T
/ﬂ//u
A

\
N N\
.

939 thru 1949

i
\

3
it

relub.gom

Wy ntraciorgl

e

P

>




‘- QUICK REFERENCE INDEX

JFPAGE

Driver's Seat

Hydraulic Lift

Power Take Off

Wheels, Hubs, Rims

EREEEE

Brakes

Front Axle
TRACTOR s KL
. Rear Axle 224
Muffler 926

PARTS CATALOGUE [

Transmission

[ )
-~
==

(L]
oy
=

Clutch

Radiator

Fuel System

Generator -

Battery

Starter and Drive

Distributor,
Ignition Coil

Magneto

1939 thru 1949

‘ Lamps and Wiring
MAY 1949

Running Boards
and Fenders

W‘@WM i

Governor
DEARBORN,MICHIGAN

Qil Filter

Standard Parts

COPYRIGHT 1928
FORD MOTOR COMPANY

DEARBORM. MICHIGAN Accessories
ALL RIGHTS RESERVED

Kits

Mphuhelimll Index

on e
] o

FORM 3731



FORD TRACTOR MODEL IDENTIFICATION

YEAR MODEL TYPE
1939 thru 1942 9N Gasoline
1939 thry 1942 9NAN Kerosene
1943 thru 1947 2N Gasoline
1943 thru 1947 2NAN Kerosene
1948-1949 8N Gasoline
1948-1949 8NAN Kerosene

GENERAL INFORMATION

This Ford Tractor Parts Catalogue has been prepared for ease in identifying and ordering of Ford
Tractor Parts.

A complete alphabetical index has been listed at rear of catalogue which lists parts by noun and descrip-
tive names and refers to their exact basic part number,

@ Indicates part is also supplied in a kit. Kit components and their respective kits are listed numerically

on page 66A. :

¢ Designates a part is no longer supplied.

All parts have been catalogued numerically in accordance with the Ford basic grouping of part numbers
with the exception of attaching parts, such as bolts, clips, screws, etc.

Attaching parts such as bolts, nuts, etc. are indented and follow the parts with which they are used. In
addition all bolts, nuts, etc. are listed numerically on page 61A and by size on page 64.

All special bolts, nuts, etc, which are other than standard are listed numerically on page 63.

lllustrations throughout this catalogue have basic part numbers only (excluding prefix and suffix). Fre-
quently, a particular illustration may be adaptable to either a previous or later model tractor. For example
—should you require a steering wheel for a 1940 tractor, the illustration on Page 19A of the 1939-1947
steering gear shows the basic number of the steering wheel to be 3600, by referring to the 3600 listings
(Page 22) you will find 2N-3400 to be the correct steering wheel for all tractors from 1939 through 1947

Do not order parts by the basic part numbers shown on illustrations, always consult the list of parts for
full number.

When ordering parts always give full part number and name of each part, also specify whether ship-
ments are to be made by freight, express or parcel post.

ABBREVIATIONS
adji . . . . . . . . . . . . adjusting ID.. . . . . . . . . . inside diameter
assy . . + +« + 4+« + « + .« . .assembly Bk o & o oz s o o5 0 om s owom w « Hedd
Bt & =« o & o o5 s om % e ox @ obrocket hsg . . . . . . . . . . . . . housing
brg. . . . . . . . . . . . .bearing LH. . . . . . . . . . . . . lefthand
carb . . . . . . . . . . . .carburetor mach . . . . . . . . . . . . machine
COV . & + &+ & s & & s w & s . .COVer mag . . . . + +« 4+ +« . . .+ . magneto
ela: o5 o v ar v ow e s o ow s Gylinder ob. . . . . . . . . . outside diameter
dia . . . . . . . . . . . . diameter o/S. . . . . . . . . . . . oversize
diff . . . . . . . . . . . .differential ©Z . + + + « 4 + + + + .+ .« . . ounce
dist. . . . . . . . . . . . distributor rad i @ v 5 o9 B s & & e = o abodiglor
dr « . & o v % & . owow s @ v wdrive reg’ = = . s w o« o« o« s o« .« regulator
glec. . . . . . . . . . . . . electric reinf . . . . . . . . . . .reinforcement
eng . . . . + 4+ « « +« .« . . . engine repl . . . . . . . . . . . . replaced
ext. . . . . . . . . . . . .external reqd . . . . . . . . . . . . required
fill o & o % & v % ¢ & v s w5 = oHllister ret . . . + + +« « « « « &« . . retainer
fik i s v a0 o8 ow omE owowm o o@ ow owe w oa  FrORt RH. . . . . . . . . . . . righthand
gol 5 w5 om0 o8 ow e e e om ow owe w Gollof d. . . . . . « . . . . . . . round
= O - 11« 1 § sol . . . . . . . . . . . . . specidl
Blaen. c v & 5% & .6 o % w & 2 gederafor stri. « o & s & ¢ % o« & w s o steering
GOV & L e G e w ar b 4 govemor trans . . . . . . . . . . . transmission

Rex@EM AR, o sone w5 s s hexoigon W/s . . . . . . . . . . . windshield



FORD BASIC PART NUMBERS

Ford basic numbers are grouped according to their function, for example all parts applying to the hydraulic lift

assembly are grouped from 486 to 698, magneto from 12500 to 12610, etc.

Page Page
SERIES GROUP No. SERIES GROUP No.
. 400-436 Driver's Seat . . | 10000-10599 Generator. . . .......... 45A
. 486-698 Hydraulic Lafe, . ....... 3 10655-10748 Battery. ............. 48A
700-762 Power Take-Off 9 10850-10931 Heat & Ampere
SR Indicators. . . ........ 48A
802-804 Drawbar Clevis.. .. . 11 11001-11529 Starter & Drive. . . ... _ 49A
1012-1217 Wheels, Hubs & Rims. . 1A 11652-11671 Lighting Switch, ... .. ; 51
2007-2299 Brakes............. ... 13A 12000-12276 Distributor & Coil . . 51A
2304-2796 Brake Controls. .. . . .. 16 12278-12287 Ignition Wiring. ... . ... 52A
. 3006-3290 Front Axle. .. ... ... ... 17A 12300-12426 Condenser & Spark Plug 52A
3304-3442 Steering Linkage . . . 19 12500-12610 Magneto............ 53
3503-3699 Steering Gear & 13005-14197 Lamps, less Implement
Instrument Panel . . . . 20A LAt S s 53A
4010-4667 Rear Axle . . . 22A 14300-14301 Battery Cables. . ... ... 56
14305-14605 Wiring Assy., less
5230‘5293 MUH:IEI' ............... 26A Spark Plllg Wires, i 56
5370-5375> Drawbar Stays. . ... ... 27 15500-15532 Implement Lamp. ... .. 56A
. . 16312-16487 Running Boards &
_.‘- 6005-678] Engme...... R A e 27A Fenders R —— S?A
7000-7485 Transmission. .. .. .. .. 31A 16600-16948 Hood Top & Side Panels 58
7503-7609 Clutch............... 35A FZ005-17130 Toaks. . oo vinn wniins i 59
8005-8430 Radiator & Grille. . = .. 37 18179-18235 Governor. . .. ......... 60
8501-8620 Water Pump, Fan & S
Fan Bt o 37A 18649-18691 Oil Filter. ............. 61
8676-8686 Idler.. ... ... .. .. ... 38A FRAGI00NGIY Accessorien. o
9002-9292 Fuel Tank, Fuel Lines 20302-5-97013-S Standard Bolts, Screws,
& Sediment Bulb. . ... 39A Nuts, Ete.. . ........ 61A
. 0425-9428 Manifold.... .. ... .. ... 40 350260-S-356083-S Special Bolts, Washers,
9447-9972 Carburetor, Vaporizer SROSR S wervctie sk R 64
& Air Cleaner. . .. ... 40A M2822-M13243 Paints................ 65A

COPYRIGHT 1949

FORD MOTOR COMPANY

DEARBORN, MICHIGAN.

ALL RIGHTS RESERVED



FINISH OF STANDARD PARTS

(BOLTS, SCREWS, NUTS, WASHERS, Etc.)

The "S” suffix on numbers covering Standard Parts repre-
sents the finish of the part as shown by the following list:

SUFFIX FINISH SUFFIX FINISH
§ | Plain | 515 | Oxidized
$2 | Raven finish i §16 | Lead coated
$3 | Black Japan 518 | Case hardened |
§5 | Copper plate ~ $19 | Brass plate | N
$6 | Nickel plate ) 821 | Lacquer for identification
7 | Cadmium plate _ 523 Rustless steel —head _p.olished _
58 Zincglgte $24 | Hot tin coated
[ 510 | Tinned _ $25 Pa.i_n_t_ed_
$12 | Lacquer to match trim $28 | Enamel coating
$13 | Chrome ;:;Ic’red ’

DECIMAL EQUIVALENTS OF

PARTS OF AN INCH

1/64. 015625 11/32...... 34375 43/64 671875
182 e 03125 23/64  .359375 M/ . .6875
3/64. .046875 3/8 ...375 45/64...703125
1/16. . .0625 25/64..390625 23/32.......71875
 5/64..078125 13/32 .. 40625 o 47?64w1;§4375
s | GRS e Fasers
, [O4.. . /16 e 25/32. . _.78125
 IF 4 - 2R 125 29/64 ..453125 51/64 .796875
9/64.. .140625 15/32........... 46875 13/16 . .8125
5/32.... 15625 31/64...484375 53/64..828125
11/64._ 171875 /2 5 27/32.._ 84375
< V3 |- SRR .1875 33/64....515625 55/64....859375
13/64...203125 74 = - S 53125 7/8 o875
7/32._ 21875 35/64. 546875 57/64 _.890625
15/64 _.234375 /N6 5625 29/32 _..___.90625
/4 . .....25 37/64_..578125 59/64..921875
17/64. 265625 19/32. . 59375 7 4 7. A 9375
9/32. . 28125 39/64._.609375 61/64.._.953125
19/64 296875 5/8 . .625 31/32........_.96875
5/16_ . . .3125 41/64..640625 63/64...984375
21/64..328125 21/32 . 65625 | .




-8

PARTS AYYEIXN| CATALOGUE

400 ASSY.

61794-S
344905
436

352664-S

350476-5
34806-S
33798-S

1948-49 DRIVER’S SEAT AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

33792-S

TP-20

PART NUMBER PART NAME R:g-b MODEL :f:ﬂﬂ
. )
Driver’s Seat

on koo Seal assy (ariver's) ON,ONAN, 2N, 2NAN 3507

Z50617-57 Bolt (ariver's seat to spring)-| 1 | ON, QNAN,Z2N,Z2NAN 3947
carriage-7f16"-20 x 1.09"

33792-85 Kut-7/18"-20
351436-8 Lockwasher (/16"

8N Lon-A Seat, aasy (ariver's) 1 [ BN,BNAN LO-Lg
35266458 Pin (seat hings)-3/" x 7 1/2" 1| &n,00AN L8-Lg
3563°L -8 Washer -Tlat -3/4"
72017 -S7 Cotter pin-1/8" x 3/B7
3LL20-82 Tt (seat pin)-3/8" -2k lock 1| AW, 5WAN T -49

ALL RIGHTS RESERVED,

COPYRIGHT 1848 FORD MOTOR COMPANY DEARBORN. MICHIGAN.



1A
PARTS [HLEYEEI CATALOGUE
PART NUMBER PART NAME B MODEL YRAR,
oN kok Spring (driver's seat)-31.12" x 3" 1| ow, onaN, 2N, 2NaN 3947
8N LOL-A Spring (driver!e seat)-29.10" % 3" 1 | BN, BWAW [I¥s g )
8838357 Stud (seat spring to hyaraulic | 2 | ON,QWAN,ZN,ZNEN AN, NAN 3909
1ift cover)-7/16"-14 &
7/16'-20 x 1 3/8"
33792-57 Nut -7/16"-20
351436-8 Lockwasher-1/16"
BN 433 Clip (ariver's seat to spring) 1 | Aw,ANAN LT T
AL79h-8 Rivet (clip to seat]-3/18" x 2| BW,BNAW BO-5G
5/16"
8N 3L B Bumper (seat to spring)-rubber 1| A, ENEN TR5g
N L36-A Hinge (driver's seat spring) I | AW,ANANW E35G
350L76-8T Bolt (hinge to spring)-5/18" - 2 | &N,BNAN LR-LG
2k x 7/8" carriege
i 33798-57 Wut-5/16" -2k
350260-57 Bolt (hinge to spring)-5/16"- 2 | AN,FNAN LG-4g
2h x 3/L" hex head
33923-57 - Nut-5/18" 2% thin

3%806-55 Lockwasher-5/16"




PARTS EYYEEYN| CATALOGUE

353075-S
91464-S
91446-S
21449-S

A 60160-S

686
351385-S
- @"’/ 72034-S
< « &33965-5 3515025
> 74175.
'\\ g S

S 351428-S
SO 214438

~
> 34748-S

599
351047-S
90304-5
90302-
347455
355924-S

541

624
21441.S
525

4‘:’&036»5 s

1948-499 HYDRAULIC LIFT COVER AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

TP-1

CoPYRIGHT 1848 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



PARTS |[EHIYEIXY CATALOGUE

72010-S
73956-5

g

72010-S
352952-S 531

e
SEEAAAEE

£

=

545
504

NS

1939-1947

74034.5  73939-5 72003.5 73924-5

72003-S
352648.5
34745-S

:E?W%%ffmmﬂf@mﬁ )

SV 539
&

> 351385.S
%ésms.s

685
in . 72034-5
1 o
N/ 504
347465
34443.5

73339.5 /

S

TP-19

i

1948-499 HYDRAULIC LIFT SHAFT AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




PARTS TRACTOR | CATALOGUE

494
72036-5

3526925-5

T
355729-5

Y 77 e
. T
- . -
i . 44%/4//%/ ’
i ////// ’_

ki

356087-S
351505.§

575 563

574

«-12026-S

34?6!AS

351498-S

337945

1948-499 HYDRAULIC LIFT LINKS AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



3A

PARTS CATALOGUE
PART NUMBER PART NAME o MODEL YEAR
Hydraulic Lift
&N 1% Pin (yoke)-3/h" diameter x 9 7/8" 1] an,amAn 48-19
N LB9 Kit (hydreulic 11ft yoke and plunger) -Consists of 1| 9w, SNAN, 2N, 2NAN 39-47
the following
1-9N 541-C  Plunger 1-90 546-C  Yoke
&y 4ol Chain & linech pln assy (center housing to yoke pin) 1| &u,&aN 48-Lg
an Lot Chain assy (center housing to yoke pin) 1| &u,8mAn L8-Lg
o 500 Lift assy (hydraulle)-no longer serviced-ordsr 1| 9N, INAN, 2N, 2NAN 3947
component parts
& 500 Lift assy (hydraullc) 1| 8w, RvAN L4849
9N 501 Cover (hydraulic 1ift housing)-without drawbar 1| ON, 9NAN, 2N, 2NAN 2947
control lever
& 501 Cover (hydraulic lift housing)-with drawbar control | 1| 8N,8NAN 48-Lg
lever
2146 87 Bolt (hydraulic 1lift cover to 3| oun,oNAN,2N, ZHAN 39-L7
hous Ing) -7/16" -1k x 2 1/2n 2| &u,8uaN L8-4g
214787 Bolt (hydraulic 1lift cover to 7| ON,9NAN,7N,2NAN,8N,8NAN 39-49
hous ing) -7/16" -1k x 1 1/2"
2144957 Bolt (hydraulle 1ift cover to 4 | ON,QNAN,2N,ZNAN; &V, 8NAN 39-k9
housing)-7/16" -1k x 3 5/8"
21h64 87 Bolt (hydraulic lift cover to 1| &w,&nan 48-4g
center housing)-T/16"-14 x
35 /1611
79 7234 Sprdng (drawbar control arm mesh) 1| 8u,8NAN L8-Lg
Th 7238 Retainer (drawbar control arm 1| Bu,8uAN [
spring & ball)
3530755 Ball (drawber arm to hydraulic 1| &u,8NAN L8-Lg
11ft cover)-3/8" dlameter
9N 502 Gasket (hydraulic 1ift housing cover) 1| O9N,9NAN,ZN,2NAN,EN, BNAN 39-49
oN 504 -B Fork assy (hand 1ift comtrol) 1 W, 2WAN 39.47
3525475 Pin (top fork to bottom fork)- | 2 | ON, ONAN,2N,2NAN 3947
clevis-1/h" x 1"
720035 Cotter pin-1/16" x 1/2"
& 50k Lever assy (hand lift control) 1| &,30AN 48-49
T3339-518 Pin (hydraulic 11ft hand 1| 8N,8uAN 148-k9
control lever asey)-dowel
oN 505 Chain & eye asay (upper link pin)-front 1| SN, ONAN, oN, 2NAN, SN, BNAK 2q-4a
9N 508-B Anchor (upper link % linch pin chain) 2| ON,9NAN,ZN,2NAN, 8N, BNAN 39-49
9N 510-A Cylinder (hydraulic lift)-use with 9N-547-A adjust- 1| ON,9NAN,ZN, ZNAN, 8N, BNAN 39-h9
ing epring
35080187 Bolt (hydraulic cylinder to 2| on,ONAN,ZN, 2NAN, 8N, SNAN 39-49
cover)-T/16"-20 x 3 21/6L"
8q. hd.
35080287 Bolt (hydraulic cylinder to 2| 9N,9NAN, 2N, ZNAN, 8N, BNAN 39-49
cover)-7/16"-20 x 5" sq. hd.
3379453k Nut-7/16"-20
2N 512 Lever assy (hydraulic 1ift) 1| ON,9NAN,ZN, 2NAN, 8N, BNAN 39-49
2030487 Bolt (control lever to friction| 2| 9N,SNAN,EN,ZNAN,8N,ENAN 39-k9
plate) -hex head-1/4"-20 x
7/26"
3480558 Loclkwasher-1/4"
2N 51k Plate and control lever assy (friction) 1| 2N,2NAN, 8, BNAN 43-49
9N 515-A3 Quadrant assy (hydraulic 1lift control)-9" outer 1| 9N, SNAN, 2N, 2NATY 39-L7
quadrant rim to tube end
PILL3-58 Bolt (quadrent %o hydraullc L | ON,SNAN, 2N, oNAX, BN, BNAN 39-49
1ift housing cover)-hex head-
T7/16"-14 x 94"
351428-87 Washer-flat-7/16"




4
PARTS LIYEEYE CATALOGUE
PART NUMBER PART NAME recio MODEL TEAR
. & 515 Quadrant asey (hydraulic 11Tt control) 1| oW, AN 819 /
351502-5 Washer (hydraulic 11ft control | 1| 8N,8NAN L3-L9
shaft to friction plate)-1.0"
x .089" flat .
2N 516 Plate (bydraullec lift control quadrant friction) 1| 9N,ONAN,ZN, AN, 8N, BNAN 39-k4g
N 51T Shaft (hydrsulic 1ift contreol lever)-10,62" long 1| 9N,9NAN,2N,2NAN 39.47
3381787 Tut (lever to shaft)-hex— 1| ON, SHAN, 2N, 2HAN 39-47T
slotted-7/16" 20
T2026-S7 Cotter pin-1/8" x 7/8"
TN 517 “Shaft (hydraullc 1if%t control lever)}-9.25" long 1| &N, BN L3-19
3396557 Nut (hydraulic 11ift control 1| on,BUN L3-Lo
shaft to hand control lever)-
3/8" -2k caetle
’ . 35138597 Washer-3/8" flat
720345 Cotter pin- 3/32" x I7
35104757 Wut {hydraulic 1ift control 1| 9N,SNAN, 2N, ZAN, 8N, BVAN 39-59
ghaft to frictlon plate)-
7/16"-20" lock
3h7u8-87 Washer-7/16" flat
7h175-S Key (control arm to shaft)- T| 9N, ONAN, 2N, ZNAN, B, BiAN 39-49
Woodruff-5 /32" x 5/8"
a 518 Disc (lever assy to guadrant)-friction 1| 9N,9mAN,ZN, 2NAN,EN, BNAN 39-49 «
9N 520 Retalner {control lever) 1| 9n,9NAN,EN,2NAN,EN, BNAN 39-5970
20302-87 Bolt (retainer to quadrant)- 2| 9N,9NAN,2N,ZNAN, &N, SNAN 39-kg
hex head-5/16"-18 x 3/8"
oN 521 Stop assy (lever retalnsr) 1| ON,9NAN,ZN, 2NAN, &N, SNAN 39-h9
. 3474558 Washer (control lever stop)- 1| 9N,9NAN,2N,ZNAN, 80, QAN 39-4g
flat-1/4"
35592487 Nut-wing-1/b"-28 1| ON,9NAN, 2N, 2NAN, 8N, BNAN 39-49
aN 522 Washer {lever to shafi)-spring 1| 9N,SNAN,ZN, ZHAN, €N, ENAN 39-49
9N 523-A - Gasket (lower link support plate)-oval end 2| 9N,9NAN 39-42
9N 523-B Gasket (lower link support plate)-sguare end 2 | 9N, 9NAN, 2N, SHAN 39-47
9N 525-B Seat (hydraulic lift draft control spring aijusting)| 1| 9N,SNAN,ZN,ZNAN,EN,BNAN 39-49
9N 526 Rod (ram arm to hydraulic 1ift piston connscting) 1| ON,SNAN,ZN, 2NAN, BN, CHAN 30-59
Tho3hk-s Pin (connecting rod to ram 1| O, AN, 2N, ZAN, BN, SNAN 39-49
arm) -clevis -5/16" x 2 1/8"
726055 Cotter pin-1/8" x 1 1/2"
oN 527 Plate (hand 1ift cover)-without pin riveted in place| 1 | 9N, INAN,2N,2NAN 39-47
BN 527 Plate asey (hand 1ift cover)-with vin riveted in 1| &w,8uan LB-19
place
. 9N 529 Felt (hydraulic lift draft control spring seat) 1| 9n,oNAN, 2N, 2NAN, BN, BNAN 39-Lg
9N 530 Piston (hydraulic 1ift) 1| ON,ONAN,ZN,ZNAN, &N, BNAN 39-49
9N 531 Bushing (hydraulic 1ift shaft)-2" I.D. x 2 3/8" 0.D. 2| ON,ONAN,2N,ZNAN 6N, CNAN 39-19
x 3" long ;
9N 532 Gaskel (gquadrant to cover) 1| ON,9NAN,2N, 2NAN,EN, ENAN 39-49
9N 533 Ring (hydraulle 1ift pilston)-not serviced separately] 3| ON,TNAN,ZN,=NAN,EN,ENAN 39-49
-order 9N 675
oW 535 Rocker (nydreulic 1ift)-with UG/BE" anchor hole 1 | 9N, 9NAN,2N,2HAN %047
8y 535 Rocker (hydraullc 1ift)-with 1 1/64" anchor hole 1| 8u,8uaN 48-4g
35062557 Pin (hydraulic 1ift rocker to 2| oN,SNAN,2N,2NAN, 8, ENAN 39-49
yoke)-.705" x 2.9" clevis
7203687 Cotter pin (rocker to 9N-546-C 2| ou,9NAN,2N, 2wAN, &, BAN 39-hg
yoks) -5/32" "
9N 539 Spring (hydraulie fork retraction]-k 88" free lengthl 1 | ON,9NAN,2N,2NAN 3047
-.62" 0,1,
. v 539 Spring (draft control)-I.60" free length-.75"0.D. 1| &N, SuAn I8-Lg

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



4A

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME Bl MODEL YEAR
9N 540 Fork (spring control) 1| 9N, 9NAN, 2N, 2NAN 29-47
352592-8 Pin (spring control fork to 2 | 9W,QNAN,ZN, ZNAN 39-47
hend control fork)-clevis-
/ 3/8" x 114"
| T3956-87 Pin (spring control fork to 1| 9N,9NAN,ZN,2NAN 39-47
plunger) ~clevis-3/8" x
1 7/16"
To0L0-8T Cotter pin-1/8" x 5/8"
8 5%0-A2 Link assy (comnectlng drafi control) 1| &u,80N LB5g
33967-5 Nut (draft comtrol link assy)- | 1| &u,8AK L8-49
7/16" 20 castle
720345 Cotter pin 3/32" x 1"
3MLL3 8 Locknut {draft ¢introl Link 1| ©N,BRAN L8-1g
agay) -5/16" -2k
L7465 Washer-5/16" flat
35250L -8 Pin (hydraulic lift plunger to 1| 8N,8NAK 48-49
link)-clevis-3/8" x 144"
7201057 Cotter pIn-1/8" x 5/8"
e ON sulC Plunger (hydraulic 1ift draft control spring)-not 1| ON,GNAN,ZN,ZNAW 39-47
serviced separately-order kit ON Lfg
&y 5h1 Plunger (hydraulic Lift draft control spring) 1| 8,80 1855
9N 543 Arm (hydraulic 11ft shaft) 2| ON,9NAK,2H, NAN, 8, SHAN 39-49
9N 5hlb Shaft (hydraulic 1ift) 1| ON,9NAN, 7N, ZHAN, 8N, BNAN 39-49
9N 545 Ram arm (hydraulic 1ift shaft) 1| oW, GNAN, 2N, 2NAK 3047
au 545 Arm (hydraulic 1ift ram) 1| &v,8RAN 48-49
7ho3k-s Pin (connecting rod to ram 1| 9N,9NAN,2N, 2NAN, 8N, SNAN 39-Lg
arm) -clevie-5/L6" x 2-1/8" :
720058 Cotter pin-1/8" x 1/21
® SN 5L6-C Yoke (control epring)-use with 8N-541 or in oN LS89 1| 9n,QoNAN, 2N, 2NAN, 8N, BNAN 39-49
kit
9 5k7-B Spring (hydranlic 1ift draft control)-5.570" Iree 1| ON,ONAN,ZN,2NAN, 8N, SNAN 39-59
length x 1,125" I.D.
gl 550 Lockwesher (hydraulic 1ift) 2| 9N,QNAN, 2N, 2NAN, BN, AN 39-h9
2097k 57 Bolt (hydraulic 1ift shaft end L| On,oNAN,2N,ZNAN, &N, BRAN 39-4g
plate) -7/16"-20 x .68"-hex
head
9N 551 Wesher (arm to shaft) 2| on,oRAN,2N, NAN, 8N, SHAN 39-19
9N 552 Gasket (hydraulic cylinder to center housing cover)-| 2| 9K,9NAN,2N,2NAN,BN,ENAN 39-kg
15/32" I1.D.-1" 0.D.
9N 553 Gasket (hydraulic cylinder to center housing cover)] L[ on,omaw, 2w, 2nAw, 8N, QAN 39-49
L.12" in length
9N 554 Bearing asey (leveling gear) 1| O9N,9HAN,ZN,2NAN, 8K, BNAT 39-hg
9N 355 Link assy (hydraulic lower 1ift)-RH 1| ON,9NAIN,20, ZNAN, 8N, SNAN 39-b9
9N 556 Link assy (hydraulic lower lift)-LIE 1| 9N,9NAN, 2N, ZHNAN, 81, SHAN 39-k9
SN 5182 Drawbar 1| ON,QNAN,ZN,2NAN,8N, GNAN 39-49
9N 560 Pin (upper link to rocksr) 2] oN,ORAN, 2N, 2RAN, & , BNAN 39-4g
9N 562-B Plate (lower link support) 2 | 9, SHAN, 2N, 2HAN 59-47
357701-ST Stud-7/16"-14 & 7/16"-20 x 2 | ON, 9NAK, 2N, 2NAN 39-47
135/"
33792-88 Nut-hex-7,/16" -20
9N 563 Shaft (lower link support)-k,7¢"long-used with 2 | om, SHAN, 2N, 2NAN 39-h7
IN-562-B
8N 563 Shaft (lower link support).87"leng 2| on,8NAN . L8-Lg
3386057 Nut (Link soay to snalL)-5/8'- | 2| ON,ONAN, N, 2NAN, BN, ONAN 39-49
18-castle
U715 Washer-5/8" -filat
7202657 Cotter pin-1/8" x 7/8"
35608788 Nut (lower link shaft to rear 2 | 9N, ONAN, AV, 2NAN , G, SNAN 39-149

axle center housing)-5/8"-18-

lock




h
PARTS TRACTOR CATALOGUE
595
72035-S
HOBS-S\K 74127-S
72035-S
564
569
353043 -S
72010-5
73918-S
351963-S
@// HABS
585
347485
[/ 351090-S
72010-S
( @’,7391 8-S
i,
34748-S b
351090-S
TP-4
193949 LEVELING BOX ASSEMBLY AND RELATED PARTS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

PART NUMBER PART NAME R:c?'b MODEL 1":““
ON 564 Rod (hydraulic 1ift leveling)-IH 1 | ON,ONAN,ZN,ZNAN, AN, RRAR 39-40
SN 565 Box (leveling gear) 1| ON,ONAN, 2N, 2NAN AT, BNAN 35-49

Th127-8 Flug-expansion-1-3/ B -pressed 1 | OR,ONAN, 2N, 2NAN, AN, ANAN 3959

into 9N 565
9N 566 Knuckle (leveling box to hydraulic 1ift arm) 1| ON,ONAN,2NW,ZNAN,AN,ANAN 30-40
ON 566 Knuckle (rod to hydraulic 1ift arm) 1 | ON,ONAN, 2N, 2NAN AN, ANAN 3040
ON 567 Tube (center housing oil) 1 | ON,9RAN,2N,2HAN, AN, BWAN 39-L9
ON 568 Gear (hydraulic lever leveling) 1| 9N,9NAN,2N,ZNAN, BN, BNAN 394G




PARTS TRACTOR| CATALOGUE
PART NUMBER PART NAME ﬁgg:o MODEL YEAR
. 9N 569 Box assy (hydraulic 1ift leveling) 1 | ON,ONAN,2N, 2NAN, BN, ANAN 39-19
ON 572-C Clip ({1linch pin) 2 | BN,FWAN L3549
9N 573-B Chain (1link pin and linch pin) 1| ON,GNAN,2N,2NAN, 8N, BNAR 39-19
\ 2N 57% Pin (linch) % [ ON,ONAN,2N,2NAN 3957
5 | AN,8NAN L48-hg
2N 575 Ring {linch pin locking) L | oN,9NAN,2N,ZAN 39-47
5 | O, 8NAN 48-kg
2 576-B Link assy (upper) 1| ON,ONAN,?N,2NAN, &N, BNAN 39-h9
355729 -57 Bolt (upper fromt half 1ink to | 3 | ON,WAN,PN,PNAN AN, BRAN 3549
. rear link)-oval head-7/16"-
20 x 1-1/2"
33794 -53L Nut -hex-7/16" -20
351428 -57 Washer-f1at-7/16"
N 579 Shaft leveling gear) 1 | OF,ONAN,2NW,2NAN , AN, GNAN 39-49
an 582 Clevie (lower link anchor) T | ON,ONAN 2N ,2NAN AN, ANAN 30-L9
o 583-A Clip and chein assy (lower link linch pin)-9 links- | 2 | ON,9NAN 39-l1
chain not required-use 9N 572-C only
9N 583-B Cllp and chaln asey (lower link linch pin)-8 links -| 2| ON,gNAN,ZN,2NAN,EN,ENAN L2-148
chain not required-use 9N 572-C only .
. oN 585 Fork (hydraulic 11it rod)-RE-10.36" long-straight 1 | ON,ONAN,2N,2NAN BN, BRAN 3909
353003 -AS] Titting (gear box @nd fork)- 2 | ou,SNAN,2N,2NAN, BN, ARAN 39-49
lubricator-1/4"-28
9N 587-B Bolt (chack chaln)-oye-replaced by 8N 660 2 | ON,GNAN,2N,oNAN,8N,8NAN 39-48
Oh 585 Chain assy (upper 1ink pin)-rear T | ON,ONAN,2N,2NAN BN BNAN 3G-49
gN 50k Lever (gear and ehaft operating) 1 | ON,ONAN,2N,CHAN AN, BNAN 39-19
351963 -5 Rivet (lever to box)-oval disc-| 1 | ON,ONAN,2N,ZNAN, PN BRAN 4G
3/16" x ‘9l+tl
ON 595 Pin (lmuckle to leveling box)-13/16" x 3.37" overall 2| OM,9NAN,ZN,ZNAN,SN,SNAN 39-49
. 9N 595 Pin (kmuckle to hydraulic 1ift)-13/16" x 3.37"over-| 2| ON,GNAN,2N,ZNAN,EN ,GNAN 39-59
all
72035-5( Cotter pin-1/8" x 1" T [ ON,9NAN, 2N, 2NAN, AN, BNAN e
oN 596 Anchor (lower link check chain)-RH 1 | ON,0NAN,2N ,?NH,BN S ENAN 39-49
aN 597 Anchor (lower link check chain)-IH T [ ON,ONAN, 2N, ZNAN, AW, ANAN 39-L9
21L59-57 Polt (anchor to center housing)| & | ON,GNAN,ZN,2NAN, BN, BNAN 39-49
-hex head-7/16"-14 x 1-5/8" '
9 598 Chaln and clevis assy (lower link anchor)-10.75"lo 2 9N,9m,m,m,@,m 39-h9
T3518-57 Pin-clevia-5/16" x 1-1/B" T | ON,ONAN, 2N, 2NAN; AN, BNAN 39-59
T2010-57 Cotter pin-1/8" x 5/8" s, SO




PARTS |[ELCENEIXN| CATALOGUE

21442-5

609

&)
Mﬂ

636

628

647

Vil v -
o ) \ ; Pl 627

’ ,
" fzyﬂﬂxfxxﬁw‘ﬁ"ﬁ

353055-S
351085-S

621 ASS'Y —RH
622 ASS'Y —LH P.2

194849 HYDRAULIC PUMP ASSEMBLY

_Basic numbers only shown on illustration. Order by Part Numbers shown in list-of parts.




(ot 7

PARTS [TRACTOR CATALOGUE

-
PART NUMBER PART NAME e MODEL YEAR
: . o 600 Pump essy (hydraulic)-with verticel valve ports 1| o, oman,2n,2HAN 39,1;7-'
AN 600-AZ Dump 888y (hydraullc)-with norizontal valve ports T PN, NAN TB-45
35569357 Bolt (pump to center nousing)-| 9| ON,ONAN,ZN,-WAN A, ANAN 3015
7/1€6"-14 x 1-3/8"
35127 .87 Washer-7/16" plain
o 60k Base essy (hydrealic pump)-used with 9N-604 1| 9N, SNAN, 2N, 2NAN 39-47
BN B0L-AZ Base assy (hydraulic pwmp)-includes bughings 1| BN, ENAN L8-59
/ 8% 625 and 8N 695-A2-used with ON-640-A2
ON-T010 Plug (hydreullc pump drain)-2 1/o"| 1| ON,ONAN,2N, SNAN, 8N, SNAN 39-4¢
BR-7011 Gasket (hydraulic pump drain plug) | 1 | ON,GNAN, 2N, 2NAN, 8N, BNAN 39-4¢
3572238 Pin (hydraulic pump base)-dowel| 1 | OK,CANAN ] I8-L9
72009-57 Cotter pin (used in upper end 2| on,5nAN 1 §5-40
of 35T233-8)-3/32" x 5/9"
. 703 S Cotter pin (used in lower end 1| PR,ANAN LA -LE
of 357233-8)-3/32" x 1 1/8" _
355650-8 Plug (hydranlic pump)-1/2 -20 x| 1 __9'ﬂ,9Nm,E,'“Zﬁm,-B‘NI , AN 30-08
‘62tl : 43|
gN 609 Clamp (hydraolic pump valve chamber)-top 2 %,QN.MG,EN,?J\IAMEIT;}._ JENAT 394
Z15L2-8 Ecit (clamp Lo valve chamber)- 2 9ﬁ:§ﬁmﬁmml 39-K
hex head-~T/16"-14 x 1-3/8" '
gN A11 Gasket (pump base Lo center housing)-asbestos 1 | ON,ONAN,2N ,ONAN AN, ANAN 39 -4C
oN 613 Gaskelt (vAlve chamber tO base)-asbestos 2| oN,SNAN,ZN,2NAN, AN, ZNAN 35 -4¢
SN 61k Gesxet (center housing drain plug)-steel 1 | ON,SNAN 2N, ZNAR, AR, BNAN 395
oW 615 Piston (hydraullc pump) 7| ON,ONAN, 2N, 2NAN, BN, BNAN 9T
of 617 Cam (hydraulic pump block) 7 | ON,SNAN,Z2R,ZNAN, PN, BNAN 391
oM 615 Cem (hydraulic pump) 1| ON,GNAN,ZN ,2NAN PN, BNAN ; 39K
SN 621 Chember assy (hydraulic pump valve)-RH l SN, SNAN SO0, ZNAN, B, ARAN ; I
o 627 Chember assy (hydrsulic pump valve)-IH I [ ON,ONAN, 2N, ZNAN AN AR 39-F
3530558 Plug (hydraullec pump valve b | ON,9NAN,ZN,ZHAN, BN , BNAN 39-4
chamber) -pipe-1/4"-18
20881 -57 Bolt (valve chamber to body)- A | ON,GNAN, 2N, ZNAN 39-4
hex head-T/16"-20 x 1-9/16"-
use with aluminum base
351085-9( Bolt (velve chamber to body)- B | ON,ONAN, 2N, eNAN , AN, ANAR R
nex head-7/16"-20 x 1 1/4"-
' uge with cest iron base
2N 624 Support (hydraulic 1ift draft control spring seat) 1| 9n ,9]‘3.@,2.'?,2&‘1:@ )qﬁ. ,Ef»lAN 305
215841 -S7 Bolt (plete to cover)-nex nead- 3| 9N, , N BN, BN BNAN 394
. 7/16m-1h x 1-1 /4" \
9N 625-A Buahing (hydreulic pump exhaust valve)-1.0215" 0.D.-| 1| 9N,9NAN,2N,2NAN 39-1
68" I.D, x2,351"
BN 625 Pushing (hydraulic pump exhaugt valve]-1T 0.D.- 1| An,PRA R
.5925" 1.D. x 2.56"
9N 626 Guide (valve chamber assy valve] L | OW,oNAN, 2N, °NAN , BN, ANAN 39-4
+ 9N 627 Socket (hyaraulic pump valve guide) T | ON,ONAN, 2N, ONAN BN, FNAN 351
oN 628 Valve (hydraulic pump cutlet) | OR,ONAN, 2N, ZRAN BN ARAT 39-1
on 629 Valve (hydraulic pump inlet} L | OB ,ONAN,oN, WAN N, BNAN - 304
ON 632 Spring (hydraulic pump exhaust valve) T | ON,ONAN, 2N, 2NAN B, ANAN 30-4
o 636 Flug (hydrawlic pump valve chember) I | ON,GNaN, 2K, 2WAN, BN ANA '___(39.13
gn 637 Retainer (hydraulic pump valve) 1| 9N, 9NAN, 2N, SNAN, &, BNAN o 39-
9N 633 Valve assy (nydraulic pwup seiety) T | oW, GNAN, 7N 2NAN, BN, ERAN SR R
72017 -5 Cotter pin-1jA" x 3/k" T | ON,ONAN, 2N, 2NAN N BNAN o




7A

&>

PARTS |[EIXEIXN| CATALOGUE
PART NUMBER PART NAME o MODEL TEAR
O BLO Velve sssy (hydraulic pump exhaust)-hes "I eheped 1| 9N,SNAN,2N,2TAN 3047
construction-used with 9N 504-B hydraulic 1lift
fork assy
AN £ho-A2 Valve assy (hydraulic pump exhaust) 1| &F,AWAN L85G
352260 57 Pin (exhausi valve stem to 1| AN, AWAN LS e
control lever)-clevis-1/8" x
.831:
72003-S Cotter pin-1/16" x 1/2"
BN 641 -4 Pin (hydraulic pump exhauet valve retainer) 1| BN,BNAN to Serial 67219 L8-Lg
N 641-B Pin (hydraulic pump exhaust valve retainer)-1/16" 1| 8W,8WAN beginning with Serial 67220 48-Lg
thick x 5/32" wide x 31/64" long -used with
8N-6k0-A2
8N oh2 Stem (hydraulic punp exhaust valwve)-replaced by 1| &u,BuAN L8-49
an-gho-az
8N 643 Lever (intake and exhaust valve control) 1| 8y,8nan LB-hg
an euh Spring (hydraulic pump valve retainer) 1| ON,SNAN, 2N, 2NAN, AN, ANAN 3059
oN @us Spring (hydraulic check valve)-1,08" free lengtn x 1| ON,ONAN,2N, 2NAN AN, BNEN 39-49
S T.D.
91\i 2 Spring (hydraulic outlet valve)-1.75" free length x | ON, ONAN , 2N, ZNAN AN, FNAN 39-05
A 10D,
oN eL7 Spring (hyﬁraulic\inlet valve]-.70" free elngth x L[ ON,ONAN, 2N, 2NAN, BN, BNAN 39-42
.38" I.D. 3
N &L9 Bushing (power take-off shait)-in valve chamber 1 | 9N ,ONAN,2N,2NAN, PN, BNAN 30-6%
BN 660 Eyelet assy (check chain) 27| 9N,9NAW,ZN,ZNAN, BN, PNAN 35-L9
351090-87 Nut (eyslet assy lock)-7/16 -20| & | 9N,SNAN,2N,2NAN,AN,RNAN 3049
I4THR-5 Washer-7/16" Tlat
N 666-B Link assy (upper halves) 2| ON,9NAN N, ZNAN BN FRAN 35-5%
9N 675 Set (hydraulic 1ift piston ring)-consists of three 1| ON,9NAN,2N 2NAN BN,ANAN 39-49
9N-533 rings
an R0 Arm assy (drawbar control) 1| #n,BRAN LE-15
T32GH-E18 Pin (drawbar control erm)- T | ON,BNAW LG
dowel-5/16" aia, x 7/8"
733548 Pin (drawbar control arm)- 1| AN, FNAN 505
dowel 3/16" x 1 3/8"
BN €33 Rod {drawbar control) 1 [ BN,BREN T0-19
30L20-52 Locknut {drawbar control rod T | AN, ANEN IE g )
to erm)-3/8" -2k




PARTS ] TRACTOR [ CATALOGUE
PART NUMBER PART NAME a:g"n MODEL YEAR
8N 6oL Spring (drawbar control] 1| BN, BNAN TA-55
N 635 Cam (drawbar control] 1| B, BNAN IB-L9
7392L-5 Pin (drawbar control cem ¢ 1 | PN,BREN L5458
link) -1/4" x 1 3/16"
73939-5 Pin (drawbar control cam to 1| B, BN GB-Lg
Link) -1/4" x 1 5/16"
T2003-8 Cotter pin-1/16" x LJ2"
N
N 656 Handle (drawbar control) 1| BN,ERAN LA-LG
£0160-5 Rivet (arzwbar control handle 1| AW,FHAN I5-55
to.shaft)-3/16" x 1
an 687 Retalner (drawbar control arm spring and ball)- 1| An,8NAN L8
replaced by TL-7238
352660 -5 Pin (drawbar arm to hydraulic 1| 8n,8mAN 48
1ift cover)-not serviced-
replaced by 79 723k, Th 7238
and 353075-5
8N 639 Plate |arawbar control cam) T | BN, N A5G
AN 690 Tink (drawbar conirol) 1 | PN, ENAN T5-45
8N 601 Bushing (draft control)-1,60" long x .630" 0.D. x 1| Bw,8naN L48-Lg
J439" I.D.
w692 Swivel (dreit control) T | B, FNAN LE-L5
BN 693 Arm (drawbar control) 1 BN,ANAN A5G
352645 -8 Pin (arawbar control arm to 1| &N,ANAN LH-LG
1ink)-1/4" dia. x .58" long
31{{1+5-3 Washer-1/4%" flat
T72003-5 Cotter pin-1/16" x 1/2"
AN €95-A2 Bushing (hydraulic pump intake valve) 1| EN,BNAN TH-59
N 697 Spring (hydraulic inteke valve) 1 | °N,FNAN LE-LG
307045-58 Wesner (hyaraulic valve intake 1| &, EnAN LE-LG
bushing epring retainer)-1/4"
T2052-5 Cotter pin (hydraulic valve in-| 1 | BW,BUAN 5149
take bushing spring retalner M
3/38" % 1 1/L"
BN 698-B Valve (intake control hydraullc pump) 1| oN,tNaN L8-kg
34079 -85 Wut (inteke valve adjusting] 1| &, WAN s
3500258 Bolt (intake valve adJusting)- BN, ANAN i3
not serviced-replaced by
N -658-B

CoPYRIGHT 1849 FORD MOTOR COMPANY DEARBORN.

MICH

GAN. ALL RIGHTS RESERVED.



8 A

CATALOGUE

TRACTOR

PARTS

&87dl

6vL

S-F90ESE

N T e I e R R R R =reeTm—™=

T W R N R R P e

sued JO 38)] Ul uMoys s1IqEnN WEJ A IIPIQ  “UOHELSA[|I UO UMOYS AJUO SI3qUINU DIse

XTANISSY AATINd ANV INISOOH “UVA9 JAOTAAV.L YAMOd 616561

s

7
2

9L SEVVLE

LyL
S-9EVISE

ESL

0sL

&

S-098EE “-S5-390&L S-S0 LSE EVL 9bL ovL $9L80%

09L

PENTRIN L LI



<D 9
PARTS TRACTOR CATALOGUE
33800 S 353075-5
34807-$
793 719
60518-5\@)
7921
21440-5\@ 20369-5

20389-5

717

TP-5

1948-49 HYDRAULIC POWER TAKE-OFF SHIFTER LEVER, FORK AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

PART NUMBER PART NAME R:C?‘ID MODEL :‘:”‘
Power Take-off
oN 700-C | “Power take-off asay 1| 9N,9NAN,ZN, 2NAN, &N, BHAN 39-49
SN 703 011 seal (power take-off) 1| on,eonAN,8N,BNAN 43-4g
9N T10-A Shaft and eleeve 2ssy (power take-off)-used with 1| ON,SNAN,2N, ZNAN 39-43
N T33-A
73984-8 Pin (slesve to shaft)-1/¥ x 1| 9r,oNAN, 2N, VAN 39-43
1 11/16" ~clevis
72C03-S Cotter pin-1/16" x 1/2"
ON 710-B Shaft and sleeve ussy (pover taxe-off)-used with 1| 2u,2nan, 8N, Snan E3-49
9N 733-B .
gN Tl2 Bearing assy (powsr take-off).replaced by 9N-T15 1 | 9W,9NAN 2N, 5NAW 39.L3
9N 713 Gear set (power take-off drive and drlven)-matched 1| on,oNAN, 2N, 2NAN, 8N, BNAN 39-49
on 71k Wecher (bearing retainsr)-2" 0.D.-1.62" I,D,-.62" | 1| ON,ONAN,2N,oNAN 39-43
thick

CoPvYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED,



9A

PARTS TRlCTOR

CATALOGUE

73984.S

72003-S

733

21441-S

726
TP-21
1939-43 POWER TAKE-OFF ASSEMBLY
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME HZS'U MODEL YEAR
19
9N 715 Bearing assy (power take-off shifter lever and fork)| 1| ON,9NAN,ZN,2vAN,8u,8NAN 39-k9
g 715 Bearing assy (power teke-off shaft) 1| ON,ONAN,2N, ZNAN, o0 , GHAN 39-19
9N T16 Hub (power take-off clutch) 1| ON,SNAN,2N,Z%AN, 8N, BNAN 39-k49
203698 Bolt (clutch hub to trensmis- 1| ON,ONAN,SN,2NAN, 8N, 8NAN 39-Lg
slon)-hex head-3/8"-2h x 7/8"
3U807-58 Lockwasher-3/8"
351402-5 Washer-13/32" I.D.-1 1/2" 0.D.
an 717 Sleeve (power take-off clutch) 1| 9N,SNAN,2N,2NAN SN, BNAN 39-4g
& 718 Support assy (power take-off shaft bearing) 1| 9N,9NAN,ZI, 2NAN, 8N, BNAN 39-49
79 723h Spring (pover take-off shifter raill 1| ON,QNAN,Zu,2NAN,8N,ENAN 39-L9
meah)
353075-5 Ball (shifter rail mesh spring)| 1] ON,SNAN,ZN,2NAN,8N,BNAN 39-k9
~gteel-3 /8"
9N 719 Rail (power take-off shifter) 1| 9N,9NAN,2N,2NAN,EN, BNAN 39-k9
3350058 [ut (ehifter stop)-hex head- 1| 9N,9NAN, 2N, 2NAN, BN, BNAN 39-49
3/8" 24
34807-58 Lockwasher-3/3"
o0 720 Fork {powar take-off shifter) 1| ON, OWAN, 7, ZRAN, B, BNAN 39-49




:
PARTS TRACTOR CATALOGUE
21441-S
726
TP-21 A
1943-49 POWER TAKE-OFF ASSEMBLY
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME ggf.’-'n MODEL * :r:nn
9N T21 Plate assy (power take-off shifter)-cesting with 1| 9N,SNAN,2W,2NAN 39-47
external lever stop
8N 721 Plate assy (power take-off shifter)-stamping without 1| &8n,CNAN 89
external lever stop .
ON L4131 Gasket (power take-off shifter 1| 9N,9NAN,ZN, SAN, BN, CNAN 39-L5
plate to transmission housing)
214ko-58 Bolt (shifter plate to housing)] L | ON,ONAN,ZN,ZNAN 39-47
-hex head-T/16"-1k x 3/4" 2| 8N,8NAN h8-k9
21388 Bolt (shifter plate to housing) 2| &w,enAN L8-lg
on 722 Stop (power take-off ehifter rail) 1| ON,ONAN,Z2N, ZNAN, 6N, CHAN 39-19
on 723 Lever (power take-off ahifter) 1 9N,9NAN,2N,2NAN,Bﬁ,B—NAN 39-Lg
60516-8 Rivet (shifter lever to fork)- 1| ON,ONAN,2N,Z2NAN, AN, BNAN 39-59
R /hn % 1-1 ﬂl“
aN T2k Washer (power take-off seal case)-2.25" 0.D. x 1| ON,9NAN,2N,ZNAN 39-43
1,376" I,D, x 1,25" thick
ON 725-A Shaft (power take-off)-replaced by 9N-710-4,9N-728-B] 1| ON,GNAN before Tractor No. TL53 39-42
and 73984-8
2N 726 Cap (power take-off cover) 1| oN,ONAN,ZW,2NAN AN, AHAT 39-4G
oN 727 Seal (povwer take-off bearing) 1| ON,SNAN,2N,2NAN 39-43
9N 728-B Case (power take-off sleeve bearing seal) 1| 9N, JNAN,2N,ZNAN 39-43

COPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN, ALL RIGHTS RESERVED.




10A

<D

PARTS TRACTOR] CATALOGUE
PART NUMBER PART NAME i MODEL FEAR
oy 729 Spring (power take-off bearing seal) 1| 9N, SNAN 2N, SNAN 39-43
9N T30 Guide (power take-off apring) 1| 9N, JNAN,ZN,2NAN %9-43
9N 731 Ring (power teke-off bearing seal) 1| 9N, IHAN,2N ,ENAN 39-43
on 732 Snap ring (power take off)-1 ljh“ 1I,D,-used with 1 ON ,ONATY 35-L2
ON-725-A shaft
o T33-A Cover (power take—off shaft)-internal thread-2" deep| 1 | ON, GNAN,2N,ZNAN 2043
replaced by ON-T33-B
9N 733-B Cover (power take-off shaft)-internal thread-3/4" 1| ON,9NAN, 20, ZRAN AN, AVAN 39-19
deep-used with 9N-T10-B
21451 87 Bolt (cover to center houwsing)-| &4 9I\1,9NAN,2N,2NAI‘1,@,8TJM 35-49
hex head-7/16"-14 x 1 1/k"
on 734 Retainer (power take-off bearing) 1| N, SNAN on onAN 79-43
O 735-A Sleeve (power take-off)-1,615" 0,D,-1,118" I,D, x 17| 1| ON,SNAN,2N,NAN 30-43
long-used with GN-710-A
oN 735-B Sleeve (power take-off }-1.62" 0.D.-1.118" I.D. x 1 | 2N,20AN, N, BNAN §3-59
A" long-used with 9N-710-B
N 736 Belt pulley assy-less pulley 1 | ON,9NAN,2N,2NAN, 8N, ANAN 39-49
ON TL0-A1 Pulley (power itake-off )-J" diameter 1| ON,ONAN,oN , 7HAN BN  BNAN 39-k9
oN TLO-B Pulley (pover take-off )-8 diameter I | ON,ONAN, 2N, Z0AN AN, BNAN 39-15
ZORTH-S7 Beolt (pulley to snafti)-7/16" - | OF,9WAN,2W,ZRAN, AR, AVAN 3955
20 x 88"
351L36-8 Lockwasher-7/16"
ON Th3 Cone and roller assy (power take-off pulley shafzi = 9N,9N.ﬁ ,?DI,QﬁAN,%I‘l,B:ﬁAN 39-49
to housing bearing)
an Th3 Cone and roller assy (power lLake-off driven gear in 1| ON,GWAN,2N,2NAN , 3N, 3NAN 39-k9
housing bearing)
oN 743 Cone and roller asay (power take-off drive gear 1 | ON,9NAN,ZN,ZNAN "N, FNAN 39-L9
bearing)
i Cup (power take-off pulley shalt bearing) 1| ON,GNAN, 2N, ZNAN AN, AR AN 39-1%
ON Thh Cup (power teke-off driven gesr bearing) 1| oW ,9RAN, 2T PNAN N, BIVAN 35-L9
oN TLL Cup (power take-off drive gear bearing) 1| ON,GWAI, 2N, ZNAN, AN, FIAR 3059




PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME [N MODEL EAR
TGN TLE Shaft [power take-off pulley) 1 | ON,ONAN, 2N, 2NAN AN, ANAN 39-h9
33860-5 Mut (driven gear to pulley 1| 9N,9NAN,2N, 2NAN BN, BNAN 39-49
shaft) -castle-5/8"-18
351505-S7 Washer -flat -5/8"
T2062-8 Cotter pin-lfB" x 1 3/8"
ON ThT-A Gasket (power take-off housing cover)-.020/.023" As | ON,GNAN,2N,2NAN 8N ANAN 39-49
Reqd‘
oN T47-B Gasket (pover take-off housing cover)-,016/.016" Az | ON,ONANW,2N,2NAN 8N ,BNAN 39-L9
Reqd
ol Th7-C Gasket (power teke-off housing cover)-.012/.015" As | oN,ONAN, 21, 2NAN, 8K, SNAN 3049
Reqd|
o 7Le 011 seal (power take-off drive gear bearing)- 1 | ON,ONAN,2N,2NAN 8N, SNAN 39-49
2.252" 0.D.-1.375" 1.D.-.485" thiek
ON 750 011 seal (power take-off pulley shaft beering)- 1| 9N,9NAN,2N,2NAN 8N, SNAN 39-49
2.752" 0.D.-1.687" 1.D.-.485" thick
on 752 Cone and roller assy (power take-off pilot bearing) 1 | ON,GNAN,2N,2NAN, N, SNAN 39-49
9N 753 Cup (power take-off pilot bearing) 1| OW,9WAN,2N,2RAN, AN, BNAN | 39-49
SN o4 Snap ring (power take-off shaft bearing)-2.53" 0.D,-] 2 | 9N,GNAN,ZN,2NAN,8N,SNAN 39-4g
2.26" 1.D.-.0760" thiek
oN TSk Snap ring (power take-off shifier lever and fork 2| ON,QNAN 2N, 2NN, SN SNAN 39-49
bearing)-2.58" 0.D.-2.26" I.D.-.0760" thick
oN T60-AL Belt pulley assy (power take-off) 1 | ON,ONAN,2N ZNAN, AN, SNAN 39-49
on 76l Cover and bearing cup assy (power take-off) 1 ON ,GNAN , 2N, ZNAN , BN , SNAN 39-Lg
21443 -88 Bolt {cover to housing)-nex 4 | on,oNAN, 2N ,2NAN 8N, BINAN 39-49
head-7/16"-1k x ,9h"
oN 762 Housing and bearing cup assy (power take-off) 1 | SN,9NAN,2N,2NAN, SN, SNAN 39-49
353064 -58 Plug (housing arain)-1/2"-pipe | 1 | ON,SNAN,2N,ZNAN,SN ,8NAN 39-49
-
Drawbar Clevis
an fo02 Clevis assy (draw bar) 1| 8w,8nan La-Lg
352780-88 Stud (draw bar clevis to center| 4 | 8N, 8NAN 48-49
axle heg.)-5/8"-11 & 5/8'-18
x 2.h6"
33806-834 Nut-5/8" -18-hex
351500-58 Lockwasher-5/8"
an ok Pin assy (draw bar clevis) 1| 8N,3naN L48-Lg
ON-7221-A Pin (draw bar clevis pin)-1/k" ata.| 1| au,8NAN Lg.-Lg
x11/2"
ToPYRIGHT 1040 FORD MOTOR COMPANY DEARBORN. MICHIGAN, ALL RIGHTS RESCRVED.




11A

CATALOGUE

TRACTOR

PARTS

1015

1117

EN&MW\, \&@@NMMWF

33806-S

iy
I e
7,99,.90),

XY,
\\\\\ﬂ\ 7

.

1132

351505-S

1163 KIT ONLY

USED IN

m
s
o
-

350719-S

1948-49 FRONT AND REAR WHEEL (RUBBER) AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




& )
PARTS LYYEEYE CATALOGUE
£7350761-5
1015
1164
M
I'd ~
355?67-5—% @4—— 350764-S
1169 351500-5
=5 33806-S
33792-S
351436-S
1108
1939-47 FRONT AND REAR WHEEL (STEEL) AND RELATED PARTS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME R:g"n MODEL AEAR
19
Wheels, Hubs and Rims
2N 1012 Nut (wheel hub bolt) 12 | ON,GNAN, 2N, 2NAN, 8N, BNAN 36-Lg
9N 1015-A Wheel assy-front-11.25" bolt hole radius 2 | 9N, SNAN, 2N, 2NAN 39-47
9N 1015-C Wheel assy-front-25"-use with skid band 9N 1033-C 2 | ON,ONAN,ZN,ZNAN 39-L7
8N 1015-A Wheel assy-front-6" bolt hole radius-k x 19 tire 2| &8N L8-Lg
aize
8 1015-B2 Wheel assy-front-16 x 4,25-used with front end 2| &, 8NAN LE-Lg
loaders-6.00-6.50 x 16 tire sizes
SN 1033-A Skid band-use with 2h" wheel % | ON,oNAN, 2N, ZNAN 3947
SN 1033-C Skid band-use with 25" wheel L | oN,oNAN, 2N, ZHAN 39-47
350761 -S7 Bolt (ekid band to rim)-oval 16 | ON,9NAN,2N,2NAN 3G-L7
head-7/16"-20 x 94"
3379258 Nut-hex-7/16" -20
3514365 Lockwasher-7 /16"

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN.

MICHIGAN. ALL RIGHTS RESERVED.




12A

PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME i MODEL YEAR
o 110L-A3 Hub and bolt assy (front wheel)=11.25" bolt hole 2 | oW, ONAT, 2N, 21K 3047
radiue
BN 1104 Hub and bolt assy (front wheel)-6" bolt hole radius | 2| &N,ANAN L8-Lg
78 1107 Bolt (wheel hub)-uee only with cast hub-1/2"-20 x 10 | 9N, SNAN, 2, 2NAN 39-47
' 1.26"-with shoulder .52" long x .56" diamster- 12| B8N,8NAN L8-Lo
flat sided head
o 1108-Cc Rim assy (rear wheel)-32" x 7" 2| ON,9NAN, 2N, ZNAN 39-47
9N 1108-D Rim asey (rear wheel)-28" x 9" 2| oN,oNAN,ZN,2NAN,AN, 8NAN 39-49
i 19N 1103-F Rim assy (rear whoel)-less lugs-used with GN-L122-D 2 ‘ GN ,9NAN , 2N , 27AN 39-L7
an 1108-G Rim assy (rear wheel)-steel-less lugs-used with 2 | SN,ONAN, 2N, 2NAN 94T
M-1122-E
350719-87 Bols (rim to disc)-round head | 12| 9N,SNAN,2N,ZNAN,BN, BNAN 39-kg
square shoulder-5/8"-18 x
2 11/16"
3380663k Nut (wheel to disc)-5/8"-18 12 | 9N, 9NAN,ZN, 2NAN 8N, BNAN 39-kg
338065 3% Nut (rear wheel to hub)-hex- 12| 9N,9NAN, 2N, 2AR, 80, ONAN 39-hg
5/8"-18
35150558 Washer-5/8"-£lat
Bolt (wheel to flange)-5/8"-18 x 1.85" plain 12 | oW, ONAN, 2N, 2NAN 3947
shoulder-flat sided head
Bolt (wheel disc to breke drum)-rear~5/0'-18 x 1.98" 16 v ewan k3 kg
full length with fluted shoulder
" Disc (rvear wheel)-32" x TW-used with ON-110B.F 2| ON,GNAN, 2N, ONAN 30-57
Disc (rear wheel)-20" x O"-uped with GN-1108-G 2| 9K, ONAN, 2N, ZNAN 39-57
Disc (rear wheel) -used with 8 stud hud 2 | 8,8 48-4g
Drun (rsar wheel brake)-14" dismeter 2| ON,ONAN,2N.2NAN 39-47
Drum (reer wheel braks)-11" diamecter z | AN,ANAN 48.-Lg
246678 Secrew (brake drum to rear axle 8| &u,8uan 4859
shaft)-3/8"-16 x 3/W flat
head
Nut (reaer wheel flange) -use with dual whesl 16| &N, &AN L8-kg
inatallation
Nut (rear wheel bolt) 16| 8°,8NAN L8-Lg
Cap (front hub) 2| ON,ONAN, 2N, ZNAN, 8N, BRAN 39-Lg




PARTS TRACTOR CATALOGUE
FART NUMBER PART NAME R'I‘_:‘g;n MODEL PUERR
9N 1155 Bolt (lug to wheel)-7/16"-20 x 1,09"-button head- 96 | ON, ONAN, 2N, 2NAN 20.47
flst sided-undercut shoulder
3379285 Huk-7/16"-20
380887 Loclwasher-7/16"
B 11564 Spacer (rear wheel)-use with dual wheel installation] 2 | aN,80NAK h8-L9
ON 1158-A | | Lug (wheel)-4" 48 | om, 9NAN, 2K, 2HAK 39-47
on 1158-B Lug (wheel) -3" L8 9N, SHAN, 2N, 2HAN 39-47
&N 1163 Kit (rear dual wheel)-not supplied as 2 unit, 1| &u,8nAn L4849
order following perts for each klt required
2-9N 1108-D Rim 2-81 1156-A Spacer
2-8n 1122 Disc 12-33806-834% Nut
16-88 1132 Hut 12-350719-87 Bolt
12-351505-58 Washer
TON 116L Extension assy (ateel wheel)-with straps-special 2 | ON,ONAN, 2N, Ahl 39-L7
equipnent
1ON 1169 Strap (extension to whesls) 12 | OW,9NAN,2N,2NAN 3947
35576T-87 Bolt (strap to extension)- 2k | 9m, SHAN, 21, 2NAN 39-LT
carriage-7/16"-20 x 1-1/8"
33792-618 Hut-7/16"-20
3514368 Lockwasher-7/16"
350764 -5 Bolt (strap to wheels)-special | 12 | 9N, 9NAN,2K,2NAN 39-47
cerriage-5/8"-18 x 1,38"
338065 34 Nut-5/8"-18
35150058 Lockwaaher-5/8"
&1 1171 Hub and stud sessy (rear wheel) 2 | B, 8nAN L48-4g
ON 1160-B Seal assy (front hub dust) 2| ON,SNAN,CKN,ZHAN, 8N, BRAN 39-Lo
¥ 1191 Spacer (front hub dust cap) 2 | 9N, GNAI, 2N, 2HAN 39-47
9N 1195 Washer (front hub bearing retainer) 2| 9N,oNAN,ZHK,ZHAN, &, BNAN 39-hg
B 1201 Cons and roller assy (front hub)-inner 2| ON,ONAN, 2N, 2NAN , B, BHAN 39-59
B 1002 Cup (front wheel inmer bearing) 2| OK,ONAR, 2N, ZAI, 8 BVAR 39-59
B 1216 Cone and roller assy (front hub)-outer 2| SN,GNAN,ZN, ZNAN,EN, BNAN 39-49
B 1217 Cup {front whesl outer bearing) 2| on,9NAN,ZN, 2NAN, 3N, BNAN 39-Lg

No Longer Supplied

Cop¥YRIGHT 19489 FORD MOTOR COMPANY DEARBORN, MICHIGAMN. ALL RIGHTS RESERVED,



I3 A

PARTS ILVYSEINE CATALOGUE

2209—R.H.
2210—L.H.

A

357154-5 2252 33800-S

2042

2040

e
T

e

s

2108
2041

2043

2104
2036

7421 :-s\‘@

2071

2068

2067

60449.S

2021 G—— 3519155
TP-37
1939-47 BRAKES
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
|
PART NUMBER PART NAME B MODEL YEAR
I el U 19
Brakes
N 2007 Kit (brake lining and rivete)-11" brake-consista of 1| Aw,8naN L8 49
the following
L- 8N 2021-B Lining
48-' 351915-8 Rivet-9/64" x 9/32"
SN 2019 Shoe & lining assy (14" brake) 4 | oN, gNAN, 2N, 2NAN 3947
8N 2019 Shoe & lining assy (11" brake) 4 | BN,8NAN 58-49
ON 2021 -B Lining (breks shoe)-1L" L | ON,ONAN,2N , ZNAN 3947
351978-8 ivet (lining to shce)-flat 60 | 9N ,9NAN, 2N, ENAN 39-47
head tubular-3/16* x A7
®8l 2021-B Lining (brake shoe)-11"-not serviced ssparately, L A, anan ER-4g
order kit &N-2007
351915-5 Rivet (lining to shod)-f1at L8[ BN, BN L85g
head tubular-3/64" x 9/32"

[ ] Also furnishea in kit.




PARTS [HEXEEXN| CATALOGUE
2209—R.H.
92910—L.H.

1948-499 BRAKES

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

PART NUMBER PART NAME R:g_'n MODEL :’:“R
8N 2027 Anchor (brake spring) L | B,BHAN L8-ko
9N 2030 Equalizer assy (brake) 2 | om, 9NAN, 2N, 2NAN 39-47

3380088 Nut (equalizer to brake carrie 2| ON,ONAN, N, 2NAN 39-47
plate) -3/8"-24
34807-88 Lockwagher-3/8"
gN 2034 Spring {breke shoe return)-upper-b 56" long-painted 2| oN,oNAN,2N,oNAN 39-47
green
oN 2035 Spring (breke shoe return)-9" long-painted blue 2| ON,ONAN,2N,ENAN 39-L47
9N 2036 Spring (breke shoe return)-lower-U4.56" long-painted 2| ON,ONAN,2N,ZNAN 39-47
red
o 2040 Bracket (shoe adjusting) 2| oW, ONAN, 2N, 2NAN 39-47
GokL2 -5 Rivet (bracket to plate)-round b ou, gman, 21, 2MaN 39-47
head-1/4" x 7/8"
an 20k1 Wedge (brake adjusting) 2 | O, SNAN, 2N, SNAN 39-47
H 2041 Serevw (brake adjusting) 2| fn,onAN LB-49

81r 2ok2 Link (brake shoe) L | o, 9NAN, 21, 2HAN 39-47
g 20L3 Cap (brake adjusting braclket) 2 | o, SNAN, 2N, 2HAN 39-L7
8N 2048 Socket (brake adjusting serew) - 2 | 8§,°NAN Ye-Lg

COPYRIGHT 1948 FORD MOTOR COMPANY. DEARBORN. MICHIGAN.

ALL RIGHTS RESERVED.




14A

<D

PARTS ] TRACTOR | CATALOGUE
PART NUMBER PART NAME R:g'lo MODEL YEAR
9N 2050 Wedge (brake operating shaft) | 2| 9n,9man, 2w, 21N 39-47
G 2066 Cup (brake shoe hold-down spring) 16| 9N,9NAN, 2N, ZNAN 3957
78 2067-C Cap (brake shos hold-down spring).replaced by 8| o,9NAN, 5N, 2NAN 39-h7
6H-2065
9N 2068 Spring (brake shoe hold-down] | 8] om,omy, 210, 21AN 2047
oN 2069 Pin (brake shoe hold-down) B| 9K, OWAN, 2N, 2NAN 3947
78 2071 Cup (brake shoe nold-down spring)-centralizer- 8] on,9NAN,2N, 2NAN 39-47
replaced by SH-2066
H 2092 Cover (brake adjusting hole) 2| &n,8NAN L3-4g
¢ 81T 2104 Stud (brake shoe retracting spring) 2 | OGN, SNAN, 2N, 2NAT 39-47
81 2108 Stem assy (brake adjusting) 2 | 9N, IWAN, 2IN, 2NAI 39-47
9N 2209-B Breke assy-RH 1| 9N, 9WAN, 2, 2HAN 39-b7
B 8N 2209 Brake assy-RH | 1] 8v,80a0 4349
qN 2210-B Brake asay-LH | 1| omw, oman, 2m, 2nan 39-47
8N 2210 Brake asay-IH 1| O, ANAN LB -Lg
8N 2212.B Plate aagy (brake support) 2 | 8u,anaN [
ON 2215-B Tlate asey. (brake carrier) S, ONAN, 21, 2TAN 39-07
The11-S7 Plug (brake carrier plate) ON , AN , 2N, 2N AN 39-47
aN 2217 Seal (brake dust)-felt-14 4&" I.D. 2| 9N,9NAN,2H,2NAN 39-k7
L8N 2217 Seal (brake dust)-felt-11.s525" 1.D, 2 | An,Auan L8-4g
2119552 Cement (felt to steel)-rubber- Ao | on,ONAN, 2N, ZNAN, 8N, 8WAN 18.49
5 1/2" oz. tube read
Hut (brake adjusting screw) 2 | 8N,ANAN L-kg
Cover (brake camshafi hole) 2| 8u,anaN Lg-Lg
Bushing (breke camshaft) 2 | 9, SNAN, 2N, 2NAN 39-47
Camshaft (brake actuating)-RH 1| 8n,AwAN 45_ko
camshaft (brake actuating) 2 | 9N, 9NAN,2N, 2NAN 39-h7
Camshaft (braxe actuating)-IH 1| BN,ANAN La-Lg
Coller (brake actueting camshaft) 2 | 9N, 9NAN, 2N, 2NAN 39-47
%524 72-57 Pin (shaft to collar)-.12" dia.| 2 | O, QuAW,2N,2NAN 39-47
x 1.38" long
Ring (brake duet seal) 2 | oN, SHAN, 2N, 2MAN 3947
35715457 Rivet (brake plate to seal 16 | 9N, AN, 2N, 2NAN 39-47
ring) -9/64" aia, x 38" long
Shield assy (brake aust) 2 | 8N,8waN 4849
Clip (vwiring)-for tractors having ignltion switch Refsr Lo 14401
on: RE side of instrument psnel
Spring (breke adjusting)-3,63" free length x .64 2| an,anan 48 -hg
0.D. ]
Spring [brake shoe retracting)-5.83" free length x 2| BN,8NAN LA -Lg
.69" 0.1,
Spring (brake shoe secondary)-4.59" free length x 1| BN,SNAN 48-Lg
.53" 0,D, ~used in LH broke assy only




15 A

CATALOGUE

TRACTOR

PARTS

*sued Jo Isip ur umoys sxaquinp Med Aq 1pi0y ‘UONBISOII UO UMOYs AJUO sidquinu disug

STVAAd IIVELI ANV HOLIT) 6¥-8¥61

8€-dl

STL6EL
SIET
$808VE
S98L¥L
(R 413

VEED
S-808VE

S§-98.1vL
STIS6EL
S-808%¢€

GBED

S-SEOBL

S-LS6EL

S-SE0BL 9153

ST I¥6EL

S-+#680%

S-18SBSE
LISL

$-1863SE
S$-¥6803

SISt




‘
PARTS I TRACTOR CATALOGUE

21441-S

2455
351436-S

33881-S

20882-S
359472 S

351436-S
33881-5

351436-S
33881-S

74186-S
TP-25
1939-47 CLUTCH AND BRAKE PEDALS
Basic numbers only shown on illustration., Order by Part Numbers shown in list of parts.
. E
PART NUMBER PART NAME 'F!:g‘l) MODEL :"9 AT
Brake Controls
91 230k Bracket (brake ceamshaft) 2 | N, JNAM, 2N, 2NAN 39-47
6ok1k -8 Rivet (camshaft bracket)-1/L" 8| oN,9WAN,2N,2NAN 39-47
dia. x 3/4" long
&n 2315 Lever (brake camshaft)-LH 1| &n,8naN L8-Lg
2080488 Bolt (brake arm)-7/16"-20 x 2| &n,&Aan LB-Lg
1-11/16" -hex head
3480887 Lockwasher-7,/16" :
Th185-58 Key (braks arm to shaft)- 2| &u,8nan LB-kg
Woodruff-1/4" x 1-1/8"
7395158 Pin (brake arm to pawl)-clevis | 2 | GO,0NAN §B-Lg
-1/2" x 1-3/8"
72035-57 Cotter pin-1/8" x 1"
8N 2322 Spring (brake cemshaft hole cover) 2 | 3w,aNaN LE_hg
o 232k Arm (breke pewl) 1| S, 9WAN, 2N, 2NAN 39-47
7393657 Pin (pawl to pawl arm)-clevie- 1 | oN, 9NAN, 2N, 2NAN 39-47
lfeu © l_ll)hrl
7202687 Cotter pin-1/8" x 7/8"
2088287 Bolt (pawl erm to brake shaft)-| 1| ON, 9NAN, 2N, 2NAN 39-47
7/16"-20 x 2-1/M4"
3383157 Rut-hex-7,/16"-20
351h36 87 Lockwasher-7 /16"

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME N MODEL MERR
& 232L Arm (brake pawl)-RHE 1| 8v,8NAN L3-kg
9l 2455-A Pedal (brake)-with cap-RH 1| 9, SNAN, 2N, 2NAN 39-47
an 2455 Podal (brake)-RE 1| &, AN W849
an 2h56-4 Pedal (brake)-with cap-LH 1| 9, SNAN, 2N, 2WAK 39-h7
2088287 Bolt (cap to pedal)-T/16"-20 x| L[| on,oNAN,2K,2NAN 39-57
2-1/4" hex head
33881-87 Nut-7/16"-20
3514365 Lockwasher-7/16"7
ThoT9-87 Pin (pedel to pawl)-clevie- 1 | 9N, ONAN, 2N, 2NAK 39-47
lﬁrr T 2_5/’81“
7202687 Cotter pin-1/87 x 7/8°¢
au 2Ls56 Pedal (brake)-1H 1| B, AR L8-Lg
20B0L 57 Bol= (brake pawl arm)-j/16" -20 2 A, AN T3-4%
% 1.68" hex head
k80887 Lockwasher-7/16"
Th186-5 Key (brake psdal to shaft)- 2 | 9N,ONAN,SN,5NAN 8N, BNAN 33-49
Woodraff-1/4" x 1 1/8"
N 2L6s Rod assy (brake) 1| 8W,8NN 18143
%3925-58 Nut (brake rod asey) -3/9'_' -2l 1| Au,&uan 48-Lg
-hex check
97013-3 Clevis (breke rod aasy)- 1 [ 89 &nan 48-k5
3/8" x 2-1/2"-ad justeble
T3912-87 Pin (brake rod assy)-clevis- 2 | 8N, &aN 48-Lg
2/8" x 1 1/16"
7200987 Cotter pin-1/8" x 5787
78-2h?7 Bushing (brake cross shaft) 2| ON,9NAN,2N,ZNAN, SN, BNAN 39-Lg
78 2u77 Bushing (brake crose shift} Refer to 7005
& 2516 Shaft (brake pedal crozs) 1| BN, &AN TB-Ig
9N 2786 Pawl (brake)-2.68" long x .39" thick 2 | 9N, GNAN, 2N, 2NAW 30.47
on 2786 Pawl (brake)-2.68" long x .39 thick-BH only 1] 8 aum 48-hg
8 2786 Payl (brake)~1.68" long x ,39" thick-IH || 8w, anaw 48-4g
o 2796 Sector (brake pawl)-13 teeth 1| 9u, 9uAN, 2H, 2KAN 39-47
& 2796 Sector (brake pawl)-1l teeth o 2| &, 8NAN 18-kg
21ek187 Boll (sector to powsr take-off | 2| ON,9NAN,ZN,ZNAN, BN, BNAN 39-59
shifter plate)-7/16"-1k x '
1 1/]{!1
M 2822 Ensmel (vermillion)-ailr dry Refer to Paints Group
M 2888 Paint (tracter grey) Refer to Painte Graup




17 A

CATALOGUE

TRACTOR

PARTS

Lidl

*syred Jo I Ul UMOYs s1aquInN] e A IPPIO "UODENSAI WO UMOYS AJUo Siaquinu dseq

SLUYVd TALVIIY ANV A'IXV LNOYA 6¥-8¥6l

$68 h1SE —— =@,

S PSOBL \&

Ty

S-i8LyL

S°S0S1SE  ~S-908EE S-S0SLSE $-908EE SBOLEE  $-3680%
@%// S-€ 1403
$-608%€

S i8LvL

= 60LE
86S¢E
S6B6EE
0€lLE
S-GE0BL

-S"EBOLSE
S-68LOSE

SoFE

S-6EVED S-SEOBL

S-€39LSE
S-LGOESE

MWMM ; “B6LEE
$6EVED L, SoebLEE
S6EVET 0£LE

)

S LY606E
S908vE

$-68803%

@l\ YEEE \ S6B6EE

0]
STEVOESE —=g J/m-_wwomm“

S-EVOESE

S-908VE




&2

PARTS HIYEEXN| CATALOGUE

NO.

PART NUMBER | | PART NAME lemgn MODEL
Front Axle
SN 3006-4 Bxle assy (front)-RH-with 2N-3109 bushing 1 | 'ON, SNAN, 2N, 21AN
AN 3006 Axle assy (front)-RE 1| &N, anan
9N 3007-A Axle assy (front)-LE-with 2N-3109 bushing 1| 9N, 9NAN, 2N, 2NAN
21182-87 Bolt (left front axle asay to L | ON,ONAN,2N,SNAN
to center axle)-5/8"-18 x
2.881!
8N 3007 Axle assy (front)-1d 1| AN, BNAN
353027 -AST Fitting-lubricator-1/8"-short
350789-5 Bolt (left front axle assy to L 8uw,8naw
center axle)-5/8"-18 x 3,40"
33H06-83L Tt -5/8"-18
351505-55 Washer-5/8"T1at
ol 3010-A Bxle assy (front)-center—without stteching hole for | 1 | 9N, JNAN, 2N, 2NAN
drag linke :
8N 3010 Axle &ssy (front)-center-contains holes for T | oW,ENAN
attaching drag links '
an 302k Specer (front axle)-fromt-1./8" 1.D. x 2.02" 0.D.- 1| &F,ANAN
75" thick :
8N 3027 Spacer (front axle)-rear-l.7( 1.D. x 2.75 0.D.- 3| BN, FNAN
.09" thick :
2N 3029-4 Support essy (front axle)-use with 21-3126-B 1| 2N,2NAN
2N 3029-B Support assy (front exle)-use with 2N-3126-D T | 2N,NAN after Serial 167,455,0H,0N
20892-37 Bolt (front axle support to oll| & | ON,ONAN,2N,CNAN, 8N, ENAN
pan) -7/16"-20 x 1-1/8"
2087R-57 Bolt (front axle support to olll & 9N, ,on, a8
pan) -7/16" -20 x 1.25" -use to
replace 20892-S7 when oil
pan flange is too thick
33792-88 Nut -7/16" -20
351641 -86 Bolt (front axle support to 2 | ON,INAN,2N SNAN,8N,ANAN
’ radiator bottom)-7/16" -1k x
97"
351436-5 Lockwasher-7/16"
9N 3039 Bushing (axle) -center-split-with oll hole 1| oW, 9HAN, 2N, 2HAN
2N 3039 Bushing (axle) —center-solid-without oil hole 1| 886N
ON 3105 Spindle assy (fromt axle)-not serviced-order 2 | 9ou, 9NAN, 2N, 2NAN before Serial 109,
2N-3105 with 2N-3130 for RH or 2N-3106 with
2H-3131 for IH
2N 3105 Spindle assy (fromt axle)-RH 1| 2N,2NAN after Serilal 109,502
AN 3105 Spindle assy (front axle)-RH 1| &n,8NAN
2N 3106 Spindle assy (front axle)-LH 1 | 2N, 2NAN after Serlel 109,502
9N -3528 Seal (spindle dust)-rubber-plain- 2 | oN,oNAN,2N,2NAN
flat !
BN 3106 Spindle assy (front axle)-1E 1| &w,BNAN
351129 -8 Nut -castle-3/4" -16 2 | 9n,gNAN,2N,2NAN BN, ENAN
720548 Cotter pin-5/32" x 1 1/
v -3528 r Seal (spindle dust)-rubber-grooved-| 2| SN, 8NAN
with offaest




18 A

PARTS | TRACTOR CATALOGUE
PART NUMBER PART NAME Bl MODEL YEAR
2N 3199 Bushing (spindle) L | oN,ONAN,ZN,SNAN,8N BNAN | 39-4g
on 3102 | | Pin (epindle)-use only with 9N-3105 | 2| ow, oman, 2w, 2nan | 39-43
9N 3123-A Bearing (front axle spindle} 2 | ON,ONAN,2H ,2NAN, SN, ANAN 39-49
2N 3126-B Pin (front axle)-use only with ZN-3029-A-with 2 1 2N, 2NAN L3 L
plece welded flange _
2N 3126-D Pin (front axle)-use only with 2N-3029-B-with 1| 2N,2NAN after Serlal 167,4A8,8N ANAN 1349
integral cast flange
20b13-57 Bolt (axle pin to axle support)| 1 | 2N, 2NAN,SN BNAN 39-49
-1/2"-20 x 1-1/8"
34809-87 Lockwasgher-1,/2"
oN 3130 Arm (front axle spindle)-RE-use only with 9N-3105_ 1| ow, onaw 39-43
replaced by 2N-3130 & 2N-3105
2N 3130 Arm (front axle spindle)-RE 1| 2N,enaAn 4z L7
8N 3130 frm (front axle spindle) 2| 8uw,8naN L8-49
T4181-8 Key (epindle arm to spindle)- 2| BN,8NAN L43-49
/4 x 7/8" Moodruff
9N 3151 Arm (front axle spindle)-LE-use only with SN-3105- 1] o, omAN 3043
replaced by 2N-3131 & 2N-3106
an 3131 Arm (front axle spindle)-LH 1| 2W,2nAN 4347
Th189-8 Key (spindle arm to spindle)- 2 | ON,SNAN,2N,2NAN,8N, SNAN 39-4g
Woodruff-5/16" x 1 1/4"
20885-87 Bolt (spindle arm to epindle)- 2| ON,ONAN,ZN,2NAN,AN ,BNAN 39-4g
T/16"-20 x 2.56"- hex head
33792-88 Nut-7/16" -20-hex
351436-8 Lockwasher-7/16"
9N 3270 Kit (eteering drag link end)-front-consiste of the 2 | 9N,9NAN,oN,SNAN 39-L7
following
1-11A-3289-4 End 1-78-3336 Retainer
1- 78-3332-A Cover 1- 33929-88 Nut
1- 353043-AS8 Lubrilcator
&n 3270 Kit (steering drag link end)-front.conaiste of the 2 | &n,8uAN L8.4o
following
1- 8N-3290 End 1- 33929-88  Nut
1- 8M-3332 Seal 1- 353043-AS8 Lubricator
® 114 3289-4 End assy (spindle arm to connscting rod)-not 2 | ON,9NAN,2N,ZNAN 39-47
serviced separately, order kit 9N-3270
® 8y 3290 End sssy (splndle arm to commecting rod)-not 2| &i,8uN L8-k4g
serviced separately, order kit 8N-3270
33929-88 Nut (end aesy to epindle arm)- 2| 8W,awaN L8-Lg
1/2" -20
® Alse furnished in kit,




N
PARTS [TRACTOR ] CATALOGUE
PART NUMBER PART NAME ﬂ:g"D MODEL YEAT
Steering Linkage
9N 330k Link assy (steering drag)-RE-3G 5/6" assembled 1] 9N,GNAN, 2N, 2NAN 39-L47
length
8N 3304 Link assy (steering drag)-RE-h0 1/2" assembled 1| A, Eman L8-Lg
length
9N 3305 Link asey (eteering drag)-LH-39 5/9" asacmbled 1| ON,CNAN,ZN, 2WAN 36-47
Jength
22228-57 Bolt (steering drag link clamp)| 2 | 9N, 9NAN,2N,2NAN 3947
-5/16" 24 x 1-1/4"-hex hd.-
end drilled
3k029-57 Nut-caetla-5/16" -2k
72003-8 Cotter pin-1/16" x 1/2"
BN 3305 Link asny (steering drag)-LH-39" assembled length 1| &, AN 18-Lg
2345957 Bolt (steering drag link clamp)| » L 48-Lg
-5/16"-2h x 1 1/4"-carriage
35004787 Hut-5/16"-2h-hex
3480658 Lockwasher-5/16"
3530L43-AS8 Fitting (lubricator)-1/L" -28 L | ON,SNAN,2N,Z2NAN,EN , BNAN 39-49
3302958 Wut (link assy to steering gear| 2| ON,ONAN,2N,2NAN,8N,8NAN 36-4g
sector)-1/2" -20
o 332h Cover (front axle dust) 2| 9N,GNAN,ZN, 2HAN, 8N, BNAN 39-49
& T8 3332-A Senl (steering linkage ball stud)-1" 0,D. X .G2" 2 | N, OAN, 2N, 2T 3007
I.D. x .25" thick
® 01 3332 Seal (steering linkasge ball stud)-1,50" 0.D, x 1.16" 2 | 8W,&nan L8-4g
I.D, x ,50" deep with .58" dia. hole
& 78 3336 Retainer (steering linkage ball stud) 2 | om, 9NAT, 2N, 2NAN 3947
2N 3405 Rod aesy (front radius) 2 | ON, ONAN, 2N, 2NAN 3947
. 21191-87 Bolt (radius rod to front axle)| 2 | ON, SWAN,2N,2NAN 3947
-5/8"-18 x 5-5/16"
35150588 Washer-5/8"-flat
33806-8 34 Hut-5/8"-18
8N 3405 Rod assy (front radius) 2| &n,aIAN 48-4g
35762358 Pin (redius rod to froamt axle)-| 2| &N,ENAN L8-kg
5{( "oy 1+.68“
72035-S7 Cotter pin-1/8" x 1"
ON 3LLO Cap (radius rod ball)-step 2| 9N,GNAN,2N,2NAN 39-47
8 3Lho Cap (radius rod ball) 2| Aan,8NAN L48-Lg
9N 3Lk2 Spacer (radius rod ball)-on trans. case 2| 9N,oNAN,ZN,2NAN,EN, BNAN 39-49
88528-87 Stud (radius rod ball spacer L | om,onan, 2, 20AN 39-47
to transmission case)-7/16"-
14 & 7/16"-20 x 3 3/16" s
BE308-87 Btud (radius rod ball spacer 2 | 9W,ONAN, 2N, VAN 3947
to transmiseion case)-7/16"-
14 & 7/16"-20 x 1 9/16"
8854157 Stud (radius rod ball epacer td IL| ON,CHAN 18-L9
trans, case to running board
brkt.) -7/16"-14 & 7/16M-20
s 3{’8"
88L423-57 Stud (radiue rod ball epacer 2| &n,8uAN hB8-49
to transmission)-7/16" -1k &
7/16"-20 x 1 7/8"
3379288 Nut-7/16"-20 hex
35143657 Lockwasher-7/16"
[ ] Alse furrished in kiv.

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERYED.



19A

CATALOGUE

TRACTOR

PARTS

6edl

0L9€
L1SE

rsed 3o 381 Up UMOys sI3UNN MEJ Aq IIPI0 ‘UOHENSA[I UO UMOYs A[uo sIGEINU diseg

SLUYVd dILVTIH ANV 4VIO ONIHTIALS L¥6€61

0L9E

LISE

S-EBPOSE

§-908VE

S 86LEE
STILPSSE
$-908¥¢
S-B6LEE
E0LS

S LiavL
S8LE0D

§-9r£08
609¢
LLSE
ELSE
S6Lh1SE

SPrSISE
S"61LLSE

EL9E
SEQLLSE




20

CATALOGUE

TRACTOR

PARTS

4 . sgyred jo I8N UL mMOys siaquunp] e AqQ 13pi0 ‘UOHELSN||I WO uMmoys b.?o slpquunu seq

SLUVd TALVIIY ANV ¥VI9 ONIYAALS 678961

PSSE

V-6€-dl

6LGE =+6SSE

rd

L8SE

LO6SE  GBSE

SSE6EE —-{)
S EL8VE ¥
$-8v103
S-LO8YE

$-50¥08

LO86

S-SO08YE

S-LOBYE
S8r10%
SELBVE
S-GEGEE

S-9£€0%

5686

00L6

€0Lé 5°808v€
SEVYIE——Qm

B1SE

$°L08YE
009€
GESE
8010 @~
S80408 $-G1596¢€
S y6YSSE @s\ LISE mﬁ
) 6886 . SbLILSE
$61£85 \
BLSE

508% ﬁlomm

ARBORN., MICHIGAN. ALL RIGHTS RESERVED.

COPYRIGHT 19489 FORD MOTOR COMPANY D




20A

PARTS

CATALOGUE

PART NUMBER

PART NAME

HO.
REQ'D|

YEAR

Steering Gear and Instrument Panel

BN 2503 Gear assy (steering)-11.4 to 1 ratio 1| &,&aNAN 48-49
N 3505 Kit (steering gear bearing)-comsiste of the 1| au,anan 8-5g
following
2-88 3552 Cup 2-88 3571 Bearing
® v 3509 Cover & tube assy (steering housing end)-not 1| &n,B8uAN L8-lg
serviced separately, order kit 8 3545
ON 3512-A Panel assy (instrument)-use with SN-3551-D upper 1| 9N,2N after Serial 80,769 39-47
steering housing with foot starter dbutton -
SN 3512-B Panel assy (instrument) -use with 9N-3551-A upper 1| SN, GNAN 3942
steering housing with dash starter button
9RAN 3512-A Panel assy ( instrument) 1| ONAN,2NAN 39-L7
2 3512 Panel asey (instrument)-magneto equipped tractors L] oN, L2-45
AN 3512 Fanel assy (insirument)-magneto equippsd tractors 1| ONAN,ZNAN La-15
Th211-87 Plug (1light switch hole)-button| 1 | ON, GNAN, 2N, 5NAN 3947
-3{8"
35048387 Bolt (instrument penel to upper] 2| 9N,9NAN,ZN,ZNAN 39-h7
housing to battery support)-
5/16"-24 x 1"-carriage
3554 71-87 Bolt (instrument panel to upper| 2 | 9N, 9NAN,2N,2NAN 39-47
houeing)-5/16" -2k x 3/4"
2031857 Bolt (instrument panel to upper| 2 | 9N, 9NAN,2N,2NAN 39-47
housing) -5 /16"-18 x 9/16"
33798-58 Nut-5/16"-24
L0658 Lockwasher-5/16"
8y 3512 Panel assy (instrument) 1| 8y L4849
T 8N 3512 Panel assy (instrument) 1| anan 48-Lg
21L40-88 Bolt (instrument panel support 2| B8N,8NAN to Serial 1000 La kg
to upper steering gear hsg.)-
T/16"-14 x 3/W"-hex head
21443-88 Bolt (instrument panel support 2| &v,8NAN effective Serial 1001 L8-4g
to upper steering gear heg.)
7/16" -1k x 15/16"-hex head
21443-58 Bolt (instrument panel supgport| 2| &Y,8¥AN 45-49
to lower steering gear hﬂg.}-l
7/16"-14 x 15/16"-hex head
3L808-87 Lockwasher-7/16"
355L9L 58 Screw (instrument panel to L| an,8NaN L8-Lg
hood)-3/8"-24 x .86"-hex head
3LTHT-ST Washer-3/8" -flat
33800-88 Nut (vertical support to 2| 4N,5NAN ke -Lg
instrument panel)-3/8" -2l hex
9N 3517 Bearing (steering sector) L | om, ONAN, 2N, 2NAIY 3947
8N 3517 Bearing assy (steering columm) 1| &, AN L8-kg
BN 3518 Seat (steering columm bearing spring) 1| &, 5AN L8-1g
BN 3520 Spring (steering column Dearing) 1| 8N, &an L8-49
9N 3525 Shaft and pinion (steering) 1| 9w, IRAN, 2N, 2NAN 3947
251119-57 Mut (steering post)-13/16"-28- | 2 | o, oNAN, 2N, 2NAN 39-47
hex
35154587 Lockwasher -13/16"
9N 3526 Sector (steering gear)-RE 1| 9w, 9NAN, 2N, 2NAN 39-47
~@® 8 3506 Shaft (steering gear ssctor)-RH-not serviced 1| &i,8AN L3-4g
separately, order kit & 355k
® Alse furrishec in kut.




PARTS TRACTOR CATALOGUE :
PART NUMBER PART NAME R MODEL YEAR
. ' oN 3527 Sector (steering gear)-LH 1| 9N, 9NAN, 2N, 2NAW 39-47
® O 3527 Shaft (steering gear sector)-LH-not serviced 1| &, 80N L5 Lg
separately, order kit 8§-3555
3516215 Washer (side cover to sector 2| &, oNAN L8-Lg
shaft)-1.14" I.D. x 1.75"0.D.
gN 3528 Seal (spindle dust)-rubber-plain-flat Refer to 3106 Group
8 3528 Seal (epindle dust)-rubber-grooved-with offset Refer to 3106 Group
8N 3532 Support assy (instrument penel to hood) 1| én L8-kg
T 8NAN 3532 Support essy (Instrument pansl to hood) T [ 8mN I8.55
9N 3540 Shaft (steering sector) 1| 9, 9NAN, 2N, 2NAN 39-47
ON 3543-A Wesher |gtesring sector thrust)-outer-,122" thick 1| ON,9NAN,2N,2NAN 3947
ON 3543-B Washer (steering sector thrust)-outer-,12L" thick 1| ON,SNAN,2W,2NAN 3947
. o 3513-C Wesher (steering sector Thrust)-outer-,126" Thick 1 [ N, ONAN,2N,2TAN 3057
8N 3545 Cover and shim kit (steering gear top)-conalste of 1| &w,enan 4849
the following
1- 8N-3503 Cover 1- 8N-3595-B  Shim-,005"

1- 8N-3595-A  Shim-.002" 1- 8N-3595-C Shim-.010"
1- 8N-3595-D Shim-.030"

20408 -S7 Bolt {cover to housing)-3/9"- 4| &w,8naN L3.4o

16 % 1 1/8" -hex head

34807 -88 Lockwasher-3/8"
8N 3548 Housing assy (steering gear) 1 | 8w,eNAN )
358039 -8 Plug (housing filler elbow)- 1| 8N,SNAN Lg-k9
3/8" -pipe '
358061 -8 Flug (housing filler slbow)- 1| ew,ean 434G
: 1/4" -pipe
. Thl21-8 Plug (steering gear housing)- 1| 8N,8HAN Lg-Lg
: 1 1/4" -expansion

214k1-8-7 Bolt (steering geer housing to | % | 8N ANAN . 48-49

tranamission case)-T/16"-14 x
1.25"-hex head

an 3549 Shim set (steering gear cover)-consiste of the 1| &n,80N L850
following .

1. 8N-3595-A Shim-.002" 1- &N-3595-C  Shim-.0L0"

1- @N-3595-B Shim-,005" 1- 8N-3595-D  Shim-.030"

9N 3550-A Housing (steering gear)-lower-use with 9N-3551-E 1| ON,9NAN 39-42
and 9N-T229-4
9N 3550-C Housing (steering gear)-lower-use with 9N-3551-D and| 1 ON ,ONAN 2 ,2NAN after Serial 47,507 Lao-L7
9N-T229-B
2144757 Bolt (gear shifter housing to 6| om, owAN, 2N, 2NAN 39-47
. transrission housing)-7/16"-
1 x 1-1/R"
741068 Flug-5/16" —expansion 1| 9N, ONAN, 2N, 2NAN 39-L47
9N 3551-A Housing (eteering)-upper-replased by 1| oN,oNAN 39-43
oN-3551-E, G-3512-B & 2N-10732
21Ls59-87 Bolt-7/16" -1k x 1 5/8" 6 | oN,SNAN 39-L2
9N 3551-D Housing (steering)-upper-with foot starter bution 1| ON, gNAN,2N,2NAN after Serial 80,769 Lo-ky
oN 3551-E Housing (steering)-upper-with Instrument panel 1 | OW,SNAN before Serial 80,770 39-42
starter button
2144787 Bolt (upper to lower housing)- 2 | 9w, 9NAN, 2N, 2NAN hoL7
7/16"-14 x 1 1/2"
21551-57 Folt (uppsr Lo lower housing)- | L | OW, SNAN,2N,2NAN ho L7
7/16"-14 x 1-1/4"

1

® Also furnished in kiv.



21A

PARTS TRACTOR [ CATALOGUE

PART NUMBER PART NAME Wil MODEL YEAR
B 3552 Cup (steering gear lower bearing) -1, 750" 0.D. x 2 | 9N, SNAN, 2N, 2MAN 4247
1.,325" I1.D, x 3/8"
® 8y 3552 Cup {(steering gear worm thrust bearing)-1.7520" 0.D.] 2| 8N,8NAN 4g Lo .
x 1.324" T.D, x .380"
81 3554 Kit (steering gear sector shaft)-RH-consists of the 1| 8N,BNAN L8-hg
follovwing
1- 8N 3526 Shaft 1- 8W-3591 Retainer
1- 8N-3595 Packing 1- 33935-S7 Tt
1- 8N-3536 Seal 1- 3k813-8 Washer
BN 3555 Kit (steering gear sector shaft)-IH-consists of the 1| 8N,8NAN 48-4g
following
1- 8N-3527 Shaft 1- BN-3591 Retainer
1- BN-3585 Packing 1- 33935-S7 Nut
1- 8N-3586 Seal 1- 3k4B813-5 Washer
33935-57 Nut (steering gear sector)- 2| 8W,8mAN 48-4g
3/4" _16-check
34813-5 Lockwasher-3/4"
8N 3557 Kit {stesring gear seal and retainer)-consists of 1| &n,8NAN Lk8-hg
the following
2- 8N-3585 Packing 2- 8N-3591 Retainer
2- 8N-3586 Seal 2- 33935-ST  Nut
2- 34013-8 Washer
2N 3559 Kit {steering gear side cover gasket)-consists of 2| 9u,8NAN )
the following
1- 8K-3579 Washer 1- 80-3581 Gasket
AN 3561 Kit (steering gear side cover)-consists of the 2| 8W,ANAN L3-4g
following
1- 88-3579 Washer 1- AN-3581 Gasket
1- 8N-358k Cover
204k8-57 Bolt (steering gear side cover 8| AN,8NAN ) kg Lo
to housing)}-3/8"-16 x 1 3/8"
34807-53 Lockwasher-3/8"
O 3563-4 Washer (steering sector thruet)-inner-.255" thick 1| 9N, ONAN,2N,2NAN 2047
9 3563-B Wesher (steering sector thrust)-inner- 250" thick 1| ON,ONAN,2N, AN 947
O 3563.C Wagher (steering sector thrust)-inner-, 245" thick 1| OIl, QNAN,2N,2NAN 39-47
8N 3570 Seal (steering gesr column) 1] AN,8NAW 48 -hg
68 35710 Bearing (steering gear worm thrust roller) 1| 9N, 9NAN, 2N, 2NAN 30-47
® oy 3571 Bearing (steering gesr worm thrust roller) 2| an,/uaN L8-Lg
9N 3573 Cone (shaTt to housing bearing) 2 | o, ONAN, 2I, 2NAN 3047
& 3575 Shaft & ball nut assy (steering) 1| 8N,SNAN LA ko
BN 3576 Bushing (steering gear sector shaft) 4| aw,enan La-h9
8N 3578 Grommet {steering column) 1| BN,3NAN 48-Lo
® an 3579 Washer (eteering gear housing)-side 2| AN, ANAN - )
® oy 3581 Gasket (steering geer housing slde cover) 2| 8N, aman - Lg-ha
® ay 3584 Cover and bushing assy (steering gear side)-not 2| aw,aman 48 kg
serviced separately, order kit 8N-3561
® 3N 3585 Packing {steering gear sector shaft) 2 | 8W,8HAN La ko
® v 3536 Seal (steering gear sector shaft)-dust 2 | 8N,3NAN L3-4g

® Alse furnished in kit.



PARTS TRACTOR I CATALOGUE
PART NUMBER PART NAME Iy MODEL
AN 3590 Arm (steering mear) 2 | 8N,omAN
N 3591 Retainer (steering gear sector shaft pecking) 2 | 8N,8NAN
oll 3593-B Gasket (upper to lower steering gear housing)-rear 1| 9N, ONAW,2N, 2HAN
o 359 Gesket (upper to lover steering gear housing) -front 1| 9N, 9NAL, 2N, 2NAI
aN 3595-4 Shim (steering gear housing end cover)-thickness ASJ AN , BNAN
002" Req
MW 3595-B Shim (steering gear housing end cover)-thickness As | 8N,BNAN
005" Reqd|
8N 3595-C Shim (stesring geer housing end cover)-thickness As | 8N,8NAN
010" Reqgd
an 3595-D Shim (steering gear housing end cover ) -thickness As | BN,ANAN
030" Regd,
oN 3508 Retaliner (eteering column oil)-use with steering cap| 1| ON,ONAN
less lubricator fitting-replaced by 9N-3669
9N 3600-B Whsel assy (steering)-replaced by 2N-3600 1| 9N,9NAN
21 3600 Wheel assy (steering) 1| om,ouAN, 2N, 2HAN 3947
351103-87 Nut (steering wheel to shaft)- 1| em,2man Lo k7
5/8" -18
&y 3600 Whesl assy (steering) 1( &,8NAN 48-kg
35111%-88 Nut (steering wheel to shaft)- 1| &N,ANsn LB -hg
blind-11/16"-20
356515-87 Washer-flat-,70" I.D,- 1,50" 1| Buw,8wan 48-Lo
0.D.- .0B" thick
B 3609 Key (stesring wheel to shaft) -Woodruf f-special #9 1| O, SNAN, 2N, 2NAI 39-47
9N 3627 Cap (steering wheel)-center-used with 9N-3600-B 1| 9N,9NAN 39-42
N 3660 Seal (steering gear dust) 1| 9, 9NAN, 2N, 2NAN %9-47
aN 3661 Retalner (steering gear dust seal) 1| 9N, 9NAN, 2N, 2NAN 2947
9N 3669 Cap (steering column) 1 | 9N, SHAN, 2N, 2NAN 39-47
353043 -458 Fitting (steering column cap)- 1| ON,ONAN,2N,SNAN 39-L7
lubricator-1/4"-28
9N 3670 Packing (steering sector) L | Oy, SNAW, 2N, SNAN 39-47
o0 3673 Washer (steering wheel nut) 1| oN,9NAN,2N,2NAN 39-k47
2N 3679 Tock, cylinder and wire assy (ignition)-use with 1| 2w,2enaw bo 7
‘Apfar gteering housing having round hole for lock-
replaced by 8N-3679-C
8N 3679-C Took, cylinder & wire asey (ignition]-with 2 keys 1 | GN,RNAN 4849
356095-52 Nut (ignition lock to steering | 1| oN,ENAN,8N,8NAN 43-49
gear housing)
o 3685-4 Key (ignition)No.1050 to 1300-replaced by SN-11576 | As [ ON,SNAN,2N,oNAN 39-h2
Reqd _
ol 3635-B Key (ignition)-Universal Series 1053 As | ON,2NAN,BN after Serial 76,000,8NAN h2-Lg
Reqd
9N -11576 ey (ignition lock)-blank As | ON,ONAN,2,2NAN,8N ,8NAN 39-4g
Reqd|
N 2686-C Tock and cylinder aesy (lgnitlon)-use with upper 1| O, SNAN, 2N, 2NAY 39-43
steering housing having oblong hole for lock -
replaced by 8N-3679-C
351117 -87 But (lock ignition)-thread type| 1 | SN,9NAN,ZN,2NAN BN BNAN 39-49
-13/16" -20
9N 3699 Spring (steering gesr dust seal) 1 [ N, SNAI,2W, 2NAN 29-L7

Alsoe furnishee in kiln.

CoPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



22A

CATALOGUE

TRACTOR

PARTS

L3-dl

e mnn. FEEPEELEELELELELEEEEEEEEEEEE LS ELELEE

‘nzed jo o1 uy umoys &oagz Hed AqIap3() ‘UOHENSN[]l WO UWMOYS AJUO sIdqumu dseg

SLYVd QILVTIY ANV INISOOH ‘LAVHS TTXV ¥VIY L¥-6E61

$-9303L $-098¢t€ €8S &9S S LOLLSE S-B6LEE €96

e,

o o

o o o o ]

A.Ii_.lm_.ov

588 SEOV STMSLvL.  LL¥G ‘HY—sL0V S-36LEE Oty S-e9v8s

124194

£

o

i

3Ely LEBv 3BEY

$"G0S1GE S-908EE




23

CATALOGUE

TRACTOR

PARTS

V- LEdl

L1394

*red Jo 91| Tl UMOYS SI3qUNN Med 4q I9PIQ ‘UONEnSH(r U0 UMoys A[Uo slaqunu iseq

SLYVd ALVTIIY ANV ONISIOH LAVHS TIXV 4VIH 6¥8¥61

S-808¥E
$-69015¢ 0Ely

5-L809SE
P ———

STLoLYE

‘HI1— Loy
‘HY—olL0¥

1] @— s-z6LEE
$-0860S€

SPBLLSE T

$-890)S¢E
S-808VE

‘HT—0133
‘H'Y—6088
OELY

655¥

L8l

ALL RIGHTS RESERVED.

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN.



PARTS |[HIYYEIXD | CATALOGUE

4201 ASS'Y 4936

4904 'ASS'Y'

4203 ASS'Y

1939-49 DIFFERENTIAL ASSEMBLY WITH DRIVE GEAR AND PINION

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




PARTS TRACTOR] CATALOGUE

24

21447.S

B 237005

357724-5

38407-S

! 20368-S
357708-S
804
353064- S

w_-—nsn

802

z 4195
ﬂ-— 352780-5
@y— 1515008
©~— 33806 5
P26

1948-49 CENTER HOUSING, ROCKER AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

T
PART NUMBER Ii FPART MAME R:gn MCODEL :’:Aﬂ
_ Rear Axle
8N L010-A Housing assy (rear axle shaft)-RH 1| &u,8man L8-Lkg
Th121-8 Plug (rear axle housing)- 1| OK,ONAN,ZN,2NAN, AN, GHAN 39-L9
expansion-1 1/
84 4011-A Housing assy (rear axls shaft)-IH 1| 8u,8AN LB-Lg
35106958 Bolt (rear axle housing to L| 8n,8AN u8_49
retalner & cup assy)-7,/16"-20
x 1.82"-hex head
3480887 Lockwasher-7/16"
9N Lol2-B Housing 28sy (rear axle shaft)-RH-replaced by 1 | ON,ONAN,2N,SNAN 39-U43
oN_L0L2_42 with 24.4035
2N ho12-A2 Houeing sssy (vear axle shaft)-RH-use with 2N-L035 1| 9N, SHAN, 2N, 2NAN 3947
gasket to replace SN-4012-B housing _
884635 Stud (rear axle housing to 12| 9N, ONAN,ZN,ZNAN 39-U7
brake plate)-7/16"-14 & 7/16"
-20 x 2 If2"
337928 Nut-~7/16"-20

o

COPYRIGHT 1848 FORD MOTOR COMPANY DEARBORN. MICHIGAN, ALL RIGHTS RESERVED.



24 A

PARTS [(EYEIXTY CATALOGUE
PART NUMBER PART NAME o MODEL YEAR
9N k013-B Houeing asey (rear axle shaft)-LH-replaced by 1 | 9N,9NAN,2N,2NAN 39-L3
N-LOL13-A2 with 2N-L0O35
20 4013-42 Housing sesy (rear axle shaft)-IH-use with 2N-4035 1| ON,SNAN, 2N, 2NAN 3947
gasket to replace 9N-L013-B housing
an Lozl Housing end bushing assy (center)-inzludes 1| 8N, BuAN L8hg
8N-535 Rocker and 8N-L110 Bushing
aw-h117 Dscal (center housing) 1 | 9N,ONAN,2N,2NAN,8N,8NAN 39.L9
9N Lo2s Housing essy (eenter)-replaced by 8N-LOPL 1 | 9N,9NAN,SN,ONAN 3947
35306458 Plug (center housing drain)- 1| ON,SNAN,2N,2NAN,8N,8NAN 30-49
1/2" _pipe
35770887 Stud {rea» axle center housing 1| 9N,QNAN,2N,2NAN, 8N, 8NAN 39-49
to muffler suprcrt)-7/16"-1h4
& 7/16"-20 x 2.12"
35772487 Stud (rear axle center housing | 21| ON,SNAN,2N,ZNAN,8N,SHAN 39-4g
to right and left housing) -
7/16" -1k & 7/16"-20 x 1.86"
3379288 Nut-7,/16" -2C-hex
9N 7158-C Cover assy (differential housing) 1| 9N,9NAN,2N,2NAN, 3, BNAN 39-49
21LkLo-s8 Bolt (cover to housing)-7/16"-
14 x 3/W"-hex head
21RL1-87 Bolt (brake sector to cover to| 2| ON,ONAN,ZN,ZNAN,B8N, BHAN 39-59
hous ing) -7/16" -1l x 1 1/4".
hex head
2144358 Bolt (running board to cover 2| ON,ONAN,ZN,2NAN, 8N, SNAN 39-hg
to housing)-7/16"-1k4 x 15/16"
-hex head
oN L35 Gasket (center housing to rear axle houslng)-used L | 9N,ONAN,2N,2NAN 3915
with ON L40172-B & 9N LOL13-B
20 ko35 Gasket [senter houslng to rear axle houeing) 2 | 2N,5NAN BN, 8HAN Ls_Lg
an L110 Bushing (hydraulic 1ift rocker) 2| &n,8nan 48-4g
&y 4117 Decal (center housing) Refer to BN-L021
g L2k Retalner and cup aeey (rear axle shaft bearing)- 2 | om, QuAN, 2N, 2NAN 39-47
6.20" 0.D. x 2,98" thiek
8n hizh Retainer and cup assy (rear axle shaft bearing)- 2| &i,20AN 43-kg
6.25" 0.0, x 1.85" thick
aN L12g Gasket (powsr take-off cover) 1| ON,QNAN,ZN, ZNAN, BN, BNAN 39-49




PARTS [TRACTOR CATALOGUE
PART NUMBER PART NAME e MODEL YEAR
oN L130-B Gasket (axle houslng to bearlng retainer) 2 émﬁ 3947
oN 4130-B Gasket (axle bearing retalner to brake plate)-6.20" 9N , GNAN , 2N, ENAN 39-47
0.D. x 4.38" I.D. x ,020"-thick
BN L130 Gasket (axle bearing retainer to brake plate}-6.20" 6| &uw,anaN LB-4g
0,0, x 4.,38" I.D. x .010"-thick
GN L131 Casket (center housing side cover) 1| ON,ONAN,ZN,SNAN, SN, ENAN 39-h49
9N 4131 Gasket (shifter plate cover to hous ing) Refer to 721 Group
ON L1372 Collar (axle shaft bearing)-pressed on shaft to 2| oN,oNAN, 2N, Z2NAN 39-47
secure bearing
SN 4150 Trough assy (differential bearing)-oil 1| ON,ONAN 2N ,2NAN 8N, SNAN 39-h9
60530-S Rivet (trough to housing wall){ 2| ON,9NAN,2W,2NAN 0N, ENAN 39-49
1;'1;" % 1'3'{8"
60542 -8 Rivet (trough to housing wall)-| As | 9N, 9NAN,2N,ZNAN 8N, GNAN 39-49
1/4" x 1-1/2" -use when hous- | Reqd
ing wall is heavier then
standard
8y k179 Wt (rear axle shaft)-1.25" - 18-hex B, 0N L8159
8N Li187 Snap ring (rear axle nut)-1.88" I.D.-.0915" wire 2| B8N,2NAN Lka-4o
an Ligh Block (driving gear thrust)-has off-set boss for 1| 8N,8naN )
gN-4150 differential bearing trough assy
o 4195 Block (driving gear thrust) 1 | 9w, 9NAR, 2N, 2NAN 39-47
20368-57 Bolt (block to center housing)- 2| ON,ONAN,ZN,2NAN,8N,8NAN 39-4g
3/8"-16 x 7/8"-hex head
34807 -88 Lockwasher-3/8"
9N k2ol Differential assy (rear axle)-6.66-1 ratio-consists| 1| ON,ONAN 2N, 2NAN BN, GNAN 39-49
of the following
1- 9N-L2ok Case assy 2- BB-h221-B  Cone assy
1- 79-4210.A  Gear 2. 79-h228 Wagher
1- gN-he11 Spider 4-7RT-4230 Washer
L _TRT 4215 Pinion 2_TRT 4234 Gear
1- 352150-8 Rivet
9N 4203 Gear (driving)-with pinion and differential gear 1| ON,SNAN,2N,2NAN BN, ANAN 39-49
cage-cangistes of the following
1- 9W-4207 Gear & Case assy
1- 79-609 Gear (pinion)
9N Lok Case zsey (differential gear)-includes matched LE 1| ON,9NAN,2N,2NAN BN, ENAN 39-43
and RH csae halvea with attaching screws
9N 4207 Gear snd case assy-consists of the following 1| ON,9NAN,ZN,SNAN,8N,SNAN 39-h9
1- gm-haok Case assy 1- 79-4210-A Gear
12- 352150-S Rivet
79 L210-A Gear (rear axle driving)-6.66 to 1 ratio 1| 9N,9NAN,2N,2NAN,ON BNAN 39-49
352150-5 Rivet (drive gear to case)-rosel 12 | ON,ONAN,2N,ZNAN,EN,SNAN 39-49
head-T/16" x 1-1/2"
gN 4211 Spider (@ifferential) 1| ON,ONAN,2N,2NAN,8N,8NAN 39-hg
91T Lel5 Pinion (differentiasl).-replecad by TRT-4215 and L | ON,SNAN O, ONAN, 8, BRAN 39-48
TRT-4230
TRT L215 Pinion (differential )-used with TRT-4230 L| ON,ONAN,oN ,ZNAN, AN, BNAN 39-hg
BB 4216L Screw (differential gear case)-1/2 -13 X 3" 8 | ON,ONAN,2N , 2NAN BN, BNAN 3949
BB L4221 B Cons and roller essy (differential) 2| oN,ONAN,2N,2NAN BN 8NAN 39-4g
oN L22l Cone and roller assy (axle shaft bearing)-wheel end 2| Ou,9NAN,ZN,ZNAN ,8N,3NAN 39-h9
BB Woop Cup (axle shaft bearing)-differentiel end 2| on,SNAN,2N,2NAN, 8N, SNAN 35-4G
oN Y4222 Cup (axle shaft bearing)-wheel end 2| oN,ONAN,ZN,2NAN 8N, 8NAN 39-49
an k2gs Gasket (rear axle bearing seal) 2| 8N,aNAN LB-Lg
79 4228 Wesher (differential gear thrust) 2 | ON,ONAN,2N,2NAN,8N ,BNAN 39-49

CoPvRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



25A

<D

PARTS | TRACTOR | CATALOGUE
PART NUMBER PART NAME izl MODEL X
9N Loog_a Shim (rear axle bearing)-.003" As | ON,ONAN,2N,2NAN,8N, BNAN 39-49
Read| )
9N k229 -B Shim (rear axle bearing)-,005" As | ON,ONAN,2N,ZNAN AN, SHAN 3919
Read
8y L229-A Shim (rear axle bearing)-.008/.010" As | ON,ONAN,2N,2NAN, 51, ANAN 3919
Req
8N 4229-B Shiam (rear axle bearing)-,015/.017" As [ ON,9NAN,ZN,2NAN 8N, ANAN 39-49
Reqgd|
AN 4229-C Bhim (rear axle bearing)-.020/.022" As | ON,ONAN,ZN ZNAN, BN, ANAN 39-59
Read)
79 4230 Washer (differsntial pinion thrust)-used with 4| ON,9NAN,2N,2NAN 8N, ANAN 39-48
91T-4215
TRT 4230 Washer (differential pinion thrust)-used with L 9N ,9NAN, 2N , 2NAN , 8N , SNAN 39-49
TRT-4215
9N 4234-B Shaft and flange aasy (rear axle) 2| 9N,SNAN,2N,ZNAN 39-47
8N 4235 Shaft (rear axle) 2| aw,awAw L3-19
TRT 4236 Gear (rear axle shaft differemtial) 2| ON,ONAN,ZN,ZNAN SN, SNAN 3549
an 4oky 011 seal asay (rear exle housing) 2| BN,SNAN L2359
350920-58 Bolt (oil seal to retainer & A1 AN,ANAN Ig3-Lg
cup @88y to center housing)-
7/16"-20 x 3 1/u"
3379483k Nut-7/16" -20
351068-58 Bolt (oil sesl to retainer & L | &n,ANAN IR s]
cup asay)-7/16"-20 x 1.88"
34808-57 Lockwasher-7/16"
aN Lk2sl 0il seal (rear axle wheel end bearing) 2| ON,oNAN,ZN,2NAN 39-L7
BB L256 Pin (differential pilot bearing)-overall length Ll 1| ON,ONAN , ON,2NAN SN, ENAN 39-k9
AN Losl Gasket (rear axle shaft)-2" I.D, x 2 1/L" 0D, = 2| An,SNAN La-Lg
1/2" thick
& L2o3 Washsr {(rear axle shaft)-1 1/ T.D, x 2 3/6" 0.D. 5 | on,8NAN L3159
x 20" thick
AN Logh Gasket (rear axle shaft)-1 1/2" ID, x 2" 0.D, x 2| an,8NAN 43-kg
.20" thick-replaced by BN-428k4
9N Leos Shaft assy (drive) 1| oN,ONAN,2W,2NAN, SN, BNAN 39-49
79 L4609 Pinion and pilot bearing race assy (driving) 1| ON,ONAN,2N, 2NAN,AN,ANAN 39-L9
BB 4614-B Sleeve and bearing cups assy (driving pinion)-with 1| ON,ONAN 2N, 2NAN 6N, ANAN 39-4g
dowel pin
20672-8 Bolt (pinion sleeve to center 6| SN,9NAN 2N ,2NAN B8N ,8NAN 39-49
housing)-9/16"-12 x 1 1/u"
34310 -8 Lockwasher-g/16"
BB 4616-B cup (driving pinion bearing) 2| ON,ONAN,2N,2NAN, 8N, BNWAN 39-49
BB 4621-B Cone and roller assy (driving pinion bearing) 2| ON,9NAN,2N,2NAN,BN,5NAN 39-h9
BB L£25-B Bearing assy (driving pinion pilot) 1| ON,9NAN,2N,2NAN,SN, SHAN 39-hg
BB L626-D Race (driving pinion pilot bearing) 1| ON,9NAN,2N,2NAN,8N ,SNAN 39-49
BB 4627 Rirg (driving pinion pilot bearing lock) 1| oN,9NAN,2N,2NAN BN, ANAN 39-49
B L63k Tut (driving pinion lock)-1 9/16 -20 x 3/8" thick 2| ON,ONAN,Z2N,2NAN 8N, BNAN 39-49
B LE36-A Lockwasher (@ériving pinion bearing locknut) 1| 9N,9NAN,2N,2NAN 8N, SNAN 39-49
9N L6 Zasket {[center housing to tranamission housing) 1| 9N,9NAN, 2N, 2NAN, B, BHAN 39-19
BB 4667 Washer (driving pinion bearing thrust) 1| ON,ONAN,2N,2NAN, 8N, ANAN 39-h9
an 5162 Clamp and cover assy {battery) Refer to 10732 Group

9N 5192

Drawbar

Refer to 556 Group




PARTS |(EL¥YEEX] CATALOGUE

338925-S 5251 21477-S — 5290

St
L 1
T

33792-5 351436-S 33792-5, 23423-5

34806-S 5260
24327-S 20426-S ?
5230 34806-5-33797-§ 33797-S 34806-S 5255
TP-44
1939-49 MUFFLER ASSEMBLY AND RELATED PARTS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME a:g-b MODEL :f:AR
Muffler
9N 5230-A Muffler assy 1 on,2n,8n 39-49
IRAN 5230 Muffler asay 1| ONAN,ZNAN,8NAN 39-kg
9N 5251 Clamp (muffler inlet pipe) 2| oN,ONAN, 2N, ZNAN, BN, BUAN 39-59
21k77-8 Bolt (inlet pipe to clamp)- 2| ON,ONAN, 2N, 2NAN, BN, GNAN 39-Lg
5/16"-18 x 1 5/8"
33825-S Nut-5/16"-18
3480658 Lockwasher-5/16"
9N 5252 Bracket and clamp assy (muffler)-specidl equipment 1| 9N,ONAN,ZN,ZNAN,8N , ANAT 39-59
2042687 Bolt (bracket and, clamp assy 1| 9N,ONAN,ZN,2NAN,EN, BNAN 39-4g
to muffler)-5/16"-18 x 1 1/k"
33719787 Nut-5/16" -18
3480688 Lockwasher-5/16"
20879-57 Bolt (bracket and clamp asgy to| 1 | SN, GNAN, 2K, 2NAN 3947
tranamission and center
housing) -7/16"-20 x 1-3/4"
33792-88 Nut-7/16"-20
3914368 Lockwasher-7/16"




27

PARTS CATALOGUE
PART NUMBER PART MNAME N:SU MODEL YEAR
9N 5255 Pipe (muffler outlet) 1| ON,ONARN,2N,2NAN , &N, GiAN 39-59
9N 5260 Bracket (muffler outlet pips} 1| OoN,ONAN,ZN,2NAN, &N, BNAR 39-L9
2342387 Bolt (outlet pipe to muffler)- 1| oN,oNAN, 2N, 2NAN, 8, BuAN 39-Lg
5/16"-18 x 1 1/8"-round head
carriage
3379787 Nut-5/16"-18
3480658 Lockwasher-5/16"
3379258 Nut (outlet pipe clamp to rear | 1| ON,ONAN,2N,oNAN,8N,BNAN 39-49
axle gtud)-7/16"-20-hex
3514365 Lockwasher-7/16"
9N 5290 Shield assy (muffler)-special equipment 1| ON,ONAN,ZN,2NAN,8N, 8NAN 39-4g
9N 5293 Clamp (muifler shield)-front-special equipment T s 2N, S, 3-8
2L327-87 Bolt (clamp to muffler shield)] 2| GON,ONAN,ZN,CNAN,EN,SNAN 39-49
5/1 ﬂ_eh % 5/8"
3480658 Lockwasher-5/16"
M 5337 Cement (felt to steel)-order as BA-19552 As 9N , WAV, 2N , ENAN , 8V , ENAN 39-h9
Req:
Drawbar Stays
9N 5370 Chain asey (fixed drawbar safety) 1| ON,ONAN, 2N, 2NAN, o , GNAN 39-L9
SN 5374 Stay (drawber)-upper 2| oN,9NAN, 2N, 2NAN, 8N, QNAN 39-L9
N 5375 Stay (drawbar) -lower 2| ON,ONAN, 2N, 2NAN, N, BNAN 39-49
20873-87 Bolt (upper to lower stay)- L| ON,ONAN,ZN,ZNAN,8N, BNAN 39-L9
T/16"-20 x 1,06"
351428-S7 Washer-7/16"-plain
3379268 Wat-7/16"-20
M 5387-A Sealing compound (perfect seal)-order as 8A-19554-B | As | 9N ONAN,2N,2NAN,BN,BNAN 39-49
Reqd)

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MI

CHIGAN. ALL RIGHTS RESERVED.



27A

PARTS [EEXEIXY CATALOGUE

6055
6521 8115

88403-S

f/ 6019 6663 6654 6669 6666

ol

33816-S
351436-S
33798-5

351242.S
885115

6335

: \ i |
K@\ 20388-5

34807-S

72038-5

TP-30

1939-49 ENGINE ASSEMBLY OUTSIDE

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts,




"3

PARTS [(HEIXYEXID | CATALOGUE

6507(IN.) ~
6505 (EX)

6140

6135

350816-S 7609

TP-31

193949 ENGINE ASSEMBLY INSIDE

Basic numbers only shown on illustration, Order by Part Numbers shown in list of parts.

CopYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED,



28 A

RIGHT HAND VIEW

8600

12000

LEFT HAND VIEW TP-50

1939-49 ENGINE ASSEMBLY COMPLETE

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




PARTS

29

ELYXSEIXN CATALOGUE
. PART NUMBER PART NAME REn MODEL ARAR
Engine
BN 60058 Englne asey (lese air cleaner and trensmissiomn) 1] oW, 8 T159
~ BNAN 6005-B Engine assy (less air cleaner and transmission) 1| owAN,ZNAN,SNAN 39-49
9N 6008 Kit (engine overhaul gasket) 1| ON,ONAR,ZN, SNAN,8N, BNAN 39-4g
Consists of the folliowlng
1- 9N-6018 Gasket (side cover)
1- 9N-6020-A Gasket (cyl. front cover)
1- 9W-6022 Gagket (timing gear cover)
1- 8N-6051 Gasket (cylinder heed)
229146347 Packing (cylinder block)
2-THA-6521 Gasket (valve chamber cover)
1. ON-6619 Gasket (oll pump cover)
. 1-1CA-6669 Gasket (oil relief valve nub)
2- B-6700-A3 Packing (eyl. front cover)
1- SN-6710 Gasket (oil pan)-RH
1- 9N-6711 Gasket (o1l pan)-LH
1- 8N-673k Gasket (drain plug)
1- 9N-8507 Gasket (water pump cover)
1- 9N-8513 Gasket (water pump to eyl. block)
1- oN-ohhT Gasket (carburetor to menifold)
o_ gN-9LL8 Gasket (manifold)
1- ON-12143 Gasket (distributor bese)
SN 6010 Block assy (cylinder)-with Bleeves and bearing cape- 1| GON,GNAN,ZN ,2NAN SN, GNAR 35-48
no longer sarviced-replaced by the following
1- 8 6010 Block 8-8BA 6510  Bushing
8-8BA 6500 Push Rod 8- 2 6513  Spring
. 4- 8N 6505-A Ex. Valve B-8BA 6514  Retainer
L-8BA 650T-A In. Valve 16-THA 6518 Koy
L-8RA 6571 Seal
&N 6010 Block assy (cylinder)-with sleeves and bearing caps 1| 8N,8HAN from Serial 42,161 L8-Lg
&y oL Cylinder assy-with bearings,pistons,valves,shafts 1| ON,SNAN,2N, 2NAN,8N, SNAN 39-19
and gears
88376-38 Stud (water pump to cyl.block)- 3| ON,CNAN,2N,ZNAN AN, ONAN 39-k9
5/16"-18 & 5/16" -2k x 1 5/16"
3379858 Hut-5/16" -2k
3480688 Lockwasgher-5/16"
BALO3S Stud (intake & exhaust manifold] 2| ON,ONAN,2N,ZNAN, SN, QAN 39-59
to cylinder block)-7/16"-1k &
7/16"-20 x 1 5/8"
338165 Nut-7/16"-20- orass
) 3514365 Lockwasher-7/16"
. BB511S Stud (velve chamber cover to 2| OW,GNAN, 2N, 2NAN, BN, BRAN 39-19
block)-5/16"-18 & 5/16" -2k x
3 _ysed with THA 6520
885318 Stud (walve chamber cover to 2| oN,gNAN,SN,ONAN, 8N, SNAN 39-48
block)-5/16"-18 & 5/16" -2k x -
3 1/W'-used with 2N 6520
33798-88 Nut-5/16"-24
35124258 Washer-5/15" flat
oN 8115 Cock assy (cyl. block drain)-1/4" 1| 9N,SNAN,2N,2NAN,8N ,BNAN 39-L9
T4120-8 Pluglcyl block)expensionl-3/16" | 4 | ON,ONAN,2N,2NAN,EN,SNAN 39-h9
ol 6017 Cover (cylinder tlming gear side) 1| ON,ORAN, 2N, 2HAN, BN , GIAN 39-49
20388-58 Bolt(cyl.frt.cvr.to cyl. side 3| ON,NAN, 2N, oA, AN, BNAN 39-L9
cvr.)-3/8"-16 x 1" -hex head
3480758 Lockwashex -3/8"
. —® OJN 6018 Gasket (cylinder tj.m.ing_ gear side cover) 1 9N,9m,ﬁ,m,m,ﬁm 11 39-19
L ]

Also furnished in ki,

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORM, MICHIGAN, ALL RIGHTS RESERVED.



3
PARTS TRACTOR | CATALOGUE
PART NUMBER PART MAME R:g'.ﬂ MODEL YEAR
9N 6149-A Ring set (piston)-used with steel pistons only 1| ON,ONAN,2N,2NAN, BN, BHAN 39-59
AN 61hko-A Ring set (piston)-used with aluminum pistons only 1| 8N,NAN L3-Lg
ON 6200-B Rod assy (comnecting) L | OoN,ONAN,ZN,2NAN, BN, ATAN 3949
21A 6207-A3 Bushing (connecting rod)-,735" 1.D.-1.36" long L] on,oNAN, 2N, SNAN, 817, ANAN 39-49
214 6207-B3 Bushing (comnecting rod)-.729" I.D. -1.36" long L | on,9NAN, 2N, 2NAN, 8N, BNAN 39549
oN €211-A Liner (conmecting rod bearing)-standard 8| om,9NAN,ZN,2NAN,5N,8NAN 39-Lg
oN é211-B Liner (connecting rod bearing)-.00L" U/8 8| oN,oNAN,ZN,CNAN, AN, GNAN 39-49
ON 6211-C Liner (connecting rod bearing)-.002" U/S 8| ON,ONAN,2N,2NAN &N ,CGNAN 39-49
oN 6211-D Liner (connecting rod bearing)-.005" U/S 8| ON,9NAN,2N,ZNAN, 2N, SNAN 39-49
9N 6211 -E Iiner (comnecting rod bearing)-.010" U/S 8| oN,ONAN,ZN,ZNAN BN ,BNAN 39-49
oN &211-F Liner (connecting rod beering)-.012" U/S 8| oN,SWAN,ZN,ZWAN BN, BNAN 39-h9
oN 211G Liner (connecting rod bearing)-,020" U/S 8| ow,ONAN,2N,ZNAN,EN,BNAN 39-49
oN £211-H Liner (connecting rod bearing)-.007" U/S 8 on,ONAN,ZN ,SNAN BN, SNAN 39-49
164 012 Nut {connecbing rod)-self locking-replacéd by & | OF ,ONAN, BN, ONAN, O, BNAN 948
THA-6212 and 356011-S
THA 6212 Nut (connecting rod) B on,oWAN,2N,ZNAN, BN ENAN 39-59
356011-5 Nutf(:?onnect:mg rod lock)- 8| ON,ONAN,ZN, 2NAN AN, ANAK 39-19
3/8" -2h_hex
O 6250-A Cemsheft-replaced by 1-2NC-6250-B, 1-TRA-6256-A 1| oN,oNAN 39-4e
1-914-6258, h-350L00-8
2NC 6250-B Camshaft -for bolt on gear 1| ON,ONAN,2N,2NAN,HN ,8NAN 39-49
LR £256-B Gear (camshaft)-use only with GN-6250-A-press on 1| oN,oNAN 39-h2 .
TRA 6256-A Gear (camshaft )-aluninum-standard-bolt on 1 w,gﬂm,m,mm,m,ﬁm T T
TRA 6256-B Gear (cemshaft)-eluminum-.006" O/S-bolt on 1| ON,9NAN 2N, 2NAN 8N, ANAN L hl-ko
TRA 6256-C Gear (camshaft)-aluminum-.012" 0/S-bolt on 1| ON,9NAN,2N, 2NAN, G , GNAN L1-49
14 6258 Ring (cemshaft gear locking) 1| ON,9NAN,2N,2NAN,SN,BNAN 3949
350400-8 Bolt (cemsheft to gear)-5/16 - | L | ON,GNAN, SN ZNAN,EN,SNAN 39-49
2% x 610" '
G1A 6266 Seal (camshaft rear bearing) 1| O, GNAN, 2, VAN , O, BHAN IR 5
8N 6276 Spring (camshaft thrust) 1| ON,SNAN,ON,SNAN,8N , BNAN 39-49 = 5
ON €303 -A Crenkshaft -standard 1| oW,SWAN,2N,2NAN, BN, SNAN 39-h9
48 6306-A Gear (crankehaft) 1| o,SmAN, 2N, 2NAN, BN, GAN 39-19
Thl56-3 Key (gear to crankshaft)- 1| oN,ONAN,2N , 2NAN 5N, SNAN 39-k9
Woodruff-1/4" x 1 1/8"
L0 A310-A2 Slinger (crankehaft oil) 1| ON,SNAN,2N,2NAN,aN , BNAN 39-49
2N 6312 Pulley assy (cranksheft) 1| ON,ONAN,2N,oNAN , AN, BNAN 35-19
2N 6319-A1 Ratohet (orankshaft) 1| oN,9NAN,2N,2NAN,8N, 8NAN #3951
ON €325 Cap (crankshaft reer bearing) 1| ON,ONAN,2N,2NAN BN, BNAN 3559
9N £330 Cap (crankehaft center bearing) 1| oW,9NAN,2N,2NAN, AN ,8NAN 39-L9
ON 6331-A _ILiner (center main beering)-standard 2| oN,SNAN,2N,2NAN, BN, BNAN 39-49
9N 6331-B Liner {center main bearing)-.001" U/S 2| ON,ONAN,2N,2NAN 8N, SNAN 39-49
ON 6331C Liner (center main besring)-.002" U/S 2| 9N,9NAN, 2N, 2NAN, 8N, BNAN 139-49
SN 6331D Tiner (center main beering)-.005' U/S 2 | SN ,SNAN,2N,2NAN, SN, SNAN 39-49
ON 6331-E Liner (center main beering)-,010" U/S 2| 9N,SNAN,ZN,2NAN, 8N, BNAN 39-49
9N 6331F Liner (center main bearing)-.0l2" U/S 2| ON,ONAN,2N,2NAN, BN, BNAN 39-49
oN 6331G Liner (center main bearing)-.020" u/s 2| oN,oNAN,2N,2NAN,EN , BNAN 39-k9
oN 6331-E Liner (center main beering)-.007" U/S 2| ON,9NAN,2N,ZNAN BN, 8NAN 39-49

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.




PARTS TRACTOR CATALOGUE
PART NUMBER PART MAME R:g:D MODEL YEAR
9N 6333-A Liner (front and reer mein bearing)-standard L ON,ONAN, 2N, ZNAN, AN, BNAN 39-Lg
9N 6333-B Liner (front and rear main beering)-.001" U/S L] on,onaN, 2w, 2NAN 8N, BNAN 394G
9N 6333-C Liner (front and rear main bearing)-.002" U/S L| ON,ONAN,2N,ZNAN, 8N, AN 39-49
9N £333-D Liner (front and rear mein bearing) .005" U/S L | oN,SNAN,2N ,2NAN AN, BNAN 39-49
SN 6333-E Liner (front and rear main bearing)-.010" U/S L | om,gNAN,2N, 2NAN, 8N, BNAN 39-L49
ON £333-F Liner (front snd rear main bearing)-.012" U[s L] om,oNAN,oN  ONAN,E8N ,SNAN 39-4g
9N 6333-G Liner (front and rear main bearing)-.020" U/S L'| oN,9NANW,2N ,oNAN,EN ,ANAN 39-19
9N 6333 Liner (front snd rear main bearing)-.007" U/S L | ON,oNAN,2N,ENAN, AN , GNAN 39-49
91A 6335 Seal (crankshaft rear bearing oil) 1| ON,9NAN,ZN,ZNAN,SN,BNAN 39-49
9N 6345 Stud (bearing cap)-1/2"-13 & 1/2"-20 x 2,84"-drilled| 5| ON,9NAN,2N,2NAN,E8N,SNAN 39-49
-replaced by SW-£345-A hex head bolt
AN 6345-A Bolt (bearing cap)-hex head-1/2"-13 x 2, LL" 5 | ON,9NAN,2N,2NAN AN, SNAN 39-49
9N 6346 Stud (bearing cap)-1/2' -13 & 1/2" 20 x 3.84 -arilled| 1 | ON,ONAN,ZN ZNAN,GN,GNAN 30-49
-replaced by 8N 6346-A hex head bolt
8N 6346-4 Bolt (bearing cap)-hex head-1/2"-13 x 3.44" 1| ON,ONAN,ZN,oNAN,8N,8NAN 39-49
34840 -87 Lockwasher-1/2"
® 91 63h7 Packing (oil pan and cylinder block)-rear 2| oN,oNAN, 2N, 2NAN, 8N, GNAN 39-L9
B 6348 Tut (bearing cap stud)-1/2"-20 6 | 9N,9NAN,Z2N, 2NAN, &N, CNAN 39-49
ON 6375 Flywheel assy 1| oN,oNAN,2N,2NAN 8N, SNAN 39-49
3506455 Bolt (flywheel to crankshaft)- | 4| ON,GNAN,2N,2NAN 39-h7
7/16"-20 x .84 -hex head
350816-8 Bolt (flywheel to crankshaft)- 4| 8N,BNAN 48-L9
7/16"-20 x .88" -hex head
9N 6354 Gear (flywheel starting) 1| ON,SNAN,2N,ZNAN 8N, BNAN 39-L9
B 6387-A Dowel (flywhesel to crankshaft)-.66" long &| on,9NAN,2N,2NAN,8N,8NAN 39-49
18 6397 Dowel (cylinder block to front cover)-11/1¢" long 2 | ONW,ONAN,ZN,ZNAN BN, BNAN 39-49
18 6397 Dowel (cylinder block to transmission) 2| SN,gNAN, 2N, 2NAN, &, SNAN 39-49
8BA 6500-A Rod (valve push) 8| oN,ONAN,2N, 2NAN 8N , SNAN 39-hg
TP-46
193948 ENGINE VALVE AND RELATED PARTS
Basic numbers only shown on illustration. Qrder by Part Numbers shown in list of parts.
Lo 6505-A Valve (Intake).-used with 40-£510-B L | ON,ONAN,SN,ONAN,8N,8NAN before Ser.h2,162| 39-L8 .
9N 6505-4 Valve (exhaust)-used with 40-6510-B W1 ow,oNaw,oN,oNAN,8N,8NAN before Ser.l2,162| 39-L8
8N 6505-A Valve (exhauet)-used with 8BA-6510 L | 8N, 8NAN after Serial 42,161 4849
8BA 6507-A Valve (inteke)-used with 8BA-6510 L | 8W,8WAN after Serial 42,161 LB8-Lg
40 6510-B Bushing (velve guide)-serviced in pairs only 8Prd ON,ONAN,2N ,2NAN AN, BNAN before Ser.h2,162 39-48
8BA 6510-B Bushing (valve guide)-ons piece design-used with 8 | &,BNAN after Serial k2,141 Lg_Lg
AN -6505-A and SBA-6507-A
Lo 6512 Retainer (valve guide bushing) 8| ON,ONAN,ZN,ZNAN, AN, ANAN 3G-49
2MC 6513 Spring (velve)-used with LO-6510-B 8] oN,SNAN, 2N, 2NAN , 6N, BNAN before ser.h2,164 39-88
& 6513 Spring (valve)-used with 8BA-6510 8| 8N,RUN after Serial L2,161 LB8.4g
Lo 651k-B Retalner (valve spring)-used with ANC-6513 B | ON,ONAN,5N,ZNAN, 8N, QAN before Ser.h2,162] 39-L8
8BA 6514 Seat (valve spring)-used with 8N-6513 8 AN after Seriel L2,161 L8.k9

Also furnished in kit.




31

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME H’:S'u MODEL YEAR
THA 6518 . ey (valvee spring retainer)-used with 8BA 651k 16| &9,80N 48-hg
THA 6520 Cover (valve chamber) 2| ON,9NAN,Z2N,NAN,EN, BNAN 39-kg
885318 Stud (valve chamber cover)- 2| ON,9NAN after Serial 99,999,2N,2NAN,EN, 4218
5/16"-18 & 5/16"-2k x 3 1/ BNAN
885118 Stud (valve chamber cover)- 2| oN,9NAN to Serlal 99,999 39-42
5/16"-18 & 5/16"-2L x 3" - 2| &,8NAN 48-49
used with THA 6520
351242-58 Wasgher-5/16"-flat
3379858 Nut-5/16"-18
9N 6521 Gaeeket (valve chamber cover)-replaced by THA 6521 27| oW, ONAN, 2N, 2NAN, 8N, BNAN 39-48
@ THK 6521 Gasket (walve chamber cover) 2| 9N,9RAN,2K,ZNAN, 8N, GNAN 39-49g
8BA 6571 Seal (intake valve gulde bushing) L| 8n,8man 48-hg
9N 6603 Body assy (oll pump) 1| 9N,SHAN,2N, 2NAN, 8N, 8NAN 39-49
9N 6508-4 Gear and shaft asey (oll pump drive) 1| ON,ONAN,2N,2NAN, 8V, QAN 39-49
52 6610-B Gear (o0il pump driven) 1| SN, ORAN, 2N, ZNAN, BN, BHAN 39-549
ON 6612-A Bushing (oil pump body) 1| ON,ONAN,2N,ZNAN 8N, SNAN 39-49
52 6614-B Gear (oil pump drive) 1| 9N,9NAN,2N, 2NAN, 8N, BNAN 39-h9
9N 6615 Tube and screen cover assy (oll inlet) 1| 9K,SNAN,2N,ZNAN 8N, BNAN 39-49
22503-8 Bolt (oil pump cover)-1/L"-20 3| oN,oNAN,2N,2NAN, 8N, BHAN 39-L9
x 5/8"-hex head
® oN 6619 Gasket (oil pump covsr) 1| ON,GMAN,2N,2NAN,EN, BNAN 39-49
aN 6654 Spring (oil rellef valve) 1| ON,SNAN,2N,2NAN,8N,BNAN 39-4o
0lA 6663 Plunger (oil relief valve) 1| ON,GHAN,ZN, 2NAN, 8, BNAN 39-49
68 6666 Nut (o0il relief valve) 1| ON,9NAW, 2N, 2NAN, &N, GNAN 39-19
® 1GA 6669 Gasket (o1l rellef valve nut) 1| ON,9NAN,ZN,ZNAN, 8N, 8NAN 39-49
SN 6575 Pan aesy (engine oil) 1| 9N, 9NAN,2N,ZNAN, &N, BRAN 35-49
2036657 Bolt {oil pan to cylinder 16| ON,SNAN, 2N, 2NAN,CN, CIAN 39-49
block) -5/16"~18 x 7/8"
3480687 Lockwasher-5/16"
720388 Cotter pin (oil pan clutch 1| ON,GNAN, 2N, 2NAN, BN, FNAN 39-49
hous ing drain)-7/32" x 1"
~® B 6J00-A3 Packing (oil pan and cylinder cover)-front 2| oN,SNAN, 2N, 2NAN, &N, 8NAN 39-49
~® on 6710 Gasket (oll pan)-RE 1| ON,ONAN, 2N, 2NAN , BN , QAN 39-k9
® gy 6711 Gasket (oil pan)-IH 9N, 9NAN , 2N , 2NAN , 81 , ENAN 39-49
& 6722 Elbow (oll filter and oil gauge to block) Refer to G 18668
9N 6730 Plug and screen assy (oll pan drain) 1| 9N,9NAN,2N,2NAN,EN, BNAN 39-ka
® ©On 673% Gasket (oil pan arain plug) 1| ON,9NAR,2N, 2NAN, 8 , GNAN 39-49
9N 6750-A Indicator (oll level)-10.38" long 1| 9N,9NAN,2N,2NAN, 8N, BNAN 39-49
an 6763 Pipe assy (oil filler) 1| ONW,9NAN,ZN,oNAN,8N, BNAN 39-49
9N 6766 Cap assy (oll filler) 1| ON,ONAN, 2N, 2NAN, BN, BNAN 39-49
gN 6781 Eit I(oil pan gasket) 1| ON,SNAN,2N,2NAN,EN , GNAN 39-49
consists of the following
2-914-6347 Packing (cylinder block)
2. BoE700-A3 Packing (oyl. front cover)
1- 9N-6710 Gasket (o1l pan)-REH
1. 9N-671L Gasket (oll pan)-LH
1- N-673h Gasket (drain plug)
® Alse furnished.-in kit.

CoPYRIGHT 19490 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



PARTS |(EEEXEIXY CATALOGUE

355545-5

TP-28

34807-S

7067 7135 7085

7066

7101

7061
7141

7100
7143

7120

7017

193947 3.SPEED TRANSMISSION

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

7086 7052 7067 7066

355545-S  34807-S

7050




*533ed Jo IS UL UAMOYE SRqUEMN HE] Aq 1apa CUONENSO]JI U0 UsMOYs A[UO SIIUUNU Jseg

NOISSINSNVIL dddds ¥ 6v-8v61

32

L-dl

S-G¥GSSE m @m S-LOBVE

CATALOGUE

PSL SML vSL LIL 8lL SELL S-BOVISE 9LL L90L 990L bLLL VLLL  SOLL QOLL  BLIL ELLL  990L L90L 980L ¥ELL

-
o
(]
L
L
(-
-

@M @-—s-oosee
y S-LOBYE

PARTS

S80L L90L

Ww.homqm
S-GPSSSE

SELL 190L  LLOL 00LL 80LL 90LL G0LL LOLL COMLL MLOL L90L SLOBYE S-SYSSSE 050L

990L

990L  BSOL

i

COPYRIGHT 1940 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED,




PARTS TRACTOR CATALOGUE

PART NUMBER PART NAME M MODEL TEAR :
— [
Transmission
19N -7000 Transmlesion assy-3 speed 1| ow,2n 3947
{ORAN 7000 Transmiseion assy (kerosene conversion)-3 speed 1 | ONAN,ZNANW 3947
81 7001 Tranamission assy-lees gear shift housing asey-L 1| &N,8NAN 48-4g
spesd
oN T005-B Cage sesy (transmission)-with ome top cover hole 1 | 9N, SNAN, 2N, 2NAN 39-47
8 7005 Case assy (tranemiesion)-with 2 top cover holes 1| &, auan 48-I9
8 2k77 Bushing (brake croes shaft) 2| &n,&nan L8-hg
3555458 Bolt (power take-off bearing L[ on,oNAN, 2N, ZNAN, 8N , BNAN 39-49
retainer to transmission -
case)-3/8"-16 x 1 1/4"
3480758 Lockwasher-3/8"
21hL1-87 Bolt (transmiesion housing to 9 on, =T Lo, x 39-19
engine) -7/16"-1l4 x 1,25"
2088087 Bolt (transmission housing to 10| 9N,9NAN,2N, 2NAN, 8N, BNAN 39-4g
center housing)-T7/16"-20 x
1.38"
3379288 Hut-hex-7/16" -20
34808-87 Lockwasher-7/16"
9N 7010 Plug (trensmisslon drain)-2.50" 0.D. 1| ON,ONAN,2N, 2NAN, B , BGNAN 39-59
9§ 7010 Plug (hydraulic pump drain) Refer to 604 Group
&N 7010 Plug & gasket assy (transmission drain)-magnetic- 1| ON,9NAN,2N,2NAN, 8, BNAN 39-kg
(Accessory)
72038-8 Cotter pin (transmission drain) 1| ON,ONAN,2N,ZNAN,CN,CNAN 39-49
'7/32" x 1" -
8 7011 Gasket (transmission drain plug) 1| ON,QNAN,ZN,ZNAN, &N, SNAN 39-49
BN 7011 Gesket (hydraulic pump drain plug) Refer to 604 Group .
2N 7017-A Gear (mein drive)-standard ratio-optional with 1| on, ONAN, 2W, 2NAN, 8, 8NAN 39-4g
SNAN-TO17
FONAN 7017 Geer (main drive)-low ratio-optional with 2N-7017-A | 1 | ONAN,2NAN 39-47
9N 7020 | Tube (transmission oil level indicator)-1.L4" long 1 | OK,ONAN,ZN,NAN, O, GAN 30-L9
an 7029 Washer (reverse idler gear thrust)-used with 8V 71kg 1| &v,8vAN 3 L8-4g
-1 9/64" I.,D. x 2" 0.D. x 1/16" thick
8N 7037-B Gasket (transmission cover filler cap) 1| 8m,&uAn 48-49
oN 7050 Retainer assy (main drive gear bearing) 1| oN,oNAN, 2N, 2NAN, &N, BNAN 39-49
3555458 Bolt (main drive. gear bearing 4| oN,9NAN,2N,SNAN, BN, SNAN 39-h9
retainer to trans. case) -
3/8"-16 x 1 1/u"
3480788 Lockwasher-3/8"
BN 7052 D11 seal (min drive gear bearing) 1| SN, ORAN, 2N, 2NAN, BN, BNAN 39-L9 .
9N, 061 Shaft (trensmiseion main)-11,62" long-10 external 1| o, SmAN, 2N, 2NAN 39-47
splines on cne end
& o6l Shaft (transmission main)-11.66" long-17 teeth on I| &, &an 1819
i one end-19 teeth opposite end )
9N 7066 Cone and roller assy (main drive gear bearing) 1| ON,SNAN,ZN,ZNAN,EN, BNAN 39-49
9N 7066 Cone and roller assy (main shaft bearing) 1| 9N,9NAN,ZN,ZNAN,EN,8NAN 39-k9 -
SN 7066 Cone and roller assy (countershaft rear end bearing)| 1 ON , ONAN , 27 , 2NAN , BN , BNAN 39-49
gN 7066 ] Cone and roller assy (countershaft front end bearing| 1| ON,oNAN,ZN,ZNAN, 8N, BNAN 39-49
9 7067 Cup (main drive gear bearing) 1| on,oNAN, 2N, 2NAN, &N, ENAN 39-49
oN 7067 - Cup (main shaft bearing) 1| ON,ONAN,ZN,ZNAN,EN,8NAN . 39-k9
9N T067 Cup (countershaft rear end bearing) 1| 9N,9NAN,ZN ,ZNAN, 8N, SNAN 39-h9
SN 7067 Cup (countershaft front end bearing) 1| OoN,9NAN,ZN,ZNAN,3N, GNAN 39-4g
-+ HX\ stamped on transmission case flange indicates-tractors equipped with helical gears. {Iractors not marked . .

HX have spur gears, and for service should be replaced by items 2N-7017-4 Gear & 2N-7113-A Gear, in pairs.

! No Longer Suppliea



PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME R:g:D MODEL YEAR
9N 7070 Snap ring (countershaft) 1| ON,9NAN, 2N, 2NAN, 8N, SAN 39-49
8N TOT1-A Washer(main drive shaft thrust)-2,50"0.D,x1,77"L.D. 1| 8, anan 48-49
8V 7071-B Wagher(main drive shaft thrust)-2,12"0.D,x1,32"L.D. 1| 8W,8maN 48-L9
oN 7085 Retainer (main shaft bearing) 1| ON,SNAN, 2N, 2HAN, 8N, GNAN 39-h9
3555458 Bolt (main shafi bearing L| oN,GNAN,ZN, 2WAN , BN, BNAN 39-hg
retainer to trans, case)-
3{8n_16 x 1 lﬂpl
3480758 Lockwasher-3/8"
9N 7086 Gasket (main shaft bearing retalner) 2| ON,9NAN,ZN, ZNAN,8N,8NAN 39-lg9
9N 7100 Gear (transmission s11ding)-firet end third-h3 teeth| 1| ON, ONAN,2N, 2NAN 3947
8y 7100 Gear (transmission eliding)-firet-60 teeth 1| &n,8nAN 18-y #
9N 7101 Gear (trans.sl1ding) 2nd & reverse-56 teeth-7.23"0,D,| 1 | ON,ONAN,2N,2NAN 3047
&N 7101-A Gear (trans. aliding)-second-56 teeth-T.314" 0.D.- 1| &v,@naN 18
replaced by 8N 7101-B and 8N 7114-B
&N 7101-B Gear (transmiseion sliding)-second 1| &u,8uAN L8-Lg
8 7102 Gear (transmission sliding) -third 1| 8u,B8NAN 48-Lg
8 7105-B Connector (transmission countershaft to coupling) 1| 8u,8uAN 48-Ug
8r 7106 Coupling (trensmission gear shift sliding) 2 | 8N, &NAN L48-h9
a8 7108 Connector (tranemission main shaft to coupling) 1 Eﬁ:&mm §8-lg~
8y 7110 Gear (transmission mein shaft sliding)-fourth 1| 8W,Enan §8-l9 -
g 7111 Countershaft (transmission)-11.87" long 1| 9W,SNAN, 2N, 2NAN 3047
8N 7111 Countershaft (transmission)=-12,06" long 1 | -8, 8NAN 48-L9
& 71z Gear (transmission countershaft)-fourth 1| &N, 8uan 48-Lg
+2N 7113-4 Gear (transmission countershaft)-standard ratio 1| omen 39-47
F2NAN 7113 Cear (transmiseion countershaft)-low ratlo 1 [ SNAN, 2WAN 3947
v 7113 Gear (transmission countershaft)-55 teeth-7.120'0,D,] 1 8N, BAN 48-Lg
8y 71akA Gear (transmission countershaft).second_replaced by 1| &uw,anan 18
80 711h-B and 8N 7101-B
BN 71iL-B Gear (transmission countershaft)-second 1| BN, Bnaw 48-Lg
9N 7120 Bearing assy (main shaft pilot) 1| ON,ONAN,2N,ZNAN, 8N, BHAN 39-Lg
9N 713k Retainer (transmission countershaft bearing) 1| SN,9NAN,2N,2NAN,8N,8NAN 39-Lg
355545 -5 Bolt (countershaft bearing | on,ONAN, 2N, ZNAN, &N, GHAN 39-49
retainer to transmiseion
caseg)-3/8"-16 x 1 1/L"
380758 Lockwasher-3/3" ‘
9N T135-A Shim (transmission bearing retainer)-.003" ON, GNAN, 2V, 2NAN , 8N, ENAN 39-49
9N T135-F Shim {transmission bearing retainer)-,005" ON , GNAN , 21V , ZNAN , B , GNAN 39-hg
9l T135-G Shim (transmission bearing retainer)-,0l2" G, ONAN , 2V , SHAN , 8N , SHAN 39-k9
9N T137-A Indicator assy (transmiesion oil level)-12,60" long 1 | 9N,9NAN befors Serial 47,508 39-42
9N T137-B Indicator asey (transmission oil level)-8.25" long 1| ON,9NAN after Serial L7,507,2N,2NAN,EN, L2-kg
8rAN
9N T1ko Shaft (reverse ldler gear)-3.62" x 1,010" 1| 9N, HAN, 2N, 2HAN 3947
a1 71ko Shaft (reverse idler gear)-6.60" x L.1277 1 5 L8 Lo
oN 7141 Gear and bushing assy (reverse ildler)-24 teeth 1| o, ONAW, 2N, 2NAN 30-47
8y 7141 Gear and bushing ssay (reverse idler)-23 teeth 1| 8N,8NAN 48-Lg
ON 7143-4 Bughing (reverse idler gear)-1.70" x 1.1185" 0.D. x 1| ON, QNAI, 2N, 2NAN 3947
.986" I,D,-11/32" center punched
8N T1k3 Bushing (reverse idler gear)-1.1245" I.D. x L.2hoo" 2| 8N,8naw L8_Lkg
0.D, -RH gpiral oil groove-split
8n 71h% Gear (reverse idler)-driven 17| 80 Aran L8-hg
W 715 Coupling (reverse gear)-transmiss=lon ahaft 1| &u,8uan 48-4g
& 7148 Washer (transmission reverse idler gear thrust) 1| &w,8nan 48 -Lo
8y 71k9 Washer (transmission reverse idler gear thrust) 1| &n,8Nan 48-4g
9N 7155 Pin (reverse ldler gear sheft) 1| oW, ONAN,2N, 2NAWY Z9-47
8 7155 Snap ring (reverse idler gear shaft) 1| &n,8nan L8-kg
MW 7158-C Cover assy (differential housing) Refer to 4025 Group
& HX stamped on transmission case flange indicates tractors equipped with helical gears. Tractors not marked

HX have spur gears, and for service should be replaced by items IN-7047-A Gear & IN-7113-A Gear, in pairs.

COPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



33A

PARTS ’ | CATALOGUE

~ 72003-S

73902-5
353075-S
7234

7231

7221

7227

7228

72003-S
73902-5

7229
34807.-S

7225

7240 EI

20348-S

193947 GEAR SHIFT AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




PARTS TRACTOR | CATALOGUE

7209

7221

20348-S

351217-S

7211

353075-S

~/

353075-S

7238

TP-42.B
194849 GEAR SHIFT AND RELATED PARTS

Balsic numbers only shown on !Ilustration. Order by Part Numbers shown in list of parts.

COPYRIGHT 1948 FORD 'MOTOR COMPANY DEARBORN. MICHIGAN., ALL RIGHTS RESERVED.



34A

€<

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME Moo MODEL MEAR:
ol 7209 Lever assy (gesr shift)-with single 5/8" dia. ball- 1| ON,SNAN,2N,2HAN 3947
transmlesion end
BN 7209-B Lever assy (geer shift)-with double 1/2" dia, ball-| 1| BN,BNAN Lg-Lg
tranemission end ‘
8n 7211-B Cover assy (transmission) 1| 8nN,8NAN 48-Lg
20348-33 Bolt (trensmission cover to 10| 8N,8NAN 5149
transmission:housing)-3/8" -
-16 x 3/
34807-83 Lockwasher-3/8"
& 7216 Plate (transmission reverse gear shift) 1| BN,8NAN 48-Lo
9N T221-A Pin (draw bar clevis) Refer to &N B0k
oK 7221-B Pin (gear shift lever) 1| 9N,OoNAN,ZN,ZNAN,BN,BNAN 30-59
O Te23-A Gasket (gear shift housing to transmission case)._ 1| ON,9NAN before Serial LT,508 3942
oblong-17 .80" long x .020" -.022" thick-8 holes
SN 7223-B Gasket (gesr shift housing to tranemission cese)-usq 1| ON,9NAN after Serial k7,507 ,2N,2NAN Leh7
with GN-T005-B-case asay-oblong-17.80" long
x .020"-.030" thick-6 holes
8y Te23 Casket (gear shift housing to transmission case)- 1| SN, 80AN §8hg
9.90" long x 8.6" wide x .020" thick
oN 7225 Plate (gear shift fork rod)-1.876" x 1" with 13/32" [ 1| oN, onAN, 2N, 2naN 3947
hole-flat type
20343-88 Bolt (shift lever plate)-3/B"-| 1| ON,SNAN,2N, ZNAN 3957
16 x 3/4"
34807 -88 Lockwasher-3/8"
v 7225 Plate (trenamission second and fourth gear shift) 1| &v,ANAN 4,8-49
9N 7227 Spring (gear shifter lever) 1| ON,ONAN,Z2N,2NAN,EN ,8NAN 39-49
ON 7228 -A2 Seat (goar shift lever spring) 1| OW,ONAN 2N , WAN,, G, BUAN 3959
ON 7229-K Lock (gear shifter)-use with 9N-3550-A steering gear| 1| ON,SNAN before Serial 12,500 3942
9N 7229 -B Lock (gear shifter)-use with 9N-3550-C steering ge 1| 9N,GNAN after Serial 12,L9G 2N 2NAN TGy
759028 Pin (gear lock to lower 2 | 9N, 9NAN, 2N, 2NAN 3947
housing) -3 /16" x 1" =
72003-8 Cotter pin-1/16" x 1/2"
& 729 Latch (starter safety) 1| 8, aNan 4849
ON 7230-A Fork (transmission first and third gears shifter) 1| 9N,9NAN before Serial 12,500 39_1,2_‘
9N 7230-B Fork (tremsmission first and third gears shifter)- 1| ONW,ONAN after Serial 12,4099,2N, AN La-ly
3.96" x L,38" x 60°
89 7230-B Fork (trensmission first and third gears shifter) 1| 8n,8NAN 48-49
ON T7231-A Fork (transmission second and reverse geers shifter)] 1 | ON,9NAN before Serial 12,500 39_1.93
-used with SN-7223-A
SN T7231-B Fork (transmission second und reverse gesra shifter) 1| ON,SHAN after Serial 15,190, 2N, AN - L2-h7
-used with 9N-7223-B
& 7251 Fork (transmission reverse gesr shifter)-2,12" x 1| 8u,anAn 48-Lg

2. l'fh" x 1.68"




PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME e | MODEL YEAR
79 7234 Spring (tranemiesion shifter fork) 2 | 9N, GNAN, 2N, 2NAN 34T
3| &w,8uan L8-Lg
353075-5 Ball (shifter fork speing)- 2| ON,ONAN 2N, SNAN 3547
steel-3/8" 3| 8u,8naN 48-Lg
79 7234 Spring (power take-off shifter rail mesh) Refer to 718 Group
79 7234 Spring (drawbar control erm mesh) Refer to AN-501
8N 72363 Fork (transmission second and fourth gesrs shifter) 1| &y, anan 4849
T 1238 Seat (transmisslon lock plunger spring) 2 | By,0NAN 48-49
Th 7238 Seat (drawbar control arm spring & ball) Refer to 8N-501
& 7238 Pivot (transmiseion shifter plate) 2 | 8u,ANAN 48-49
9N T2k Rod (geer shift selector)-RE 1| 9N, 9NAN, 2N, 2NAN 3947
8 7240 Rell (transmission first and third gears shifter) 1| 8n,5NAN 148-49
N T2h1 Rod (gesr shift selsctor)-LE 1| 9N, SNAN, 2N, 2NAN 3947
v T2kl Reil (transmission second and fourth gears shifter) 1| 8n,6NAN 4849
AN 7242 Reil (transmission reverse gear shifter) 1| BN,8NAN 13-L9
8 72L5 Screw (transmission gear shifter fork loek)-3/8" -2k % | 8N, ANAN 48-49
x 1.4k2" long
33925-55 Nut (transmission gear shift 3| EN,8NAN L1359
fork lock ecrew to shifter
fork)-3/8" -2k -hex
8 7257 Support (starter safety latch) 1| 8w,80AN 4849
8N 7259 Gasket (transmission lock plunger seat) 2| AN,ANAN 18-Ig
o 7277 Seal (gear shift lever dust)-1,56" x 1,50" 1| 9N, ONAN, 2N, 2NAN 39-47
& 7277 Seal (gear shift lever dust)-1,90" x ,88" 1| AN,GNAN 48-L49
9N T334 Rod (clutch release) 1| 9N, INAN, 2N, 2NAN 39-47
8 745 Cap assy (transmisslon cover filler) 1| BN aNAN 48-Lg

2

COPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICH

IGAN, ALL RIGHTS RESERVED.

N ——



35A

CATALOGUE

PARTS

ec|
(=]
e
L
=X
-4
P

‘naed JO 1] Ui uMOYS SIIqUINN] Wed Aq PPIQ) UORENS[I TO UMOYS Apuo siaqumu iseg

SIMVd ILVTIY ANV dNO¥9 HDLAT) “ASYVD NOISSINSNVUL 678761

65-dl

6¥SIL

S1SL
i S-¥BSESE
/.9..
Oy, S-B6LEE
S-9EVISE
S-1¥588
S-9%615E — S-B6LEE
08SL
S9EVISE
S-EBY88
0LSL b, i 3447
mn_.mnnm—.mm i oL 3 ° \ ﬂ
st
v S BOLEE
ASSY OESL e 5 80BYE
f\méoﬁ. S-BL6EL > . §- 08803
— S00L
S-008€E YEEL




36

PARTS CATALOGUE
PART NUMBER PART NAME ket MODEL YEAR
Clutch
9N 7503 Shaft and am assy (clutch release)-k.13" x 1.33" | 1| ON,GNAN,2N,2NAN 3947
8N 7503-4 Shaft end arm mesy (clutch releamss)-2.56" x 1.LLn_ 1| 8w,8NAN hal
replaced by 1 each
B-7510-A2 Shaft 8N-7511-A Arm 352584-8 Pin

0 7508-A Bushing {clutch release shaft)-1-3/8" long 2| 9N,SHAN,ON,2NAN, 8N, 8NAN 39-49
9N 7508 Bushing (clutch pedsl)-1" I.D, x 1 1/4" long-split 1| ON,9RAN,ZN,2NAN 39-b7
BN 7508-A Bushing (clutch pedal)-1 1/2" long x 1,005" I.D.- 1| &8u,8NAN before Serial 27,942 48

split-used with 81 7520-A

BN 7508-B Bushing (clutch pedal)-1 1/2" long x 1.002 I.D.-used 1| BON,GNAN after Serisl 27,941 18-kg

with 8N 7520-B -

B 7510-A2 Sheft (clutch release) 1| ON,SNAN,2N,ZNAN,8N  GNAN L8-4g
aN 7511 Arm (eluteh release shaft) 1| 9N, 9NAN,2N, 2NAN 3947
8N 7511-A Arm (clutch release shaft)-used with 8N 7520-A 1| &r,&nN 48
& 7511-B Arm (clutch release shaft)-used with 8N 7520-B 1| &, &nN 1859

3525845 Pin (clutch relesse arm to 1| &n,BmAn 48
shaft)-5/16" x 1.62"
35258158 Pin (clutch release arm to 1| ON,9NAN,2N,2NAN,&N,8NAN 39-Lg
shaft)-5/16" x 1-1/2"
48 7515 Fork (clutch relemse shaft) 1| ON,9NAN,2N,2NAN,EN,BNAN 59_1;9
352581-58 Pin (clutch release shaft to 1| 9N,9NAN,2N,2NAN, 8N, AN 39-49
fork)-5/16" x 1-1/2"
352584 -5 Pin (clutch release shaft to 1| &N, BNAN L8
fork)5/16" x 1.62"
9N 7520 Pedal aassy (cluteh)-18" x 4,57 1 | SN, ONAN, 2N, 2NAN 39-47
8N 75204 Pedal assy (clutch).replazed by 1 each 1 | 8N,8NAN before Serial 27,9k2 L8
N 8N 7520-B Pedal & 7511-B  Ara
8§ 7533 Pin 355584-88 Eyebolt
73041-88  Clevie Pin  T2026-S7  Cotter Pin
& 75208 Pedal assy (clutch)-used with & 7511-B 1| &nN,BNAN after Serial 27,941 L8-Lg
355584-88 Eyebolt (clutch release arm to 1| &n,&nAn 48-kg
clutch shaft arm pin)-7/16"-
20 x 2,68"
7394188 Clevis pin (clutch release arm| 1| &N,8NAN u8-kg
to eyebolt)-3/8" x 1-5/16"
7202657 Cotter pin-1/8" x 7/8"
350901-S7 Bolt (clutch pedal to release 1| BN,8NAN L8
shaft) -7/16" x 2"
3379258 Hut=7/16"-20
358011-57 Fitting (clutch pedal) -1/8" 1 ., BNAN L8 kg
Iubricator




36A

PARTS [ TRACTOR | CATALOGUE
PART NUMBER PART NAME 2 MODEL EAK
SN T5%0 Rod and yoke assy (clutch release)-replaced by 1| ON, 9NAN, 2N, 2NAN 39-47
1 each ON-7334, 97013-S & 33800-88
97013 -8 Clevis (release rod)-3/8"-2k x | 1| oW, 9NAN,2N,2NAN 30-47
.Y ﬁn
33800-88 Rut-3/8"-2k4
7301257 Pin (release rod to pedal) - 1| 9w, SHAN, 2N, 2NAN 39-bT
clevis-3/8" x 1-1/16"
7201027 Cotter pin-1/8" x 5/8"
BN 7533 Pin (clutch release shaft arm)-3/4" diameter x 1.05"| 1| ON,CNAN L3-L9
-used with 8V 7511-B
Lo 75k9 Facing (clutch disc) 2| on,oNAN, 2N, 2NAN, 8N, BNAN 39-Lg
351926-5 Rivst (facing)-countersunk- 2L | 9N,SNAN, 2N, ZNAN, 8N, 8NAN 39-4g
5 f{aau x 3/1611
G1A 7550 Disc assy (clutch) 1| ON,SNAN, 2N, 2NAN, 8N, &NAN 39-49
SN 7561 Hub (clutch T bearing) 1| ON,ONAN,2N, NAN BN, AN 39-49
oN 7562 Spring (clutch release bearing) 2| oN,SNAN, 2N, 2NAN , BN , GNAN 39-L9
0%A 7563 Flate and cover assy (clutch pressure) 1| ON,ONAN,2N,ZNAN, 8N, 8NAN 39-19
35043357 Bolt (clutch cover to flywheel)| 6| ON,9NAN,ZN,ZNAN,8N,E8NAN 39-Lg
5/16"-18 x 77"-special
shoulder
3480658 Lockwasher-5/16"
78 7580-A Bearing assy (clutch release) 1| ON,ONAN,2N,ZNAN, 8N, SHAN 39-49
B 7600-A Bearing (clutch pilot) 1| ON,QNAN,ZH,CNAN 8N, BNAN 39-49
oN 7609 Retelnor (FPlywhesel dowel and bolt)-repleced by 1 | ON,ONAN,2N, 2NAN 39-47
TRA 7603
350645-5 Bolt (retainer to flywheel)- L | on,ONAN,2N, ZHAN 39-L7
7/16"-20 = .84"'-hex head
TRA 7609 Retainer (flywheel dowel and bolt retainer) 1| 8u,8naN L3-kg
350816 -5 Bolt (retalner to flywheel)- L | 8n,BNAN L5-k9

7/16"-20 x .83"-hex head




PARTS TRACTOR CATALOGUE
e
% .
8287
351641.5 —5
8125 —<2>
351436-5—=
34090-S—= ) 8115 TP-51
, 194849 COOLING SYSTEM
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME a';g:o MODEL YEAR
Radiator and Grille
2N 8005 Radiator assy-replaced by 8N-8005 1| ON,ONAN,2N,SNAN,8N,8NAN 39-48
an 2005 Radiator assy 1| ON,SNAN,2N,ZNAN 8N BNAN 39-49
3516k1-88 Bolt (radiator to front axle 2| 9N,9NAN,2N,2NAN, BN, BNAN 39-h9
support)-7/16" -1k x .97" )
3514365 Lockwasher -7/16"
34090-58 Nut-7/18" -1k -hox 5| &N,8NAN §8-49
34708-58 Washer-7/16" flat 1 | &N,80AN 48149
2N 8032 Pad (radiator filler neck) 1| ON,SNAN 2N, 2NAN , &N , GNAN 219
N 8033-A Bumper (radiestor grille to hood) 1| 8N,8NAN Le-Lg
2N 8100-A Cep assy (rad, pressure)-oblong with 1 finger lug 1| 2N,2NAN,B8N,8NAN L3_kg
g 8100 Cep mssy (radlator preseuve)-round with @ finger lug| 1 | ON, ONARN,2N,2NAN 3943
9N 8115 Cock assy (radiator drain)-1/L" 1| 9N,SMAN,2N,ZNAN AN ,BNAN 39-18
gl 8115 Cock assy (engine block water drain) Refer to OW-6011
24 811 Cock assy (radlator drain)-1/4" -used with BN-8005 1| 8N,8NAN 18-hg
2N 8125 Pad (radlator support) 27| ON,ONAN,ZNW, ZNAN, AN, ANAN 39-549
oN 8146 Shroud (fan) 1 | ON,ONAN,2N,oNAN,8N ,SHAN 39-59
155k -7 Screw-No.8-32 x 3/8" 71 ON,ONAN 2N ,ONAN AN ,BNAN 39549
34938-88 Lockwasher -No.8
BN 820L Grille assy (radiator) 1 | AN,ANAN 319
oN 8P06-D Grille assy (radiator) 1| 9N, SNAN, 2N, 2NAN 39-47
20337 -57 Bolt(hood side panel to rad, 2| 9N,oNAN,SN,ZNAN, 8N, BNAN 39-L49
grille)-s5/16"-24 x 11/16"
345806-83 Lockwasher -5/16"
3LT06-57 Washer-5/16" -flat
o 8260 Hose(cyl hd. to red.)-1,50"I.D,-1,88"0.D,-7.56"long 1| 9N,9NAN,2N,2NAN 39-U7
2N 8260 Hoss(cyl hd.to rad.)-inlet-10"long 1.50"I.D.x 1.88"0.p,| 1| OW,9NAN,2N,2NAN,EN ,8NAN 39-49
9N 8286 Hose (water pump to radiater)-outlet 1| 9N,9NAN,2N,2NAN, 8N, SNAN 39-49
60 8287 Clamp (water hose) L | oNW,9NAN ,2N,2NAN BN, BNAN 39-45
on 8430-B Support (grille)-use only on ON 16618 and ON 16619 2| oN,oNAN 39-Lo

COPYRIGHT 18948 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED,



PARTS TRACTOR CATALOGUE
8551 8557
20318-S 34806-5 8507 8512 & 8574 8520 <— 8518 8530 8576 8620 8606 8600
O
’ e
88376-S 8513 8508 8560
193947 WATER PUMP ASSEMBLY AND RELATED PARTS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER 3 PART NAME RE'S'D pERER ;r:hﬂ
Water Pump, Fan and Fan Belt
9N 8501 Pump asey (water)-"ON' cast in houwsing- 1 9N,9NAN,2N,M 3947
' replaced by 2N-850L : PA
2N 8501 Pump aesy (water)-"2N" cast in housing 1| &, 48-ho
88376-58 Stud (water pump to block)- 3 | ON,ONAN,ZN,ZNAN, AN, ANAK 3955
5/16'-18 & 5/16" -2k x 1 5/16"
33798-53 Tt -5/16" 24 -
34806-57 Lockwasher -5/16"
2N 8505 Houseing (water pump) 1| on,8nAN : L8849
9N 8507 Gasket (water pump cover) 1| ON,ONAN,ZN,ZNAN,A8N,ANAN 39-49
9N 8508 Cover (water pump) 1| SN,SNAN, 2V, ZNAN BN, BNAN 3959
20326-57 Bolt (cover to housing)-5/16" - 1| ON,9NAN,2N,2NAN,8N,BNAN 39-49
18 x 5/8"
3L806-87 Lockwasher-5/16"
78 8512 Tmpeller(water pump) 1 | ON, QNAN, 2N, 2NAKW 39-47
“® ox 8513 Gasket (water pump rear to cylinder block) 1 | ON,ONAN 2N, ZNAN, 0N, ANAR 35-59
2N B516 Impeller assy (water pump) 1| &n,aNan 359
9N 8518 Housing assy (water pump)-replaced by SN-8501 1| ON;SNAN,2N,2NAN 39-47
aN 8520 Bushing (water pump housing) 1 | 9n, 9KAN, 2N, 2WAN 30-47
79 8530 Bearing assy (water pump)-1,1806" 0,D, of bearing x | 1| 9N, GWAN 39-42
19" 0,D, of ghaft x ¥.04" 1 ;
2N 8530-B PBearing assy (water pump)-1.1808" 0.D. of bearing x 1| ON,ONAN,5N,ONAN, BN, CGNAN ] L2148
62" 0.D. of shaft x L.Lo" long-replaced by ! : S
2N-8578 .
2GA 8531 Snap ring (water pump bearing) 1| AN,ENAN L85G
68 8551-4 Seal mesy (water pump)-use with 9N-855T 1| ON, 9NAN, 2N, 2NAN : %947
2N 8551-B Seal asey (weter pwmp)-use with SN-B557-replaced by 1| 2N,ZHaN 437
2N -8564
9N 8557 Washer (weter pump)-bonded graphite-use with 1| 9N,9NAN,ZN,SNAN 3947
68 8551-A
2N 8557 Washer (woter pump seal)-use with 2N-8551-B and 1| oM, QUAN, 2N, 2NAN 39-47
2N-8560-replaced by 2N-856l4

® lse furnished tn kit.




38

PARTS TRACTOR CATALOGUE
20326-S 34806-5 8507 8516 8564 8576 8620 8610 8531 {
i
:
:
88376-S 8513 8508

8578 34806-S

194849 WATER PUMP ASSEMBLY AND RELATED PARTS

33798-S

34805-S

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

TP-32-A

PART NUMBER PART NAME O MODEL YEAR
REQ L)
T2
68 8560-B Spring (water pump seal)-use with ON-B557-replaced 1| ON,9NAN,oN,ZNAN 3947
by 68-8551-A
2N 8560 Spring (vater pump seal)-use with 2N-8551-B_replaced| 1 | ON SONAN , 2N, SNAN 39-47
by 2N-8564
2N 856k Seal amay (water pump) 1| &u, s L8 5o
€8 857h Snap ring (vater pump seal) 1| 9N, 9NAN, 2N, 2NAN 39-47
S9N 8575-A1 Thermostat assy 1| om,en,an 39-49
SNAN 8575-A Thermostet asay 1| SNAN, ZNAN, BNAN 39-49
9N 8576 Snap ring (vater pump housing] 1] oN,2n 39-47
TEA 8576 Retainer (water pump bearing) - 1| &n,&nan L8-49
2 8578 Bearing end slinger assy (water pump) 1| &n,8naN 48-4g .
9N 8600-B Fan assy (push type) -6 blade 1 | SN, GNAN,2N, 2NAN 39-47
9N 84600-C Fan assy (pull type)-6 blade-for torrid zonse 1| 9N,Q9NAN,Z2N,ZHAN,8N,8NAN 39-4g
2032558 Bolt (fan hub to water pump L[ oN,omAN, 2N, CNAN, & , QAN 39-kg
pulley) -1/4"-28 x 5/8"
3480558 Lockwasher-1/4" i
&N 8600 Fan assy-4 blade BT 1| ON,ONAN, 2N, 2NAN, &y, BNAN 39-49
9N 8606 Pulley (fan) 9T, GNAT, 2N, 2NAN 39-47
2N 8610 Pulley (fan) &N, BuAN L8-4g
ON 8620-A1 Belt (fan)-use with ON-10130-A generator pulley 1| ow,oNAN 3942
ON 8620-B3 Belt (fan)-use with ON-10130-B and 8N-10130 1| 9N,9NAN,2N, 2NAN, &, BNAN 39-19
generator pullsys y ; ]
N 8620-A2 Belt (fan)-for magneto conversion 1| ON,ONAN, 2N, ZlAN 39-47

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.




38A

[TRACTOR

PARTS CATALOGUE

355767-S
20894-5
Ko 355767-5

356084-S
34809-S

8678 ASS'Y

33792-S

351436-S—
337925
89605-S

1939-47 MAGNETO IDLER PULLEY

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

33792-§

351436-5

33792-S
TP-36

NO. YEAR
PART NUMBER PART NAME. REQ'D MODEL 1o
Idler
2N 8678 Pulley assy (idler)-for megneto conversion 1] 9N, SNAN, 2N, 2HAN 3947
2089488 Bolt (idler to motor eupport)- 2| on,onAN, 2N, 2NAN 39-47
7/16"-20 x 1.68"™ hex head
33792-88 Nut-7/16" -20
3514365 Lockwasher-7/16"
2N 8679 Pulley (fan belt idler)-for magneto conversion 1| oW, oHAN, 2N, 2NAN 39-47
89605-5 Serew (pulley)-cup point-set 1| 9N, SNAN, 2N, 2NAN %947
2N 8680 Bracket (fan belt idler)-for magneto conversion 1| 9N, 9NAN, 2N, 2NAN 3057
2N 8681 farm (fan belt idler)-for magneto conversion 2 | 9N, GNAN, 2N, 2NAN 3047
' 355767-87 Bolt (1dler arm to bracket)- 2| oN,gNAN,2N, 2HAN 30-47
7/16"-20 x 1 1/8"-carriage .
3379288 Nut-7/16" -20
BB S Tociwasher 7/ 16"
2N 8682 Spacer (fan belt 1dler)-for megneto conversion 2 | 9N, 9NAN, 2N, 2NAN 3947
2N 8683 Seal (fan belt idler pulley)-for magneto conversion 2 | 9N, GNAT, 2N, 2NAW 3047
2N 8684-A Race (1dler inner bearing) -for magneto converaion- 1| 9N, ONAN, 2N, 2NAN %947
1.010" x .50"
2N 8685.4 Race (idler outer bearing)-for magneto conversion- 1| SN, 9NAN,2N, 2NAN 39.47
1" x 1.25"
2N 8686 Bolt (idler pulley axle)-for megneto conversion- 1| 9N,SNAN,2N, 2NAN 3947
1/2%-20 x 2,37"
3560BL57 Nut-1/77-20
3480987 Lockwasher-1/2"




39A

PARTS

'I'RACTDR

CATALOGUE

&p=—9030 9002

72008-S~ne_
34029-5—&3

~——9162

L 0161—>rfs
9155——91 60 —= D

(=
— 9166 .

1939-49 FUEL SYSTEM

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

PART NUMBER PART NAME R:g‘.D MODEL, YEAR
Fuel Tank, Fuel Lines and Sediment Bulb
9N 9002 Tank assy (fuel)-10 gal. 1| 9N,2n,8N 39-49
SNAN 9002 Tank aesy (fuel)-10 gal. 1| ONAN,ZNAN ,8NAN 39-49
2220187 Bolt (fuel tank)-5/16"-2k x 3| on,9NAN, 2, ZNAN, &N, BNAN 39-49
’ 5/8"-end drilled
3470687 Washer-5/16" flat
3402957 Nut (fuel tank)-5/16"-24
-s8lotted hex
720085 Cotter pin-1/16" x 5/8%
N 9030 Cap assy (fuel tenk filler) 1| ON,ONAN, 2K, 2NAN, 8K, BRAN 39-4
ON 9067 Pad (fuel tank support) 3| 9N,9NAN,ZN,2NAN, 8N, BNAN 39-ho
9N 9121-A Anti-rattler (between fuel line and Ffuel teank) 1| ON,ONAN, 2N, ZNAN, 8N, BNAN 39-49
N 9126 Adapter (tank to tenk support) 1| 9N, GHAN, 2N, 2NAN %9-L47
~ ORAN 9155 Bulb assy (sediment) 1| ONAN,ZNAN , BNAN 39-Lg
a 9155-B Valve and sediment bulb assy (fusl) 1| oN,2N,& 39-19
gN 9160 Gasket (sediment bulb) 1| ON,ONAN,2N,2NAN, 8N, BNAN 39-49
9N 9161 Screen (sediment bulb)-1.75" 0.D.-.31" round hole- 1| 9N,9NAN,Z2NAN,8NAN 39-4g
center
2N 9161 Screen (sediment bulb)-1.75" 0.D.-.257" sguare hole- 1 E'N,_ﬁ k3-1g
of f -center
oN o162 Bowl (sediment bulb) 1| ON,9NAN, 2N, 2NAN, 8N, GHAN 39-49
T GRAN 918L Body assy (sedlment bulb valve) 1| ONAN,ZNAN,BRAN 39-49
SR 5168 Wire and sorew assy (ssdlment bulb clamp) T| ON,ONAN, 2NAN, BHAN _ 3959
N G166 Wire and screw assy (sediment bulb clamyp) T 20,AN 1359
9N S273-A Gauge and bracket assy (oil pressurs) 1| ON,9NAN,ZN,2NAN, 8N, BNAN 39-49
3407938 Nut (oil gauge to dash)- 2| OK,SNAN, 2N, SNAN , BN, BNAN 39-49
' o,10-32 '
34939-85 Lockwasher -No ,10-external tooth
A 92824 Line asay (fusl) ; 1| oW,oN,8N 39-49
T OMAN 9282 Line (fuel)-sedlment bulb to vaporizer-kercsene 1| ONAN,ZNAN, CHAN 39-L9
ONAN 9292 Tine (fuel)-cediment bulb to reserve GLank-kerosens. 1| OWAN,ZNEN,ENAN LR




40

PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME H’:S'u MODEL yeEAn
Manifold
ON 9h25 Manifold, [ Intake and exhaust) 1| Oonm,an,an 39-h9
B 17552 Plug (W/S wiper tube connection)- 1| & LA.-Lg
3/9"-04 x 3/8"
BA371-88 Stud (carburetor to intake 2| on,oN,8N 39-4g
manifold)-5/16"-18 & 5/16"-
24 x 1/
3379858 Nut-5/16"-13
3480658 Lockwasher-5/16"
T OMAN 9428 Manifold & stud essy (intake and exhaust) 1| ONAN,ZNAN,BNAN 39-549
BBLO3S 5tud (manifold to blook)-7/16"d G| ON,ONAN,oN, 2NAN,ON , CHNAN 35-Ig
14 & 7/16"-20 x 1 5/8"
338168 Nut-7/16"-20
3514365 Lockwasher-7/ 16"
884098 Stud (vaporizer chamber cover L | oNAW,ZNAN, BNAN 39-49
to manifold)-1/2"-13 & 1/2"- '
20 x 1 11/16"
3560518 Nut-1/2" -20
® on oLly Gasket (carburetor to manifold) 1| oN,eN,8N 39-49
® ON 9iL8 Gasket (inteke and exhaust manifold) 2| oN,omAn, 2N, ZNAN, 8N, BNAN 39-k9

Alse jurnished in kit.

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN, ALL RIGHTS RESERVED.



40A

CATALOGUE

TRACTOR

PARTS

saed JO 5[] Ul UMOYS SIIqUEnN Med Aq IIPIO  UOHENIN[|F UO UMOYs AJUO SIdqUWINU djseg

ATAIWISSY HAZTHOdVA ANASOTAN 616561

vedl

¥956

£566

$-80€03

STEPBYE
§96S1E

S-6S0ESE

SGv8re

SLLOLE

896 S-00CESE  $966 5966 1966 3L66



PARTS

TRRCTOR

CATALOGUE

41

3550005 _ 356181-5

33798-S

34806.5

355245-S

34804-5

9530

9608

9546

9533
9539

355001-S \?

356181-5 —— &

9549

358043-5——-@

P9
193949 CARBURETOR ASSEMBLY

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

CopyriGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



41A

PARTS ILVYYEENY CATALOGUE
. PART NUMBER PART NAME ) YEAR
Carburetor, Vaporizer and Air Cleaner
® ol 9502 3et, (carburetor gasket)-used with ON-0510-A 1] oN, =, 5 39-49
carburetor-Conaiste of the following
1- ON-_9LLT Gasket (cerburetor to manifold)
1- 9N-9519 Casket (throttle body to bowl)
1- 9N-9563 Gasket (high epeed needle)
1. 9N-9569 Gasket (float valve seet)
1- 9N-9608 Gasket (main nozzle)
ONAN 9502 Set (vaporizer gasket)-used with GNAN-9510 vaporizer 1 ONAN, AN, GIAN 39-49
-Conaiste of the following
1-ONAN-9516 Gasket (mixing chamber)
1-SNAN-9519 Gasket {float chamber cover)
1-9NAN-9563 Casket (ad). needle seat plug)
1-GNAN -9569 Gasket (float valve seat)
SN 9510-A Carburetor assy-for battery ignition 1] on, &, BN 39-49
8837158 Stud (carburetor to manifold)- 2] on,=N,0N 39-49
5/16"-18 & 5/16"-2k x 1 1/
33798-s8 Nut-5/16" -2k
U806 -8 Lockwagher-5/16"
35524557 Screw (upper to lower body) - L om,A,BN 39-59
No. 12-24 x 62"
34804582 Lockwasher-No.12
358043-57 Plug (lowsr body drain)-pipe- 1| ON,aN,EN 39-4g
1/8"
SNAN 9510 Vaporizer assy-for battery lgnition 1| ONAN,2NAN,SNAN 39-49
2N 9510 Carburetor sssy-for magneto conversion 1| oN, 2N 39-47
2035657 Bolt (carburetor to manifcld)- 2| om,2n 3047
hex head-5/16"-18 x 13/16"
3480687 Lockwagher-5/16"
TONAN 9510 Vaporizer assy-for magneto conversion 17| OWAT, 2N 3947
@SN 9516 Gasket (vaporizer mixing chamber) 1| ONAN,ZNAN, 8NAN 39-49
® o§ 9519 Gasket (carburetor throttle body Lo bowl) 1| oN,a, 6 3549
T@UAT G519 Gasket (vaporizer float chamber cover) 1| SNAN,ZNAN,BNAN 39-540
ONAIT 9520 Chamber asay (vaporizer mixing) -for battery ignition]l 1| SNAN , ZNAN , BHAN 39-49
L 2NAN 9520 Chamber asey (vaporizer mixing)-for magneto 1| ONAN,ZNAN 39-47
conversion
3107757 Secrew (mixing chamber top)- 1| ONAN,ZNAN, BNAN 39-Lo
filllster head-#8-32 x 5/8"
3480287 Lockwasher —#8
1GNATT 9521 Chamber & plug assy (vaporizer mixing)-for battery 1| ONAN,ZNAN, FHAR 39-4Lg
ignition
1 2RAN G521 Chamber & plug asey (vaporizer mixing)-for magneto 1| oNaw,2mWAN 39.47
conversion
2036667 Bolt (mixing chamber)-5/16"-18 | 2| ONAN,ZNAN,ENAN 39-49
x 7/8
3480658 Lockwasher-5/16"
353052-S5 Plug (mixing chamber primer)- 1| ONAW, ZNAR , BNAN 39-Lg

1/8" x 3/8"

Also furnished in kit.

Mo Longer Supplied




42

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME Bk MODEL YEAR
ONAN 9522 Plug (vevorizer adjusting needle seat) 2| oNAN,ZNAN ,ENAN 39-4g
ONAN 9523 Valve assy (wvaporizer drain) 1| ONAN,ZNAN,ENAN 39-49
9N 9530 Nozzle (carburetor main) 1| ON,2%,51 39-19
& 9 9533 Jet (carburstor maximum fusl limiting) 1| oN, 20,5 39-59
9N 95%6-A Ratchet assy (carburetor main edjustment) 1| om,2w, 8 39-48
355000-519 Screw (ratchet spring to body)-| 2 | ON,2N, 80 39-48
No,4-36 x 1/4"
3561815 Lockwasher-No.b
ONAN 9536 Ratohet (vaporizer adjusting needle] 1| OWAW, AW, ANAN 3059
e 9N 9539 Spring (carburetor choke retaliner) 1| on,a, 5 39-59
g 950 -4 Spring (cerburetor main adjusting needle) -used wikth | 1| ON,2N, &Y 39.48
ON 9565-A and carburetors wlth ratehet 9N 9536-A
® SN 95L0-C Spring (carb, main ad]. needls)-used with 9N 9565-C 1| Bn,%AR L8-h9
SIAN 9510 Spring (vaporizer adjusting needle washer) 1| ONAXN, NAN,BNAN 39-5g
® of 9541 Needle (cerburetor 1dling adjusting) 1| oW,2n,8n 39-L9
ORAN 95U5 Plate (vaporizer main air choke) 1| OHAN, 2NAN, BRAN 39-49
9N 9546 Shaft and lever assy (choke)-for battsry ignition 1| ow,an,&N 39-Lg
ONATI 95h6 Shaft and lever assy (choke)-for battery ignltion 1| ONAN, ZNAN,ENAN 39-09
2N g546 Shaft and lever asey (choks)-for magneto conversion 1| oW, 2 %947
SHAN 9546 Sheft and lever assy (choke)-for megneto conversion 1| OUAN,2MAN 3947
o 9549 Fly assy (carburetor choke) 1| oN,2w,8N 39-49
35500187 Scraw (choke fly to ehaft)- 2| on,2n,8m 39-h9
Ho,4-36 x 3/16"
3561815 Lockwasher-lo.k
SN 9550-A Float and lever asey (carburetor) 1| oW, an,on 39-59
GRAN 9550 Float and lever asey (vaporizer) 1| ORAN,ZNAN, ENAN 39-49
f
® o 9553 Elbow and strainer assy (carburetor) 1| on,2u,80 39-4g
® gn 9558-A Shaft (carburetor float lever) 1| on,en,8n 39-49
TOONAW 9558 Pin (vaporizer float lever) 1| ONAN,ZNAN,BNAN 39-19
® 9N 9563 Gasket (carburetor high spesd nsedle) 1| om,aw,8 39-49
@CTAT 9563 Gasket (vaporizer adjusting nssdle seat plug) 1| OHAN,ZNAN,ENAN 39-49
® oN 956k Valve and gasket asey (carburetor float)-matched 1| om,an,8n 39-49
ONAN 9564 Valve and gaeket assy (wvaporizer float)-matched 1| OMAN,2NAN,ENAN 39-h9
O 9565-A Needle masy (carburetor main adjusting) -used with 1| on,2n, 8y 39-48
ol 95L0-A end carburetora with ratchet 9N §536-A
ON 6565-C Needle asey (carb. main adjusting)-used with 1| &, BNAN LB-4g
9N 9540-C
35621187 Washer (carburetor main 1| oN,a,en 39-Lg
adjusting needle)-1/4"
IRATT 9565 Needle asey (vaporlzer main adjusting) 1| ONAN, AN, BNAN 35-4g
[ ] Also furnished in kit.

COPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN.

ALL RIGHTS RESERVED.



42A

PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME R:g:D MODEL YEAR
78 9566 Valve (vaporizer Tuel) 1| ONAN,ZRFW,BRAN 345
~ ONAW 9587 Seat (vaporizer fuel valva) 1| ONAN,ZUAN, 059
® SN 9569 Gagket (oarburetor flcat valve seat) 1| oW, &, 0 35-19
&CNAN 9569 Gasket (vaporizer Tuel flost valve seat) 1| ONAN, ZWAN, BIAN 39-49
® on 9578 Spring (carburetor idle adjusting needle) 1| on,aw,8n 39-ho
® 9N 9581-A Shaft and lever assy {carburetor throttle) 1| on,fn,88 39-kg
31093-88 Serew (carb.throttle adjusting)| ~ | ON,2N,8N 3940
-#8-32 % 3/
ORAN 9551 Lever and rod assy (vaporizer throttle) 1| 9NAN,ZNAN,BNAN 39-hg
ON 9585-A Plats (carburetor throbile) 1| on,a,8n 39-49
155000-519 Serew (throttle plate)-No.lL-38 2| oN,=N,7N 39-19
x /L
356181-8 Lockwasher-Ho.
AN 9585 Plate {veporizer throttls) 1| SNAN,ZNAN, AN 39-49
50 9585 Screw |vaporizer throutle plats) 2| ONAN,ZNAN,BNAN 39-k9
gl 9586 Venturi (carburator) 1| on,=n,80 39-49
IKAN 9586 Venturi (vaporizer) 1| ONAN,ZNAN, SNAN 39-49
315968 Screw (mixing chamber to 1| GONAN,ZAN,BHAN 39-k9
venturi) -f11lister head-#10-
32 x 3/8"
380358 Lockwaaher ~FL0
9N 9589 Spring (carburetor throttle lever adjusting screw) 1| on,on,8n 39-bg
9N 9530 Kit (carburstor repair)-consists of ihs following 1| on,&N,8N 39-49
1-9N 9502 Gasket kit 1-9§ 9581-A Shaft assy
1-GN 9533 Jet 1-9N 9391 Retainer
1-98 9539 Spring 1-9N 9596 Jat
1-9N 9540-C  Spring 1-9N 9622-A Packing
19N g5h1 Needle 1-9N 9689 Packing
1-90 9552 Elbow assy L-9N 9692 Plug
1-9N 9558-&  Shaf: 1-9H 9634-A  Strainer
1-58 9560 Spriag 1-9N 9695 Retainer
1-90 9564 Valve-seat 1-ON 991k Jet:
1-90 9578 Spring 2-355000-519 Screv
2-356181-8 Lockwasher
® O 950L Retainer |carourstor throttls shafl packing) 1| on,en,en 9-49
® N 9596 Jet {cerburetor ldle) 1| om, a8 919
[ Also furnished irn kit



43A

PARTS TRACTOR | CATALOGUE

1939-1947 1948-1949

g(“\\\\

¥
\

% ! o
///M B e ”.;/
4 -
355940-S ; 7

355494-S

R A NN A A AR AR R RN

N\

R

%ﬂlﬂ%%ﬁ 4

N

4
* !

e
YT T R,

e 3y

LT

4

ety 7
% ‘:.fl//{/f////l//////////tﬂ’/ o ”/{
5 4

W
g

‘// !}-/‘ A

9653

9652

TP-10

193949 AIR CLEANER AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




44

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME ol MODEL YEATL
9N 9600-L1 Cleaner assy (air)-with flat type cup-replaced by 1| ON,SNAN,2N VAN 39-47
9N -9600C2 or BN-9600-4
9N 9600-C2 Cleaner assy (air)-with removable top assy for 1| 9N,SNAN, 2, AN 39-U7
cleaning-with thumb serew & clamp oil cup retainer]
%559L0 -S7 Wing nut (cover to screen)- 1| 9N, 9NAN, 2N, 2NAN 3947
1/4" 20
N 18225 Decal (alr cleaner warning) 1| ON,SNAN, 2N, NAN 36-L7
9N 3600-D Cloaner assy (air)-with removable top asay for 1 | 2N,ZnAn L3-L7
cleaning-with toggle lock oil cup reteiner-
replaced by 9N 9600-C2
33792-S8 Nut (air cleaner to battery 2| 9N,GNAN, 2N, ZWAN 39-L7
gupport) -7/16" 20
3514368 Lockwasher~7/16"
&Y 9600-A Cleaner assy (air)-without removable top 1| &v,8nAN Li-kg
35549588 Bolt (alr cleaner assy to 5| BN, CHAN LELG
pattery support)-3/8"-2k x
.86"-hex head
On 9602 L2 Cover aesy (air clesner)-use with GN-06D0-LZ2 air T | OF,9FAN, 2N, ZNAT 3957
cleaner
9N 9602-03 Cover assy (air cleaner)-use with SN-9600-D air 1| 2N, 2NAN 4347
cleaner
SRAN 960k Bushing (vaporizer adjusting needle) GNAN, ZNAN , BNAN 39-549
® 9N 9608 Gagket (carburetor main nozzle) 1| on,2n,80 39-49
9N 9610 Screw (carburetor throttle adjustingj-replaced by I om,2n &N 3948
31093-88
o 9612 Lock assy (&ir cleansr oll cup toggle) S| ou,ZNAN,CN,CNAT [3-15
9N 9619 -C1 Screen (air cleaner)-inner-used in SN-9600-L1 assy 1| ON,ONAN,ZN,2NAN 39-L7
oN 9619-C2 Screen (alir cleaner)-inner-used in SN 9600-CZ assy 1| oN,GNAN, 2N, ZWAN 39-L7
oN 9619-C3 Screen (air cleansr)-inner-ussd in 9N 9600-D assy T h3-k7
T® OoN 96ez-A Packing (carburetor throttls shaft) 1| on, .80 39-59
ONAN 9622 Packing (vaporizer adjusting needle) 1| ONAN,ZNAN,ENAN 39.49
9N 9623-A Gasket (air cleansr body to cup)-.20" wide x 15.25" 1 | ON,ONAN,ZN,oNAN, 8N, QAN 3959
long x 09" thick
oN 9623-B Geaket (alr cleaner body to oup)-.18" wida x 1h.75" 1| &n,8NAN 48.49
long x .235" thick
ONAN 962k Spring (vaperizer choke lever)-for battery ignitiocn 1| SNAN,ZNAN ,8NAN 3G-49
IONAN 9624 Spring (veporizer choke lever)-for megneto 1| SHAN,2NAN 3947
conversion
9N 9628-C1 Clamp aesy (alr cleaner)-used with ON-3658-CL 1| ow,9NAN,2N,2NAN 39-47
9N 9628-C2 Clemp asey (air cleaner)-used with SN-OE5B-C2 & I| ow,oMAN,2N ,2NAN, 81, 8NAN 39-48
BN-9658-B
oN 9635 Decal (air cleaner instructlon) 1| On,SNAN,ZN, ZNAN 35-57
8 9638 Decal (air cleaner warning) 1| &x,fnAn L8-ho
ORAN G6L3 Washer (vaporizer adjusting needle) 1| OWAN, 2w/, BUAN 39-ho
ORAN 96kl Bushing (vaporizer adjusting needle) 1| oNAN,2nAN, SHAN 39-49
N 9652 HEose (air cleaner outlet pipe) Z | On,9NAN, 2, ZVAN, 8N, BNAN 39-59
oN 9653 Clamp (air cleaner hoss) I | OF, OWAN, 2, ZHAJY , Y , GRAN 39-59
oN 9658-C1 Cup asey (alr clesner oil)-used with 9N.9625-C1 L on,omaw, 2w, 2NAN 3947
oN 9658-C2 Cup asey (air cleener oll)-used with 9N-9628-C2 1 | ON,ONAN,PN,2RAN 39547
SN 9658-D Cup sssy (&ir cleaner oil)-flat bottom-4.n7"dia. 1| 2N, ZNAN,CN, BRAN L3-49
8N 9658-B Cup assy (air cleaner oil)-round type-used with 1| 8u,88AN L8_Lo
ON-9628-C2 or GN-3678
T BN 9661 Cover and screw assy (air cleaner) 1| 8x,8MAN 45-Lg
341L3-88 Nut {alr cleaner funnel to 1| 8u,81aN 18-Lg
nood ) -1/4" -28-plain
&N 9669 Screen (air cleaner fumnel) 1| &8N 48-49
® No Longer Supplied

Also furnished in ktit.

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



44 A

&>

Also furnishea in kil.

PARTS | TRACTOR CATALOGUE
PART NUMBER PART NAME By MODEL YRAR
9N 9678 Spring (air cleaner toggle) 1| &, 30N, 8, BNAN }3-Lg
8 o8y Furnel (air cleaner) 1| BN, Buan L8-4g
325k0 58 Screw (air cleaner fuanel to L | 8w, 88aN 48-kg
hood) #1k x 3/4"-binding hd.
350691832 Nut #14
® oy 9692 Plug (carburetor shralner retalner expansion) -used 1| ow,2N, 80 %9-48
with 9N 9694 -A
® oN 953L-A Strainer (carburetor lower body drain)-felt-used 1] on,2N,8n 39-48
with 9N 9692
SHAN 9657 | Elvow (fuel llne to float chamber assy) 1| ONAN,ZNAN,GNAN 39-49
AN 9T00-A Rod assy (choke control)-for battery ignition 1| on,2n 29l
SNAN 9700 Lever assy (choke control)-for battery ignition 1| ONAN,Z2NAN 2047
21 9T00-A Rod eesy (choke control)-less knob-for magneto 1| OuAN,2MAN 3947
conversion
2 9700-B Rod assy (choke control)-less lmob-for magneto 1| ONAT,2NAW 3947
conversion on tractor with generstor and without
starter
2HAN 9700 -A Lever assy (choke control)-for magneto comversion- 1| OHAN,2HAN 2047
used wtih ZHAN 9510
2WM 9700-B Lever assy (choke control)-for battery ignition- 1| owaAnN, AN 39-47
used with SNAN 9510
&r 9700 Rod assy (choke control)-for battery ignition 1 & 48-45
81N 9700 Rod assy (choke control)-for battery lgnition 1| 89AN 43-49
9N 9703 ¥nob (choke) 1| 9N,9NAN,ZN,ZNAN,E8N,ENAN 39-k9
an 9703 gnob (light switch) Refer Lo 9N 11652
2N 9718 Clip (choke rod)-front As | ON,ONA, 2, EVAN 39-47
Reqd
8NAN 9725 Bracket & shaft assy (governor control) 1| fwaAn 48-4g
BRAN 9772 Rod assy (governmor control lever to gavernor) 1| &nan LB-Lg
& 9796 Breckst (throttle control rod) 1| ON,8NAN L8-kg
20336-57 Bolt (throttle control rod 2| an, 8 48-kg
braclket) -5/16"-18 x 11/16"
hex hd.
33797-87 Nut-5/16"-18
3450658 Lockwasher-5/16"
2N 98o2 Shaft assy (throttle control) 1| 9N, 9NAN, 2N, 21AN %047
9N 9805 Rod (throttle control) O, ONAN, 2N, 2HAR 2947
8N 9805-Ak Arm assy (throttls control rod quedrant) B, Bnan L8 Lg
2N 9806 Spring (throttle control red)-1.24%" free lenghh- ON , ONAN , 27, 2NAN 39-L7
JuE" 1,1, B
BW 9906 Spring {throiile control rod)-2.75" free lengbh- I BN,FRAN s
e 1D,
9N 9807 Lever asay (throttle control rod)-2 1/8" long with 1| 9ON,9NAN,2N,ZNAN 39-k7
5/16" dia, hole
Y o867 Lever apsy {throttle control red)-3 3/4" long 1| Ow,8nan hE-hg
Quan o807 Lever (governor control)-short-2 1/8" leng with 1| 8,80 48-Lg
3/8" dia. hole
20Lk05-87 Belt (throttle contrcl rod 1| aN,Anan ba-Lg
lever)-1/4"-28 x 1 1/8"
3379657 Rut-1/4"_28
| 3480558 Lockwasher-1/4"
]
- i

oy T



45

PARTS (Y YEXT! | CATALOGUE
PART NUMBER PART NAME el MODEL YEAR
gn 9810 Socket assy (throttle) 1| OGN, ONAT, 2N, 2KNAN 39-47
oN 9812 Retainer (throttle rod epring) 1 | ON, GNAN,2N, 2KAN 39-47
an 9815-B Rod assy (throttle shalt to governor) 1| om, ONAN,2N, 2NAN 3047
9815 Rod assy (throitle control) 1| o, AN 18-Lg
on G818-A Rod agsy (governor to carburetor) 1| on,eN,88 39-L9
ONAN 9818 Rod assy (governor to carburstoer) 1| ONAN,7NAK,ENAN 39-49
ON G819-A Pin (throttle control lever to throttle rod) 1| ON,ONAN, 2, ONAN , BN, GAN 35-19
T 98P0 Quadrant (throttle control) 1| O, ONAN, 2N, 2HAN 3947
2034687 Bolt (quedrant to upper 2 | 9N, 9KAN, 21, 2AN 3947
houeing) -5/16"-18 x 3 /4"
on 9824 -4-2 Bracket (throttle control shaft) 1 | ON, SNAK, 2N, 2NAN 39-47
oN 9327 Spring \governor compensating)-3.7T" free length- 1 | OK, ONAN, 2N, 2HAN 39-17
44" 0.D,
o oRZ] Boring (governor compensating)-k.95 lree length- T I, EHAR T840
LAt 0.D,
o oBe8 Pin (control shaft bracket) 1| ow, omAN 3942
an 9255 Plate (governor compensating spring anchor) 1| AN,ANAN T8-59
oN GASg-AZ Juadrant (throttle control) 1| 8N,8RaN LR-h9
28319-57 Screw (throttle guadrant)- 3| OW,FRAN L5-L9
No.12-24 x 3/8"-oval head
® cN 901k Jot (carburelor sconcmizer) 1| om,zN,8N 39-4%
aNAN G951 Chamber (veporizer float) ) 1| ONAN,ZNAN, SNAN 39-hg
31583-97 Sorew (vaporizer fuel passage)-| 2 | ORAN,2NAN SNAN 39-hg
#10-32 x 1/W"
GNAN 6953 Cover assy [vaporizer Tloat chamber) 1 | OWAN,ZNAN,SNAN 39-49
20308-87 Screw (float chamber cover)- 2| omAN,ZNANW,BNAN 3945
1/4"-20 x lj?" -hex hd,
ONAN 995k Vent nosy (vaporizer float chamber) 1| SNAN, SRAT,HNAN 045
ONAR 9956 Gesxet (vaporizer Tloat chamber ) 1| owmAN,SNAN,SNAN 39-49
QNAN 9557 Scrow (vaporizer float chamber) 2| oHAN,”NAN,BNAN 39-49
SHAN 5959 Tube (vaporizer vapor outlet) 1 | ONAN,ZNAN,SHAN 39-19
NN 995G Wut (veporizer vapor outlst tube) 1| OHAN,ZHAN ,SNAN 39-49
SNAN G96C Tube (vaporizer primary air) 1| oHAN,SNAW,ANAN 29-Lo
AWAR G961 Valve {(vaporizer air intaks ) ~automatic 1| GNAN,PMAN ANAN 30-49
SHAN 5962 -B [—S‘na:‘t apsy (vaporizer air intake valve) 1| ONAN,ZNAN,SNAN 39-L9
SNAR 9963-B Sorew (vaporizer air inteke velve shefl) 1| OHAN,ZNAN,ANAN 30-49
ONAN 096k Tlate {vaporizer primary 2ir choke) 1| SNAN, ONAN SNAN 39-h9
352200-8 Cotter pin  choke plate)-. 0h3" 1| CHAN,ZNAN,3KAN 36-19
dia, x 3/%
ONAN S566 Pleie (manifolé vaporizer) 1| OWAN,ZNAN,NAN 39-Lg
OHAT 99&7 Eushing (menifold vaporizing plate) 1| OmAN, ZNAN , ANAN 3G-hG
ONAN S963 Cover (menifold vaporizing chamber)-outer 1| ONAN,ZNAN,8RAN 39-Lg
A%L00 -8 Stud (veporizing chamber cover L | GMAN 2N, OHAN 39-Lg
to manifold)-1/2"-13 & 1/2"-
20 x 1 11/18"
356051 -5 Tut1/2" 20
INAN 9969 Plate (menifold vapor:zing plate cover)-inmer 1 | OWAR,ZNAN,SHAN 3G -49
oNAN G970 Bushing (veporizer menifold cover plate) 1| omAN,PHAN,ANAN 39-4g
oNAN S971 Jeot (vaporizer fuel) 1 | oWaw,2uan,fHAN 3G-h5
CHAN 9472 Fin {veporizer choke plate) 1| SWAN,ZWAN,AHAN 39-49

Alse furniskted ir kut.

CorvRIGHT 1949 FORD MOTOR COMPANY DEARBORMN, MICHIGAN. ALL RIGHTS RESERVED.



45 A

CATALOGUE

TRACTOR

.

PARTS

ssped Jo 5[] Ul UMOYs sIAquInp Med Aq JapI() TUOHEXSN][I U0 UMOYys AJuo sidquanu diseg

SLYVd @ILVIIY ANV (HSNUd §) YOLVIANID 8v6l

Eldl $-L880% 0ELOL 96001

S¥iol 15101 S-LOLYE S-LO8YE S"66LEE 88001

6900} oS
S-308Y€ SBoLEE
S 190LE S"LOBYE

8310} 581703

15001 $-88€03

0L00} $"80EOSE

§-€L00SE 5-S08YE

SLI0L

L1301
9£001
80301
88001
65101
032\\.\.1@
L¥101

S-GO8¥E
0% 10}

€910} 86001 3130L V1301 +600L LBLOL GBLOL

NI Ly-6E61
“6LOVE . -~ W
w-mowwm% 7 $-508¥E $-S96EE ,LLIOL ,/L9MOL  ,9LIOL 8€101
m-mohqm.axmu1u11~\1m1¢hw §-L30LE

Lol
ASSY 00001
LYy-6E61
ASSY 1810}

S-9L06L $-S08¥E $"80£0SE




46

CATALOGUE

TRACTOR

PARTS

e

sred jo 381 Ul UMOYS sIaqUn)N] Med Aq Iapi) ‘UOHEISNI UO UmOYs A[UO siaquunu Jiseg

SIMVd AALVIIY ANV (HSN¥d 2) MOLVYANAD 67-8F61

sl SLOBYE S 66LEE 8800}

IS0t

Stiol S-LOLYE

S-808YE
S-B6LEE
S-LOBYE
$81¥03
$-88E03

$"80€0SE

S-SO08VE

§6810SE SLIOL
L5001
69001 $L980SE
S-£08¥E
or101 \\\\ﬁm \ ru

\
0500} *m.nomvm \\E._ it

40 1¥Vd ION] 0810}
X A6
o9
?83&1@...

$-508YE
S-SYLYE
30801

Ly-6E6L

=
0810} SS96EE ,LLIO} ,L9MO} 9LIO}

Wwiolk

/mMOmOmm

L¥-6E6)
ASSY 18101

S9L03L

S-S08¥E

£9101 0ELO}

8EI0}

ASSV 00001

§-66¥ 1SE

S-¥BLISE

ALL RIGHTS RESERVED.

CopYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN,




46 A

PARTS [EHXEXXN CATALOGUE
FPART NUMBER PART NAME a0 MODEL YEAR
Generator
9N 10000-A Generator assy-2 brush-replacad by SN 10000-B & 1| ON,3HAN 3911
J 2N 100k2
o0 10200 Gonerator assy-3 brush-replaced by 8V 10000-B & 1 | 9N,9NAN,2N,2NAN Lols
2N 1ook2
8N 10000-A Gensrator assy-% 1/2" 0.D,-replaced by &7 10000-B 1| ON,ONAN,2N,SNAN, 8N, ANAN 39.48
BN 10000-B Generator assy-4.81" 0.D.-2 brush 1| 8§88 L3-Lg
&7 1596 Wire assy (voltage regulator to 1| A, 8uan L5-Lg
generator arm)-to be used when
8N 10000-B is wsed in place of
9N 10000-A
90 10005-C Armeture assy (generator) 1| OF,ORAN, 7, AN 35-07
8 10005 Armature 2eny (generator)-2,79" diameter 1| Bw,eNan [5:)
EBA 10005-A Armature assy (generator)-3' diameter-used in 1 R TS
B 10000-B
Th175-2 Key (armature shaft to pulley)- 1| &N,5HAN L3-kg
5/32" x 5/8"-Voodruff
PHLI2ES Fut (armature shaft to pulley)-] 1| 8N,8NAN L8-Lg
.6639" -20-hex
3514955 Lockwasher
9N 10036 Wire assy (brush to terminal lead) 1| ON,ONAN,2N,ZNAN, 8N, BNAN 39-48
2N 10037 Comnector {ground to field terminal)-used with 1| ON,9NAN,2N, ZHAN 36-h7
8§ -10000-A generator having ON-10505-B cutoub
a1 100kz2 it {generator service)-consists of the £oll wing 1| ON,SRAN, 2w, SAN 39-47
1- 2§ 10181-B Clamp kit  3-33795-87 Nut
1- &I 10505-B Regulator 2-3480587 Lockwasher
i- 2N 10599 Brackst 2-3h070 58 Nut
h-gIA 10382 Clip 1-34803-58 Lockwasher
1- 2N. 14305  Wire 1-34081-88  Nut
1-3L805-58 Lockwasher
40 10043 8et (gensrator brush)-consists of the following 1| oW,ONAN, 2N, SHAN, G0, AR 39-58
2- Lo 10069 Brush 1- 40 15070  Brush
€9 100hk Screw {generator pole plece) 2| ON,9NAN,EN, 2KAN, SN, ANAN 39-Lg
63 100uk Serew {starter pole plece) Refer to 11002 Group
N 10045 Hit (gensretor “renl end repelir)-consists of the 1| GN,ONAN,CN ZNAN, BN EHAN 3G-L5
followling
1- 9K 19993 Retniner 1- 9N 10163 Ring
l- §H 10122 Retainer 1- 9N 10712 Seal
1- 9N 10122 Seal 1- SN 1021k Reteiner
AN 10050 Plate zssy {generator enrd)-usged in &N 10000-B 1| aw,suan La_lg
ko 19381 Holder (generator brush) 3| S,9NAN,EN,ZNAN 8K, SNAN 3943
01A 10751 Holder {generatcr brush)-used in AW 10000-B 1| °N,°nam R )
3106L.57 Serew {brugh holdsr)-No.8.32 3 | SW,9NAN, 2N, ONAN, 8N, BNAN 39-48
x 1/2"
31027 .87 Serew {gznerator brush 2 | ON,ONAN, 2N, oNAN 8N, 8NAY 39.48

retaining)-Ho.2-32 x 3/16"-
fillister hesd

34802-57 Lockwasher o .3




<D

47

PARTS | TRACTOR CATALOGUE
PART NUMBER PART NAME Fcel MODEL YEAR
40 10057 Spring (generator brush)-used with 9N-10069-B and 3| om,oNAN, 2N ,ZNAN 8N, BNAN L1-48
40-100k3
91A 10057 Spring (generator brush)-used in &N 10000-B 2| AN,8NAN Lg-Lg
gH 10057 Spring (generater brush)-used with GN 10069-A 3| on,onan 39-51
® 140 10060 Brush assy (generstor main) Z | OW,ONAN 2N CNAN AN, ANAN L2153
SN 10069-A Brueh asey |generator)-.50" x .25 -rolled end-, 145" % | ON, OMAN 39-41
round bolt hole
Ol 10069-B EBrush zssy [generator)-.50" x .50" rolled end-"L" 3 | oN,SNAN,ZN,CNAR 41-43
ghaped with .32" x .205" oblong bolt hole
O1A 10069 Brush assy (generator)-ussd in 8N 10000-B 2 | BN,BNAN 18-4g
350187-58 Screw (gensrator brush to end
vlate)-1/4" 28 x 3/8"-
fillister head
® LD 10070 Brush (generator third) 1 | ON,ONAN,2N,2NAN AN, ANAN 3918
13 10028 Dowel (generstor front end plate to frame) 1 | 9N,9NAN,ZN,ZNAN, 5N, AHAN 39-45
19 10098 Dowel (generator brush end plate o frame) 1 | SN,GNAN,2N ,PNAN 9N, SRAN 35-40
18 10088 Dowsl (starter end plete) Refer to 18 11049
S 1009k Bearing (generator front end)-.59" I.D. x 1.38" O.D.[ 1| OF,ONAN,2K, SNAN 2947
2| BN,ANAN kg
TRA 10005 Bearing (generator)-.67" I.D, x 1.59" 0.D.-used in 1| 8N,9nan 4549
8 10000-B
: O 10096-4 Ring (gen. pulley retainer)-.495" I.D, x .20"opening| 1| 9N, SHAN 59-41
‘9N 10036-B Ring (gensrator pulley retainesr) 1| ON,9NAN,2N,2NAN ho b7
SN 10096-C Ring (gen. pulley retainer)-,540"™ I.D, x .31"opening] 1 | SN ARAN 48
® ON 10098 Retalner (generator end plate grease) 1| 9N, ONAN, 2, 2AN, 8N ANAN 39-18
19 101290-A Boll (generator freme thru)-1/4"-20 x 6 5/32" 2 | om,9NAN, 2N, 2HAN 39-47
T8 10120 Bolt (gensrator frems thru)-1/4"-20 x 6.56"-used in 2 | 8w,Bman 48-h9
8N 10000-B
AN 10120 " Bolt (generator freme thru)-1/4"-20 x 6.8" 2| &w,BHAN L8
34805-53 Lockwasher-1/L"
8 gy 10121 Retainer (generstor bearing oll seal) 1| ON,SNAN, 2N, 2NAN, 81, ANAN 39-48
$ oN 10102 011 seal (generator front end plate) 1| OK,9NAN,EN ,2NAN,8K,SWAN 39-L8
9N 10128.B Bearing (eond plete)-oilless-bronze-.59" I.D. x 72" ON, ONAN , 2N, 2NAN , 3l , ANAN 39-18
0.D.
78 10128 Bearing (end plate)-oilless -bronze-.67" I.D. x BT T [ B0, 50 L8549
0.0, -used in 9 10000-B
9N 10159-B Plate assy (gensrator brush end) 1| OK,9NAN 5N, SNAI, 81, ENAN 3948
:ON 10130-A Pulley {gensrator).3.50" diameter 1| 9W,9NAN 39-41
9N 10130-B Pulley (generator)-3,78" dlameter 1| om,onAN, 2N, 2NAN, 8, ANAN %948
M 10130 Fulley (generator)-3.638" diemeter-used in 8N 10000-B] 1 [ 4R 4NN L3549
9K 10138-C Plate asey (generator drive end) 1 | ON,QNAN,ON,PNAK AN, BNAN 39-48
a8 10139 Flate meay (generator drive end)-used in AN 10000-B 1| &N,9RAN L3149
20887 -87 Bolt (support bracket to 1| oN,9HAN,ZN,PRAN, SN, SNAN 39-L9
engine) -7/16"-20 x 3,00"-hex
head
33792-53 Nut-7/16" -20-hex
34h200-87 Lockwasher -7/16"
® Also furnished in kit. No Longer Supplied

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN. ALL RIGHTS RESERVED.



47 A

&2

PARTS TRACTOR CATALOGUE
PART NUMEBER PART NAME Rgg:ﬂ MODEL YEAR
B lo1kl Cup (generator bearing oil) 1| 9N,9NAN,2N,2NAN, 8N, SNAN [ 30.49
18 10142 Bend (starter cover)-b 17/32" dismster Refer to 18 11049
AN 101ks Arm (generator adjusting) BN, GNAN ]
20388-53 Bolt (generator arm to bracketk AN, BNAN L8145
3/8"-16 x 1"-hex head '
33799-83 Nut -3/8"
34707 -53 Wesher -3/ -Tlat
3k807-83 Lockwasher-3/8"
18 101ké Plug (generator brush end plete) 1| ON,9NAN,2N,2NAN 9N, ANAN 39-49
18 10147 Wick (generator end plate bearing)-3/8" dia, x 1.56" 1 ON, ONAN, 2N, 2NAN , AN, BHAN 39-48
Q14 10147 Wick (generator end plate bearing)-3/4" dia, x 1| 8N,AHAN L8.Lg
1 l;'k"-ueed in 8§ 10000-B
8N 10151-A Bracket (genorator support)-generator 0.D,-L 1/2¢ 1 | ON,GNAN,2N,2NAN,8N,8NAN 39.48
aW 10151-B Bracket (generator support)-gemerator 0.D,-%,81"- 1| BW,8NAN La-hg
used with 8N 10000-B
350308-5 Bolt (bracket to frame)-1/4"- 2| ON,oNAN,2N,ZNAN,8N, BNAN 39-L9
28 x 7/16"-hex head
34805-88 Lockwasher -1 /4"
% oN 10163 Ring (generator beering stop)-1 172" 0.D, 1| 9N,9NAN,2N,2NAN,SN,ANAN 39-548
014 10163 Ring (gensrator bearing stop)-1.67" 0.D.-used In 1| &N, AHAR L5155
AN 10000-B
20 10167-4 Bracket (belt adjustment) 9N, SNAN, 21, 2NAN 39-47
350308-S Bolt (adjustment bracket to 9N ,9NAN, W, 2HAN 39-b7
frame) -1/4"-28 x 7/16"
34805-55 Lockwasher-1/4"
gn 10175-C Coll assy (generator field)-3.12" 0,D, 1 | 9N,9NAN,2N, SNAN 39-47
8N 10175-A Coil assy {generator field)-3.37" 7.D. 1| 8N,ENAN UE]
2§ 10175-B Coil assy (generator field)-k,.25" 0.D.-used in 1 BN,ST.\I.'A’-‘-N L5549
AN 10000-B
31027 -87 Screw {field coll to brush)- 2| ON,ONAN,2N,ZNAN 8N, SNAN 39-49
Yo, 8-32 x 3/16"
3LR02-87 Lockwasher -No R
® oN 16176 Bolt (belt adjustment) 1 | ow, omaw, 2w, 2nan 3947
® oy 10177 Spring (belt adjustment) 1 | 9H, ONAN,2N, 2NAN 27 29-47
3396537 Tut (adjusting dolt to spring)-| 1 | 9N, ONAN,2N,2NAN 3947
castle-3/8"-2h
T2016-57 Cotter pin-3/32" x 3/W"
® oy 10178 Bracket (belt adJjustment-cylinder head) 1| om, 9NAN, 2T, 2KAN 39_47
® 2N 10179 Clawp and bracket assy-used in 2N-10181-B 1| 9N,9NAN,2N, ZTAN 3947
Generator Belt Adjustment XKit '
® 2y 101%0 Nut (belt adjustment)-shoulder 1| om,9KAN, 2N, 2NAN 30-b7
® Also furnished in kit,




€&

48

PARTS | TRACTOR ] CATALOGUE
PART NUMBER PART NAME a8l MODEL At
® 2N 10191-B Kit (generator belt adjustment)-consists of the 1 [ ON,ONAN,2N,ZNAN 39-57
following
1-2N 10179 0lamp & Brackst
1-2N 10177 Syring 1-2N 10176 Bolt
1-2N 10178  Bracket 1-2W 10180  Mut
1- 72016-87 C/Pin 1- 33965-87 MNut
1- 355397-88 Bolt 1- 34B06-87 Lockwasher
1- 356432-S8 Lockwasher 1- 33798-88 DNut
20366-ST Bolt (genmsrator belt sdjusting | 2 | SN, QNAN,2N,2NAK 39-47
kit)-5/16"-18 x 7/8"-hex hd,
3379757 Tut-5/16" -18-hex
3LA06-S8 Lockwasher-5/16"
814 10206 Tnsulator (generstor terminal screw outer) 1| &, 8NN L8-Lg
814 10208 Insulator (generator end plate) 1| ON,9NAN,ZN,ENAN,AN BNAN 3G -8
814 10208 Insulator (generator terminal screw inmner) 1 | aw,wan LE-L9
114 10211-B Screw (generator terminal)-No,10-32 x 1 1| ON,ONAN,ZW,2NAN 35-47
2| ou,gnan 4B-Lg
N 10211-A Screw (gensrator housing terminal)-slotted head- 2 | &u,80AN | ¥3]
#0-32 x 1.1" long
i 10211-B Screw (generator brush and terminal)-1/4"-28 & 1| Su,ANAN LA kg
No.10-32 x 1.40" long-used in &V 10000-B
350867 -57 Wut (field coil ledd to 1| &5,80AN La-kg
terminal screw)-#10-32-hex
34503 -85 Loclkwasher -10
34079-SR Nut (generator terminal screw)-| 2 | SN,ONAN,2N,2NAN 3057
#10-32-hex
34703-57 Washer -#10-flat
34803-88 Lociwasher #10
34031-85 Nut {generator terminal screw)-| 2| SN,3NAN LA-Lo
1/ -28-hex
347h5-83 Washer-1/4" -f'lat
34305-88 Lockwasher -1/1"
® oN 10212 011 seal (generator front end plate) 1| Su,SWAN, 2N, 2NAN, 8N, BNAN 3948
? gy 10214 Retainer (generator oll seal) 1| 9N, SNAN, 2N, SNAN, 8N, BNAN 3918
® oy 10505-B Cut-out assy (generator) 1| ON, GNAW,2N,2NAN 39-47
20346-57 Bolt (ecut-out to battery 2 | om, GHAN, 2N, 2NAN 2947
support bracket to steering
housing) -5/16"-18 x 3 /4"
34806-87 Lockwasher -5/16"
8 10505-8 Regulator asey (generator) 1| 86, aNAKN 48-4g
33795-87 Tut (regulator mounting)-1/4"- L | AW, ANAN La-Lo
20-hex head
3h805-8R Lockwasher -1/u"
B 10563 Ineulator (cut-out terminal) 2 | ON, 9KAN, 2N, 2NAN 39-47
SN 10597-B Plate (cut-out adapter) 1 | 9%, ONAT, 2N, 2NAN %9 47
e 2N 10599 Bracket (regulator mounting)-used with BN 10000-B T | ON,ORAN oW, SHAN 3947
only
L] Alse furnished in ktt,

CoPvRiGHT 1848 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



PARTS TRACTOR CATALOGUE

PART NUMBER PART MAME g MODEL HEAR
Battery

2N 10655-4 Battery assy-with electrolyte-13 plate-domestic 1| OH,9NAN,2N,ZNAN AN, ANAN 39-49

2N 10657 Battery assy-dry-for export 1| 9N,9NAN,ZR 2NAN, AN, 8RAN 39-49

A 10473 Plate (voltage regulator mounting) 1| 8N,8N4K %519

0LA 10720 Plug (battery filler) 3| oN,9WIN, 2R, ZNAR AN, FRAN 3950

2N 10721 Cover [battery_clamping} 1| oN,SNAN,ZK,ZNAN %2 b7
350990-87 Wing mut (held down bar to 2| 9N,ONAN,2N,ZNAN 39-47
cover) -5f16"~2h !
JU806-52 Lockwasher-5/16"

014 10726 Insulator (battery strap) 1| 9N, ONAN,2N, 2KAN 39-L7
o 10728-C Bar (bettery clamp hold down)-RE 1| on,ouaN 3942
2N 10729 Ber (battery clamp hold down) 2 | oN,oNAN, 2, oWAN Tz 47
aN 10728 Bar (battery clamp hold down)-RH 1| 8N AN Lo
2N 10732 Support assy (battery and bracket)-replaced by 1| 2N,2NAN 4347

21-10734
355596-5) Bolt (support to alr cleaner)- | 2 | ON, SNAN,2F,2NAN 3047
T/16" 20 x .68"=carriage
35032087 Bolt (support to tool box) - 2 | 9K, 9NAN,2N, 2KAN 59-h7
5/16"-24 x ,63"-carriage
33798-53 Nut-5/16" -2
3L206-88 Lockwasher -5/16"
ay 10732 Support z8sy (batiery) 1| an,AunN LR1g
W -5162 Clamp and cover assy (battery) 1| Su,BRAR L5345
20487 -57 Bolt (battery cover hold-down)-] 1 | AN,ANAN Lo Lg
5/16" -2k x 1.62"
20L9T -85 Bolt (‘oattery cover to battery 1| 81,30 LA kg
support)-5/16" 24 x 1 11/16"
350990-57 Hut-wing-5/16" -24
| 350906-82 T -speed -5/16"
34306-82 Loclkwagher -5/16"

2N 1973k Support asay (battery and brackst) 1| 2n,FmaN L3 -47
o 10737 Plate (battery cover) 1| OH, ORAN, 1, 2HAN 3947
ol 107h8 Bar (bettery clemp hold-down) -LE 1 | o, OrAN 3942

Ammeter and Temperature Indicator

9K 19950-B Anmeter asay 1| ON,GNAN,Z% ,2HAN, AN, ARAY 3959

8K 12979 Bracket [ammeter clamp) 1| oN,oNAN ,ﬁ,zﬁsﬂ,ﬂm,m«m 36 4%
3ho79-53 lut {ammeter tc dash)-Ne.l0-32 2| ON,SNAN,ZN ,ZNAN, AN, SNAN 39-Lg

34893-97 Lockwasher -Ne .10
& 91a 10882 clip (electric wirlng).used with 8Y 10000.E only 1 | ON,ONAW,ZN,SNAN ' 39-L7

ONAR 10993 Indicator assy {(heat) 1 | ONAR,ZNAN,ANAN 3649

SNAN 10937 Plate (heal indlcator warning) 1| OHAN,ZNAN 35-47

ANAN 19935 .| Plate (heat indicator warning) 1| Smaw LA-LS

2NAN 10931 Bushing (temperatwre Indlcator bulb)-ugde with 1| SuWAN,ENAN SN 39 -kg

ONAN -6050

® Also furnished in kett.



49A

CATALOGUE

TRACTOR

PARTS

Sidl

ettt et e | Fohes J emarp iy Nt doime £ ooy b Sh ze, ) Sy i T, o e RN PNt el

ATIWASSY IONTIOS ANV FARIA “YALIVIS 678¥61 .

99EL} 69ELL 89€LL L9ELL

S 09€1SE
S S-EB6EE
(<> S

$-908YE
S~—s6185¢

=5
m-oowvm\w

SBOLEE

4.
et
ASSW 0SELL
€80L1L
SSO0LL 9E0LL S9ELL . : 9c01L1
580114 S by ive L6OLL 3S0LL

m._.o:.wM

=)s

ASSY LOOEL

(34708
ST1EBSE




€&

PARTS TRACTOR I CATALOGUE
PART NUMBER PART NAME Rt MODEL ESH
Starter and Drive
oN 11001 Starter and drive assy-replaced by 8N-11001 1 | 9N,NAN,2N ,BNAN 3947
AN 11001 Starter and drive asay 1 QN,QNAN,EN,ENM,SN)SNM 39-49
9N 11092 Starter assy-replaced by 8N 11001 1 | ON,ONANW,2N,2NAN 3947
8N 11002 Starter assy-replaced by &N 11001 1 | ON,ONAN PN, NAN, 0N, GNAN 3949
63 -100k4 Screv (starter pole plece) L | ON,ONAN,2N  2WAN 8N, SNAN 3049
1N 11004 Cover (starter bore) 1 | ONAN,2NAN 39-47
52 11005 Armature assy (sterter) 1| 9N,9NAN,ZN,2NAN SN, ENAN 3949
18 11036 Washer (starter armature thrust)-front and rear 2| ON,SNAN,2N, SNAN , BN 8NN 39-19
18 11049 Plate assy (starter brush end) 1| ON,ONAN,ZN,2NAN,AN,8NAN 39-49
19-10088 Dowel (starter end plate) 2 | ON,ONAN, 2N, 2NAN 8N, BNAN 39-19
18-10142 Band (starter cover) P 1| ON,SNAW,2N,ZNAN 5N , BNAN 35-49
27161-57 Screw (cover band)-No,10-32 % | 1 [ SN,GNAN,2N,2NAN,SN,SNAN 39-L9
1 lf!h" £ f‘
3h1h1-S7 Tut -No.10-32
18 11052 Bearing (starter brush end plate) 1 | ON,9NAN,2N,2NAN BN, SNAN 3G-49
# 18 11055 Brush assy (starter)-ineulated-replaced by 18-11057 2| ON,QNAN,ZN,2NAN , 8N, BNAN 39-49
e 18 11056 Brush assy (starter)-grounded o oW,9NAN, 2N, ONANW , 8N, ONAN 39-19
2523157 Screw (brush assy to frame)- 2 | ON,ORAN,2N ,ZNAN, 5N, GNAN 35-L0
No.10-32 x 1/2"
18 11057 Brush set (starter)-one set in carton-consists of 1| ow,oNAN,ZN,oNAN, AN, BNAN 39-h9
the following
2-18 11055 Brush 2.18 11056  Brush
B 11050 Spring (starter brush) L | ON,GNAN,2N,ZNAN 6N, GNAN 39-49
18 11033 Coll (sterter field)-left 1| oN,SNAN, 2N, 2WAN AN, BNAN 39-L9
18 11085 Coll (starter Tield)-right 1| ON,ONAN,2N,2NAN, AN, BNAN 35-19
18 11091 Bolt (starter thru)-7.18" long o | ON,ONAN 2N, 2NAN 8N, GWAN 39-19
34806-53 Lockwasher-5/16" A
1% 11094-B Wapher (sterter field terminal) 1| 9N,SNAN, 2N ,2NAN BN, SNAN 39-49
18 11102-B Terminal (starter field) 1 | ow,omAN,2N, 2NAN,BN BINAN 39-49
33879-S1 Wut (field terminel)-5/16" -2k 2 | ON,ONAN,ZN,2NAN &N, BNAN 3559
34806-53 Lockwasher-5/16"
351360-S Washer -5/16"-flat
18 11107-B Ineulator (starter frame to coil)-inner 1 | SN,ONAN,2N,2NAN,BN, SNAN 39-kg
BN 11113 Cover (starter switch terminal) 1| aw,80AN La-Lg
8N 11115 Cover (starter control wire terminal) 1| Bu,a8aN 4a8-Lo
52 11130-A Plate assy (starter rear end) 1| 9N, ONAN, 2H, 2NAN 3047
a§ 11130 Plate assy (starter rear end) 1| AN,°2NAN L3-Lo
52 11350-C Drive assy (starter) 1 | oW,oNAN,2N,ZNAN, SN, BNAN 39-L9
52 11365-B Pin (sterter pinion drive) 1 | ON,oNAN,ZN,2RAN,SN SNAN 39-49
52 11366-B Serew and shaft assy (starter drive) 1| ON,9NAN 2N, ZNAN, 9N, BNAN 39-49
52 11367 Pinlon and barrel assy (starter drive) 1 | oW,GNAN,2N,ZNAN AN, SNAN 39-49
52 11369 Spring (starter drive meshing) 1| ON,SNAN,2H,ZNAN BN, SNAN 39-49
52 11369 Spring (sterter drive antl-arift) 1 | OW,ONAN,2N,2NAN EN,ANAN 39-L9
52 11370 Ring (starter drive pinion &nd barrel retaining) 1 | ON,ONAN,2N,2NAN, 8N, SNAN 39 -Lg
5211372 Plate (starter spring anchor) 2| ON,SNAN,2N, 2NAN AN , SNAN 39-hg
B2 11373 Ring (sterter drive spring lock) 1 | oN,cwAN,2N,2NAN, 8N, BNAN | 39-k9
52 11375 Spring (sterter drive) 1 | ON,ONAN,N,2NAN, AN, ANAN 39-hg
® Alse furnished 1rn kit. Mo Longer Supplied

COPYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



S0A

(o7t

PARTS |[IH¥YEIX

CATALOGUE

11511

34806-S
11467
20310-5

72009-S \
i\ 33798-S

11506

TP-45

194147 STARTER SWITCH AND BUTTON

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

PART NUMBER PART NAME N'::"u MODEL YEAR
19
ON 11450-A Switch essy (sterter dash).2.96" long x 2.38" 0.D, 1 | ON,9NAN before Serial 12,500 39.-ko
ON 11550-B J Switch assy (starter dash)-3.40" long x 2" 0.D. 17| 9W,ONAN,2NW,2NAN after Serlal 12,090 L2 L7
8N 11ks0 Switch assy (starter sclenoid)-2.46" long without 1| &W,8NAN 43.kg
bracket
33909 -S7 Hut (sterter solencid terminal)| 2 | 8N,ANAN L8 -hg
-5/16" -24
3k306-S3 Lockwasher-5/16"
34079-88 Nut (starter sclenoid top 1| 8N,BNAN Lg kg
terminal) -No, 10-32-hex
34703-57 Wesher -No .10
355117 -88 Screw (starter solenoid switch | 2 | BN,A8NAN Lg-Lg
to starter)-lo,10-32
2r 11453 Cover (starter switch) 1| ONAN,2mHAN 30-L7
20310-57 Bolt (cover to housing)-5/16"- | L | guaN,2mAN 3947
18 x 1/2"
34806-88 Lockwasher -5/16"
20310-57 Bolt (starter switch to lower 2 | 9N, ONAN, 2N, 2NAT 2947
housing) -5/16"-18 x 1/2"
34806-83 Lockwasher -5/16"
33798-88 Nut (sterter switch post)- 2 | oN,GNAN,2N, ZNAN 39-L7
5/16" 24
3LB0os-83 Lockwasher-5/16"
oM 11467 Gasket (starter switch) 1 | ON,ONAN,2N,ZNAN after Serdial 12,k99 La-h7
8N 11800 Switch assy (starter) 1| 49u,5mAN L5-k9
355008 -57 Screw & lockwasher assy (elec. I | BN,RNAN TA-LG
wire to switch)-lNo.R-32 x
1/4" -round hd.
339k9-5 Nut {starter switch retaining)-| 1 | AN,ENAN Lg-Lo
3 frh" 16
351217-8 Lockwasher-special external

tooth-3/4"




€&

Alsa furnished in kit.

PARTS TRACTOR l CATALOGUE
. PART NUMBER PART NAME Hui MODEL ¥EAR
ON 115('.;6 Button assy (starter switch) 1| ON,ONAN,2N,2NAN after Serial 12,499 ho -7
oN 11511 Rod (starter push lever) 1| ON,oNAN,2N,oNAN after Serial 12,499 L2 L7
ON 11512 Rod (starter push) 1| GN,ONAN,2N,2NAN after Serial 12,499 L2-L7
72000 -87 Cotter pin (starter push rod)- 1| ON,ONAN,ZN, 2NN Lo L7
3/3" x 5/8"
2N 11515 Lever (starter push) 1| ON,ONAN,2N,2NAN after Serial 12,499 L2 L7
. N 115198 Ber (starter solenoid to starter bus) 1| &N,BNAN T8-55
33798-88 Nt (bus bar to starter)-5/16"-| 1 | BN, BNAN L3-49
hex
. 34806-88 Lockwasher -5/16"
aN 11529 Gaokel (starter switch to trensmission cover) 1| fW,ANAN LA Lg
9N 11576 ¥ey (ignltion lock)-blank Refer to 9N 3655-C
- - -
Lighting Switch
. 9N 11652 Switch assy (lighting)-used with 8N 11671 bracket onl 1 ON ,ONAN, 21 , 2N AN A , BNAN 39-49
bottom of instrument panel
ON -9703 ¥nob (light switch) 1 | ON,GNAN,2N,ZNAN, AN ANAN 39-49
~ ToN 11653-B Wiring (lighting kit) 1| I, ONAN, 2N, 2NAN 39-47
ON -17667 Clip (wiring) 3 | om,ONAN,ZN,ZWAN 39-h7
oM -1T663 Clip (wiring) 9 | oN,ONAN, 2N, 2NAN 39-47
AN 11653-A Wiring (lighting kit)-used in 8N 18435-A4 & B 1| AW,8nAN LR-L9
® AN 11653-B Wiring assy (lighting switch to headlamps)-used in 1| 8u,8NAN Lo
8N 13199 -
. B-1Ly87 Commector & sleeve assy (bullet As | AN ,ENAN Lo
terminal ) Reqd)
358207 -832 €lip (headlamp wiring) 71 o, ANAN LA-hg
® AN 11654 Switch assy (lighting)-through instrument panel 1| BN,5NAN L9
351001 -87 Nut (light switch to instrument| 1 [ ON,9NAN,2N,2NAN,EN,SNAN 39-L9
panel -3/8" -2k-hex-brass
34307 -88 Lockwasher-3/8"
an 11671 Bracket (1lghting switch)-used with ON 11652 1 | ON,ONAN,2N,ZNAN, 8N, SNAN 39-L9
]

COPYRIGHT 1849 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



S1A

CATALOGUE

[TRACTOR

PARTS

g R W

TR e 1 e == » ,...m:,.s....w.ﬁl-‘”_.

R

‘ayred jo i1} ﬁm. uMOys si3qunp] WeJ Aq IIPIO CUOCHELEN[]l WO wUmoys Ajuo HRIqunN Jjeeg
ATAINASSY TIOD ANV HOLNIIY.LSIA 6¥6E61

8-dl 0S1El

90151

14371

S-10&3SE
S0931S¢E
51881

VSEBL

81131
$908VE

EVIEL

S9Lossed L
S-GEQLE il

S-308¥€E S-09% LS¢€
orial S-8E6VE
¥3031
LELEL

88131

S-€08YE

h%

S"6LOVE




e LA

€D ]
PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME R'Eg:ﬂ MODEL VEAR
Distributor and Coil
oN 12000 Distributor and coil assy 1| oN,SNAN,2N ,2NAN,SN ,8NAN 39-49
oN 1202k Coll asey (ignition) 1| SN,GNAN,2N, 2NAN, BN, SNAN 39-19
350830-57 Nut (primary post)-No.8 1| ON,ONAN,ZN,2NAN,8N ANAN 39-48
3L079-83 Nut (primary post)-No,0-32 1| 8N,8NAN L8-59
3kBoe-57 Lockwasher-No.8
34A03-88 Lockwasher -Tio,10
gN 12100 Distributor assy-less coil 1| ON,ONAN,ZN,ZNAN,EN, GNAN 39-49
o 1210k Kit (dletributor gasket)-consists of the following 1| 9N,ONAN,2N,ZNAN, SN, BNAN 39-49
’ 1-014 1211k Gasket 1- ON 12143  Gesket
1- 9N 12140 Gasket 1- 9N 12276 Cover
_ 9N -1835h Kit (aistributor point)-consiste 1 | ON,ONAN,ZN,ZNAN AN ,BNAN 3559
;- of the following .
1 1- oN 12162 Arm 1- 68 12219 Contact
3 351260-5 Washer (breaker arm to post)- 1| On,OHAN,2N,ZNAN AN, BNAN 39-49
brass-.19" I.D, x .31" 0O.D.
x 02" thick
352201-5 Cotter pin-3/6F" x .31"
9N 12106-B Housing (distributor terminal) 1 9N,9NAN,2N,2EIN,8N,%N§N 39-49
31032-87 Screw |condenser brkt, to dist.| 1 | ON,ONAN,ZN,2NAN,AN, ANAN 39-49
bage) No.B-32 x LfL"
3480287 Lockwasher-1o.8
oN 12112 Condult (spark plug wiring) -for battery ignition 1| oH,9NAN,2N,2NAN
2N 12112 Conduit (sperk plug wiring)-for magneto conversaicn 1| oON,9NAN,ZN, ZNAN
T BN 12112 Conduit (8park plug wiring) 1 [ BN,ANAN
* 2N 12113 Insulator (distributor spark plug wire) L | ON,ONAN,ZN, AN , 8N , SNAN
8 O1A 1211% Gesket (distributor terminal housing to base) 1 , ,el , BN, BRAN
9lA 12133 Wick (dlstributor shaft) 1| ON,ONAN 2N, ZNAN BN BNAN
oN 12137 Bail (distributor coll) | oM, ONAN,oN, CNAN 8N, AN
oN 12139 Base and clemp assy (déistributor) 1| on,oNAN,ZN,CNAN BN, SNAN
* oN 121%0 Casket (distributor coil) 1| OM,9NAN 2N, CNAN AN, BNAN
® on 12143 Gaskel (distributor bese) 1| ON,ONAN,CW,ZNAN, AN, QAN
"8 9N 12143 Gasket (magneto lower houding) Tefer to oN-12500
oN 121kh Clemp (distributor terminal housing to base ) 2| ON,ONAN,2N,2NAN , 8N, BNAN =394
B 12145 Rivet (distributor eclamp)-.11" Dia, x 94" long 2 | ON,ONAN,2N,ZNAN, 8N SNAN 39-49
91A 12146 Spring (distributor base) 1| ONW,ONAW,ZN, 2NAN BN, BRAN 39-549
9N 12147 Cap (distributor vent) 2| on,oNAN,2N,ZNAN 39-47
18 1218 Screw (dist, to front cover)-5/16"-18 x .8("-hex hd.| 2 | 9N,9NAN,2N,2NAN, SN, SRAN 39-49
34806-88 Lockwasher-5/16"
48 12148 Screw (megneto to engine)-5/16"-18 x .87" -hex head Refer to ZN-12500-A
oN 12150 Breaker assy (distributor) 1| ON,ONAN,ZN,2NAN SN, SNAN 39-4g
355047 -57 Screv and lockwasher assy 2| oN,9NAN,2N,2NAN 8N, BNAN
(breaker spring conductor to
eontact brkt.)-No.8-32 x 19"
355016-S7 Screw and washer assy (breaker 1 9?1,911@,21\7,21”@,31‘,3““ 39-49
gpring conductor to contact
bracket) -llo,6-32 x 5/16"
o 12151 Plate assy (distributor breaker) 1| 9N,9NAN,2W,2NAN,CN,8RAN 39-kg
91A 1215% Screw (condenser primary contact) 1| oN,oNAN,2N, 2NAN, 8N 8NAN 39-L9
34938-55 Washer-lo .B-external tooth 1| ON,9NAN,2N,2NAN , SN, SNAN 39-kg
351260-5 Washer-plein brass-.187" I.D. 1| ON,9NAN,2N,ZNAN 23N BNAN 39-%9
x 31" 0.D. x .02" thick
® 9N 12162 Arm asay (dletributor breaker)-replaced by SN 18354 1 | ON,ONAN,SN,ONAN 8N ,8NAN 39-49
914 12177 Retainer (distributor cam) 1| ON,oNAN,2N,2NAN AN BNAN 39-k9
Q1A 12179 Washer (dlst. cam retainer)-.L43" L.D. x .79 0.D. 1 | oW,OmAN, 2N, AN, BN, ENAN 39-Lg
s94 12182-4 Screw and lockwasher assy (distributor) 1| on,oNAN,ZN,2NAN AN ,SNAN 39-Io
gl 12187 Shaft,cem end weights essy (distributor) 1| ON,OWAN,2N,ZWAN BN, SHAN 39-L9
gN 12188 Welght assy (dlstributor) 2| oN,ONAN,2N,2NAN, BN, SWAN 39-L9
® Also furnished in kit,

CopYRIGHT 1948 FORD .MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



52A

PARTS [TRACTOR CATALOGUE
FPART NUMBER PART NAME R:g:ﬂ MODEL MEAR
9N 12200 Rotor assy (distributor) 1| on,oNAW, 2N, ZNAN AN, ANAN 3949
91A 12212 Retainer (aistributor welght) 2| oN,9NAN 2N, ENAN 8N, BHAN 39-49
® 68 12219 Bracket assy (distributor contact)-repl.by 9N 18354 1| ON,9NAN,2N,ZWAN,B8N ,8NAN 39-Lg
9N 12250-B Reeistor assy (ignition coil) 1| 9W,SWAN,2N, 2NAN 39-L7
AN 12250 Resistor assy (ignition coil) 1| an 1809
ANAN 12250 Resistor assy (ignition coil) 1| 9NAN,Z2NAN ,SNAN Lg-kg
34052-88 Nut (ignition coil resistor & Ol , ONAN , 2 , 2NAN , BN , BNAN 39-Lg
terminals)-No,8-32-hex
3konz_ 57 Lockwasher-No .8
k18L3-s8 Screw (resistor to dash)-No.12 2| BN,ANAN La_Lo
x 5/8"-flat head '
ON 12259-A Kit (sperk plug wire)-consiste of the following 1| 9N, GNAN,ZN,ZNAN 39-47
L. oN 12113 Insulator 1- ON 12084 Wire-No.2
1- 9N 12283 Wire-No.3 1- 9N 12286 Wire-No.h
1- 9N 12287-A Wire-No.l 1- 9N 12287-B Wire-No.l
ON 122508 Eit (epark plug wire)-consists of the following 1| oN,TNAN LE-LG
L- 2N 12113 Insulator 1- 9N 1228k Wire-No.2
1- 9N 12283 Wire-No.3 1- 9N 12286 Wire-No.l
1- ON 12287-A Wire-No.l 1- ON 12287-B Wire-No.l
® on 12276 Cover (dietributor breaker) 1| ON,ONAN,2N,ZINAN,8N,8NAN 3G-Lkg
Ignition Wiring
SN 12278 Tneulator (spark plug wire) 2 | ON, ONAN, 2K, 2NAN 3947
2N 122581 -A Conduit and wiring &8sy (magneto Lo Bpark piug)- 3. z LEN, LZ-5T
replaced by the following
1l- 2N 12112 ‘Conduit  1- BN 12086 Wire.No.u
1- o4 12083 Wire-No.3 1. 2N 12287 Wire-lo,1l
1- o0 12584  Wire-No.2
2N 12281-B Conduit and wire assy (distributor to spark plug)- 1 [ ou, gNAN, 2N, 2WAN 3047
uge with ignition lock 2N-3679
8 12081-B Conduit and wire assy (distributor to spark plug) 1| 8, SNAW 4849
® ON“12283 Wire asey (distributor to spark plug No. 3)-27.50" 9N, OWAN, 21, 2NAN, 8N, 8NAN 39-49
long-black insulation with green "X" tracer
2N 12283 Wire assy (mogneto to spark plug No.3) 21.75" long- 1| SN, 9NAN,2N, 2NAN 39-L7
green tracer
e OoN 1228} Wire assy (d@istridutor to spark plug No, 2)-2k,50" 1| 9N, SNAN, 2N, 2NAN, 8N, 8NAN 39-49
long-black insulation with tlue "X tracer
2N 12284 Wire assy (megneto to sperk plug No,2)-17.50" long- 1| ON,QNAN, 2N, 2NAN 3047
blue tracer
® oN 12286 Wire assy (distributor to spark plug No.lL)-33.00" 1| 9N, 9NAN, 2N, 2NAN, 8N, SuAN 39-h9
long-black ingulation with yellow "X" tracer
2N 12286 Wire assy (megneto to spark plug No.})-27.00™ long- | 1| 9N, ORAN, 2N, 2NAN 39-47
yellow tracer
® oN 12287-a Wire assy (distributor to epark plug No,1)=21,50" 1| OW, SNAN, 2N, 2NAN 3947
long-black insulation with red "X" tracer
® 9N 12287-B Wire assy (distributor to spark plug No.1)- 1| 9N, GNAN, 2N, 2NAN, 8N, 8NAN %549
17.50" long-black with red "X" tracer
2W 12287 Wire aesy (megneto to spark plug lo,1)-15.50" long- 1| 9N, SNAN, 2N, 2NAN 3947
red tracer
Condenser and Spark Plugs
1A 12300 Condenser assy 1| oW,ONAN, 2N, ZNAN, BN, ANAN 35-4G
31032-57 Screw (condenser bracket to 1| SN, SNAN, 2N, 2NAN, 8N, SNAN 39-49
distributor base) #8-32 x
1/ _f£il1ister head
348257 Lockwasher-To. 8
oi 12405 Spark plug (type H-10} 4 | 9N, ONAN, 2N, 2NAN, 8N 3949
GNANF 12405 Spark plug (type J-10) 4| oNAN, 2NAN, BKAN 39.49
B 12410 Gasket {starter button to housing) 1| ON,ONAN,SN,2NAN efter Serial 12,499 hao-Lk7
01A 12410-A Gasket (spark plug) 4 | 9N, 9NAN, 2N, 2NAN, 8N, BNAN 3949
2N 12426 Adapter (epark plug) L | ON, GNAN, 2N, 2NAN, 8N, BNAN 3949
[ ] Also furnished in kit.




PARTS TRACTOR CATALOGUE

53

12008 204285

3513855

12604

12524

12599

12148

348065

1939-47 MAGNETO AND DRIVE ASSEMBLY

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.

12600 ASS'Y

3550278

PART NUMBER PART NAME é:f;.‘n MODEL :':"B.-
Magneto
-2 12500-A Magneto sesy (complete) 1] 2N,2NaN L3 L7
2N 1252k Casket (magneto drive) 1| 2w, 2mw 4347
L8-12148 Bolt (magneto to engine fronmt)- 2| am,zmn 4347
5/16"-18 x .87"-hex hsad
3L B6-87 Lockwasher-5/16"
2N 12597 Plate assy (megneto drive adapter) 2N, 21N 4347
2N 12598 Housing assy (upper magnsto drive) 2N, 2HAN 4347
20388-58 Bolt (magneto to upper megneto| 1| 2N,2NAN 4347
drive housing)-3/8"-16 x 1"
20k28-3 Bolt{megneto to upper megneto dr. | 1| oN,HAN 43-b7
heg.)3/8"-16 x 1 1/4"-hex ha.
%51385-S7 Washer-flat-3 /8"
2§ 12599 Housing assy (lower magneto drive) 1| 2w, 2ran 4517
oN-12143 Casket (magneto lower housing) 1| 2w, 2 4347
20358-5 Bolt(upper to lower magneto dr. 2| 2N,2NAN L3 -b7
heg.)-3/8"-16 x 13/16" -hex hd.
34 807-S8 Lockwasher-3/8"
355027 -8 Screw(lower magneto drive heg.)| 2| &N,2NAN 43 -k
£11l. head-No.6-32 x .28"
2N 12600 Drive assy (magnsto) 1| 2N,2NAN L3547
2N 12603 Gear assy (megneto arive drive)-Service in sets 1| 2N,20A0 L30T
with metched gear-2N 12604
2N 12604 Gesr (magneto drive driven)-service in sets with 1| 2N, 2nan 43l
matehed gear-2N 12603
2N 12605 Bushing (lower magneto drive flange) 1| em,2mn 4347
21 12606 Bushing (upper megneto drive flange) 1| 2w, 2nan 4347
2N 12607 Bushing (magneto drive upper drive shaft) 1| em, e 4347
2N 12607 Bushing (mag.mto drive lower drive shaft) 1| 2N,2NN 4347
2N 12608 Coupling (magneto drive) 1| 2n,2naN 43-47
2N 12610 Wick (megneto drive oil reservoir) 1| 2m,2ran 4347

CoPYRIGHT 18948 FORD MOTOR COMPANY DEARBORN. MICHIGAN.

ALL RIGHTS RESERVED,




53A

CATALOGUE

TRACTOR

PARTS

Oov-dl

EV0EL

szed jo 387 ur umoys sIdquunp Meg Aq I2pJQ "UOPBNSNI[I UC UMOYS AJUO SIaqUInu djseq

ATHWHSSY ONTHIA ANV LDI ONLLHOIT 6¥6E61

e §"1S08E

090€E1L vPLLEL

LOOEL
LEOEL

G0LEL

‘HY-500€L

‘HIELYEL
‘HYBLYEL

S-SOLVE
$-908vE
$"E0€03

S-L6E8SE

35911
LLO W
‘H™1-900€}

S10015E

ES9LL

ES9LL
S-L638SE
L8YYl

HT-LLvEL
‘HYOLFE}
oveEl
ASSV YOVEL

S-B6LEE
$-808VE

S"LE98BE




54

CATALOGUE

TRACTOR

PARTS

6¥-dl

+mred JO 181] Ul UMOYs 933NN Wed Aq IIPIQO THORENSO|[I UOC UmOYE A[UO sIIqUINT n_;.aaﬂ

XTIWASSY INTMIA ANV (dWVT INTWATAWI ONIANTOND SLIM ONLLHOIIT 6¥61

£¥0E - LOOE}

~.

$-€809SE
SLOEL,

Qe—SPSS 1LY

@+-5-508VE

HILLPEL
‘HY-0LPEL

VYLIEL

w |
$-100LSE
S-LOSYE S-0SLEY

COPYRIGHT 1848 FORD COMPANY DEARBORN. MICHIGAN, ALL RIGHTS RESERVED,




S54A

PARTS

'I'RACTOR

CATALOGUE

PART NUMBER

PART NAME

NO.

RECQ'D)|

MODEL

YEAR

Lamps, Less Implement Lamp

® 2N 13005-C Headlamp assy-RHE 1| ON,GNAN,ZN,2NAN 8N, AN 39-bg
® N 13006-C Headlamp assy-LH 1| ON,QNAN,ZN, 2NAN, 8N, BNAN 39-h9
356083 -87 Nut (headlamp to side panel)- 2| ON,QNAN,ZN, ZNAN BN, EVAN 39-kg
1/2" 20~ hex
3480957 Lockwasher-1/2% |
9N 13007 Buld (headlamp) 2 | o, gNAN, 2N, 2NAN 30-h7
2 13007-C Bulb (headlamp)-sealed beam 2| 9N, 9NAN, 2N, 2NAN, 8N, BNAN 39-h9
oI 13028 Reflector (headlemp) 2 | ow, gNAN, 2N, 2NAN 3947
SN 13031 Spring (headlamp reflector retaining) 27| ON,CNAN,ZN, ZNAN 39-43
2§ 13043 Door assy (headlaap)-used in 2N 13005-C & 2N 13006-C| 2| ON,ONAN,ZN, VAN, AN, SAK 39-L9
o 13045 Door (headlamp) 2 | oN, ONAN, 2N, 2NAN 3947
38051-S Screw (headlamp door)-No.8-32 3 2 9N, SNAN , 21 , 2NAN , 811 , BNAN 39-Lg
lﬁll‘

ToN 13080 Lens (headlamp) 2| 9W,SNAN, 2N, ZHAN 79-43
OGN 13061 Spring (headlamp lens retaining) 2| ON,SNAN,2W,ZNAN 39-43
9N 13075 Socket and wire assy (headlamp) 2 | oW, 9NAN, 2N, ZNAN %9543
N 13075 Socket and wire assy (headlamp)-sealed beam lamp 2| oN,2NAN,8N,8NAN 43-4g
9N 13102 Relinforcement (headlamp bracket)-used in 18438 kits 2| ON,SNAN,ZN,ZNAN, SN, SuAN 39-hg

® 8y 13102 Reinforcement (headlamp brackst)-used in 8N 13109 2| &u,8NAN ko
kit
N 13109 Xit (headlemp)-consists of the following 1| &u,8nan Lg
18K 3209 Template 2-88 13472 Bracket
1-8K 84 11653-B Sketch 1-8N 14525-B Wiring
1- 8N 11653-B Wiring 1- B 14526 Fuse
1- 84 11654 Switch 1- 3480788 Lockwasher
1- 2N 13005-C Headlamp 2- 3480988 Lockwasher
1- 2N 13006-C Headlamp 1- 351001-88 KNut
2- 8N 13102 Reinf. 7- 358297-832 Clip
2- 356083-87 Nut
2N 1317h Wire (headlamp ground) 2| ON,ONAN,ZW,ZNER, BN, ANAN 39-430
M 13243 Enamel (medlun gray)-air dry | Refer to Paints Group
ON 1340k Lamp and bracket assy (rear)-lncludes bracket 1| ON,ONAN,ZN,2NAN,8N,ANAN 39-bg
9N 13468 -replaced by 8N 13L0L
BN 1340L Lamp end bracket asesy(rear)-includes brkt. 8N 13468 1| &N,B8HAN Lo
B 13406 Bracket (rear license) | 1] om,9nAN,2N,ZHAN, &N, BNAR 39-49
[ ]

Also furnished in kit.




)

PARTS [(IELEXEEX I CATALOGUE

PART NUMBER PART NAME e MODEL YRAR
9N 13445 Lens (rear lamp)-white-license ldentification-used 1| om,onAN, N, ZNAN, 8N, SRAN | 39-49
in 9N 13hokL
40 13445 Lens (rear lamp)-white-license identification-ussd 1| &u,8uAN 4o
in &N 13Lok
anN 13448 Door (rear lamp)-used in GN 13LOL 1| ON,9NAN,2N,NAN,EN, ENAN 39-Lkg
38631513 Screw (rear lamp door)-No.6-32 | 2| ON,ONAN,2N,ZNAN &N, ENAN 39-49
x 1/2"
L0 13LL8 Door (rear lamp)-used in &N 13h0L 1| &an,8man Lo
30178813 Screw (lamp door Lo body) =375- 2| Bm, AN 19
32 x 5/8"-oval head
GN 13450 Lens (rear lamp)-red warning-used in 9N 1340l 1| ON,9NAN,ZN,2NAN,EN, BNAN 39-49
Lo 13450-A Lens (rear lamp)-red warning-used in &N 13404 1| Eu,8nAn 49
Lo 13450 Gasket (rear lamp door)-used with 40 13450-A 1| &u,8uAN Lo
B 13466 Buld (rear lemp) 1| ow,omAN, 2N, ZNAN BN, AN 39-49
oN 13468 Bracket (resr lamp)-with round holes for lemp 1| ON,9NAN,SN,2NAN BN, BNAN 39-4g
attaching screws-replaced by 8N 13468
B 13468 Bracket (rear lamp)-with oblong openings for lamp 1| &N,8NAN Lo
attaching screws
35559658 Bolt (rear lemp to bracket)- 1| om,SNAN, 2N, ZNAN, &N, BRAN 39-4g
7/16"-20 x .68"-carriage
3379288 Nub-7/16"-20
34808-87 Tockwaaher-7/16"
1275058 Screw & loclkvasher (lamp brkt.| 2 AN, BNAN Lo
to lamp)-7/16"-28 x 1/2"-hex :
hd.
9N 13470 Bracket {fender lamp)-RH 1| ON, OAN, 2N, ONAN, AN, BHAN 575
® oN 13471 Bracket (fender lamp)-LH 1| ou,QNAN, 2N, 2NAN, B, BHAN 39-9
2N 13472-A Medalllon (headlemp mounting)-RH-wing style 1| on,onAw, 2w, SWAN, 8N, SNAN 35-4%9
® 8N 13472 Bracket (headlamp)-round 2| &m,8HAn Lg
20 13473-A Medallion {headlamp mounting)-IH-wing style 1| on,QuAN, 2N, 2NAN, 8NN, BNAN 39-49
9N 13603 Socket % wiring assy (conduit bo indicsior lawp) 1| 9N,oNAN 35-40
21C¢ 13740 Switch assy (luplement lamp) Refer to & 15500
51C 14197 Clip {electric wiring to instrumsnt panel suppor 1| &m,8naN 48-4g
bracket) -7/16" :
aM 14197 Clip (electric wiring to instrument panel brace ) - 1| au,ena 48-49
17/32"

® Also furniched in kit.

CoPvRIGHT 19049 FORD MOTOR COMPANY DEARBORN, MICHIGAM. ALL RIGHTS RESERVED.



55A . _

PARTS TRACTOR CATALOGUE

350990-S

34806-S

350996-S

10720

34805-S
33795-S

14197
14401

10000

358284-S
10850

*(fi\/—-—19250
41583-S

[—14605
14498

L 12405

12410
11115
34079-S

12284

3512178
33949-S

14321
33879-§

34806-S
14300
11450

TP-33

1948-49 ELECTRICAL WIRING AND RELATED PARTS

Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.




&

PARTS

TRACTOR

CATALOGUE

56

PART NUMBER

PART MAME

NO.

REQ'D|

MODEL

YEAR

Battery Cables

Alse furnished irn kii.

oN 1L4300-A Cable asey (battery to starter ewitch)-18.25" long 1| 9W,9NAN before Serial 12,500 39-L2
SN 1L300C Cable assy (battery to sterter switch)-20"long 1| ON,SNAN, 2N 2NAN after Serial 12,499 Lo k7
a§ 14300 Cable assy (battery to starter Solenocid)-10 1/2 long| 1| OW,0WAN n:Emne)
3379R-58 Wut (cable to solencid)- 1| BN,BNAN LE-L9
5/16 -2k
34 806-58 Lockwasher 5/16"
23017-816 Bolt (starter switch cable 1| 9N, gNAN,2N, 8N, SNAN 39-49
terminal to battery post)-
5/16"-18 x 1-1/4"-sguare head)
33797-516 Nut -5/16"-18
on 14301 Strap assy (battery to ground)-5 1/2" long 1| 9N, ONAN, 2N, 2NAN %047
. 8y 14301 Strap assy (battery to ground)-9.75" long 1| &W,80an [ 4849
23017-816 Bolt (ground terminal to 1| ON,ONAN,ZN,CNAN 8N SNAN 39-kg
battery post)-5/16"-18 x '
1-1/4" square head
33797-516 Nut-5/16"-18
€ 2N 14305 Wiring assy (generator Lo voltage regulator assy) 1| oN,ONAN,ZW,ZREN 3957
86H 14321-2 Cover (atarter cable terminal)-rubber 1| 8, 8naN 4B-ho
o 37T Connector assy (ignition switch to resistor) 1 | OW, ONAN, 2N, 2HAN 39243
|
| Ignition erlng
. N 14401-B Wiring assy (main) -1e88 conault and spark plug wires Ol JWAN, 2N, 2WAN 59-43
ON 14401-C Wiring assy (main)-lese conduit and epark plug wires| 1 | OW, GNAN, 2N, 2NAN %943
~with 10 comnecting wires extending from rear of
harness .
9N-2279 Clip (wiring)-for tractore having 1| ow, oNAN, 2N, 2NAN 39-43
ignition switch on RH side of
instrument panel
21 14401 Wiring assy (main)-less conduit and spark plug wires| 1 | 2N,2NAN 43k
~with 6 connecting wires extending from rear of
harness
87 14401-B Wiring sssy (main)-less condult and epark plug wires| 1 | 8N, Suaw 4849
-contains 14 terminale
. 25E6TT-S32 Clip (starter switeh wire to 1| 8N, 8NaN 48-Lo
pitman arm cover)
35828 -532 Clip (wiring assy to battery 1| 8, Buaw 48-h9
bracket)
® N 2Lkkos Wiring (ewitch to resr lamps) 1| &u,8KNam 49
594-14437 Connector assy (wiring) As | 8N ,ENAN Lg
Reqd.|
BN-14565 Clip (rear lamp wire to brake 2| 8u, 8NAN 48-L9
actuating shaft) i
B- 14585 C1lip (rear lamp wire to fender 1| 8u, fNaw 4o
support flange)
9 -17668 Tlip (rear lamp wire) 6| on,BNAN )
AL-1705h Clamp (rear lamp wire tO cowl 2| oW, ANAN 1T¢]
- wiring)
® :

COPYRIGHT 1948 FORD MOTOR TOMPANY DEARBORN, MICHIGAM. ALL RIGHTS RESERVED.



S6A

PARTS TRACTOR | CATALOGUE
PART NUMBER PART NAME o MODEL YEAR
9N 14431-A Cable mesy (switch to starter)-25.75" long with 1 1| 9N, SNAN before Serial 12,500 3942
900 cormector and 1 straight comnector
ON 14431-B Cable assy (switch to starter)-13.00" long-straight 1| ON,ONAN,ZN,2NAN after Serial 12,L99 Lol
connectores
B 14487 Commector & sleeve assy (bullet terminal) Refer to 8N 11653-B
504 1LLAT Connector assBy (wiring) Refer to BN 1LL0S5
on 1LLBT Comnector mssy (headlamp) 2 | oW, 9NAN, 2N, 2NAN, BN, BNAN 39-48
on 114.1498 Wire assy (ignition switch to Junction terminal and 1| 9N, SNAN, 2N, 2NAN 3947
coil) -10" long
2N 1h4of Wire assy (lgnition switch to Junetlon terminal and 1| 2N,2NAN Yo7
coil) -12" long-replaced by 8N 144g8-¢
8N 1hlo8-c Wiring assy (ignition lock).replaced by £l 3679-C T | GN8N 7]
BN 1hs525-4 Wiring assy (1light switch feed)-11" long 1| &n,amaN L13-4g
. 87 14525-B Wiring assy (light switeh feed)-5" long 1| 8w,8NAN 49
® B k526 Fuee (lighting eircuit)-order B 14527 fuse kit 1| 8w,8wan 48-49
B 14527 Kit (lighting circuit fuse)-consists of five As| BN,ENAN TH-1g
B 14526 fuses Reqd,
51 14550-A Support (starter cabls) 1| 9N, 9NAN,2N, 2NAN 3947
ON 1hseh Bracket (spark plug wire) 1 gﬁ,gm,an,znm,mm 39-40
® 8u 1ks6s Clip (rear lemp wire to brake actuating shaft) Refer to 14405 Group :
e B 1hisds Clip (headlamp) s % SN, LB, 39-50
Regd]
B 14585 Clip (rear lamp wire to FPendsr support flange) Refer to &N 14LoS
B 14586 Clip (headlamp) As | ON,ONAN,2N,oNAN 3947
Reqd
8 14596 Wire assy (voltage regulator to generator arm) Refer to 8N 10000-B
11A 14605-A Grommet (sterter switeh lead thru lower instrument 1| 8w, 8uan 48-Lo
panel) -rubber
Implement Lamp
BN 15214 Door (implement lamp) 1| 8w, 8nan kg
30175-413 Screvw (implement lamp door to 1| BN, BNAN e}
case) #8-32 x 5/8"- oval hd.
® 0§ 15500 Lamp assy (implement) 1| O, ENAN )
8N 1551% Bulb (implement lamp) T BN, ENAN )
¥ 8N 15532 Spacer (implement lamp) 1| 8u,8uaN Lo
356085 -S7 Wut (implement lamp to bracket) 1| 8N, 8wan Lo
1/2"-20-hex
34809-57 Lockwesher- 1/2"
210-13740 Switch assy (implement lamp) 1| BW,8NAN k9
4155487 Serew (implement lamp switch 2| &n,ouAN k9
to case)-#8-32 x 3/8"
an-1827s Kit (implement lamp)-consists of 1| &w,onAN Lg
the following
1 9N 13471 Bracket 6 SN 176683 Clip
1 & 8N 11653-B Sketch 1 AN 15532 Spacer
1 8N 1hkos Wiring 2 AL 18954  Clamp
2 AN 1ks65 Clip 1 34809-88 Lockwasgher
1 B 1ks585 Clip 1 356083-88 Nut
1 AN 15500 Lamp
8N 15539 Retainer (implement lamp door) 3| 8w, BnaAN 49
°

Alse furnished ir hut.




PARTS TRACTOR| CATALOGUE

16473 16471 16470 R
R Ry

16450 E,,/ 355471-S
: 2 Y it .
= s

%

)

ST
%

o X

N

e i
e, %.l///‘//l/
e

16486
TP-43
1948-49 RUNNING BOARDS AND SUPPORTS
Basic numbers only qhown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME “:'S'U MODEL YEAR
10
Running Boards and Fenders
9N 16312 Fonder assy-rear 2| ON,SNAN,2N,ZNAN, 8N, BNAN 39-49
2218558 Bolt (fender bracket to rear L | ON,ONAN,Z,2NAN, 8N, BNAN 39-48
axle housing)-5/8"-18 x 5,56"
-hex head
35531058 Bolt (fender bracket to rear L1 &n,8Nan k8-kg
sxle housing)-5/8"-18 x 6,12
-special carriage
33806 53% Nut-5/8" -18-hex
35150058 Lockwasher-5/8"
& 16450 Board assy (running)-RH 1| &n,BwAn 48-Lkg
& 16470 Brackst (running board)-front 2| Bu,Ean 48-Lg
BN 16473 Beard assy (running)-IH 1| &u,8nAn 48-Lkg
35547157 Bolt (running bosrd to froat &| 8| &N,BNAN 484
rear brackets)-5/16"-24 x
3/ carriage
35094787 Nut-5,/16" -2
3480658 Lockwasher-5/16"
8 16486 Supperet (running board) -rear-RE 1| &n,8van L3-hg
8N 16437 Supzort (running board) -rear-IH 1| 8u,8uaN L8-4g
21ul3 88 Bolt (running board support to L | ow,enan L8-4g
shifter plate or differential
cover to center housing)-
7/16" -1k x 94"-hex hd.

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.




58

PARTS TRACTOR CATALOGUE

16656 166?5—'/'% 16938  60894.S

34805-5
”"’“\

6758
‘20991-5

16689

16651

3553105
351500-5——
33806-5—3) 14311-5—55

16618—R.H.

16619—L.H:
347085

34808-5 350782-S
356034-S
\-\@T@’ Tp.53
1948-49 HOOD. FENDERS AND RELATED PARTS
Basic numbers only shown on illustration. Order by Part Numbers shown in list of parts.
PART NUMBER PART NAME ﬁ:g;n MODEL :’:"“
Hood Top and Side Panels
21 16600 Plate (ldentification)-"Ford" 1| OF,SWAN,2W,2TAN 29-L7
3558708 Nut (identification plate 1| omn,9NAN, 2N, 2NAN 39-b47
to hood)-3/16" speed
8N 16600 Plate (ldentification)-"Ford” 1| 8N, 8w 48-19
350836-A1-532 Wut (identification plate to 1| &n,&mN 43-49
hood top)-.18" speed
ON 16f12-B Hood assy (top]-used with 9N 16618 & 19 1| ON,GNAN 3942
oN 16612-C Hood asey (top) i 93,9ﬁm,33ﬂ)zmﬂ L2 L7
35547257 Bolt (instrument panel to hood)| k4 | ON, 9NAN,2N,2RAN 3947
-5/16"24 x 56"
33798-58 Nut 5/16"-24
3L806-88 Lockwasher-5,16"
AN 16612 Hood assy (top) A I AT TR-59




58 A

PARTS [TRACTOR CATALOGUE
FART NUMBER PA‘H‘I‘ NAME Rgg'-ﬂ MODEL YEAR
L ON 16618 Panel aesy (hood side)-RH-used with 9N 16612-B 1| ON,oNAN 39-4p
BN 16618 Panel assy (hood side)-RH 1| 9N,9HAN, 2N, ZNAN, BN, BNAN L2-Lg
L Ol 16619 Pansl assy (hood aide)-LH-used with 9N 16612-B 1| 9N,9NAN 39
8N 16619 Panel asay (hood side)-IH 1| 9N,SHAN,2H,ZNAN, 8N, BNAN L2-hg
2431188 Bolt (hood top to side panel)- L | on,oNAN,ZN,2NAN , 8N, 8NAN 39-49
5/16" -2k x 1/2"-hex hd.-
pointed
3379857 Nut-5/16"-24
3480658 Lockwasher-5/16"
35078257 Bolt (side panel to axle o| on,oNAN, &, AN, 8N, BNAN 39-49
support)-7/16"-20 x 1 1/8"
3470888 Washer-7/16" flat
356034-88 Nut-7/16"-20
3480887 Lockwasher-7/16" .
20337-87 Bolt {hood side panel to 2| oN,SNAN, 2N, ZNAN, 8, BNAN 39-49
radiator grille)-5/16"-2L x
11/16'" hex head
34B06-58 Lockwasher-5/16"
3470657 Washer-5/16"- flat
ON 16625 Handle and stud assy (hood top battery cover) 1| 9N,SHAN,ZN,ZNAN, 8N, ANAN 39-49
9N 16651 Retainer {battery cover hinge) 1| ON,9NAN,2N,ZNAN, 8N, ENAN 39-49
9N 16656 Tongue (hood top battery cover) 1| ON,GNAN,2N, ZNAN,EN, BNAN 39-49
3379557 Nut (hood top battery cover 1| on,oNAN,ZN, 2HAN, &N, CNAN 39-ho
stud to tongue)-1/4"-20
3480558 Lockwasher-1/1"
9N 15689 Hinge (hood top battery cover) 1| oN,oNAN,2N,2NAN, 2N, BNAN L2-Lg
6334587 Rivet (hinge to reteiner)- 2| oN,9NAN, 2N, ZNAN, &N, BNAN La-Lg
tubular-7/16" x 3/16"
6089487 Rivet (hinge to cover and L| om,9mAN,2N, ZNAN , 8N, BNAN L2-hg
retalner to hood)-3/16" x
5;16"
118 16758-A Bumper (hood top to battery cover) 4| oN,QNAN, 2N, 2NAN, 8, BNAN 39-49
19N 16938-B Cover assy (hood top battery)-cast 1| OH,9NAN 39-k2
9N 16938-C Cover assy (hood top battery) 1| ON,SNAN,2N,2NAN, 8N, BNAN h2-Lg
9N 16938-D Cover assy (hood top battery) -use with SH-16612-B 1| 9N, oAl 39-42
9N 16948-B Spring (batiery opening cover) -use with 9N-16538-B L | o, oNAw 39-42
and D )

: Neo Lenger Supplied




;
PARTS | TRACTOR I CATALOGUE
FPART NUMBER FPART NAME R:g:[’ MODEL YEAR
Tools
® B 17005-a Bag (tool) 1] ON, ONAN, 2N, 2NAN, BN, BNAN 5049
ON 17005-A Box agsy (tool)-used with 9N 3551-A 1| ON, GNAN 3942
ON 17005-B Box assy (tool) I ON,oNAN, 2N, ONAN 39-I07
81 17005 Tox assy (tool) 1| 8N, Bnan 18 )0
30075-57 Screvw (£00l DOX mOUNbLAng) - 2| BN,PNAN L8-LG
5/16"-24 x 5/8"-binding head-
polnted
34 806-88 Lockyasher-5 /16"
ON 1701k Wrench (open end)-11/16" & 1" 1| ON,ONAN, 2N, 7AW, AN BRAN 3500
® 014 17015 Wrench (open end) 7/16" & 1/2" T [ O, SNAN, 2N, 2NAN, BN, BNAN 30
® 014 17016 Wrench (open end)-9/18" & 5/8" T [ ON,ONAN, 2, ZNAN,, AN, BNAN EEEg
014 17017-B Wrench (spark plug and cylinder head) 1| on, 9NAN,.2N, 2NAN, 8N, AN 3949
® B 17020 Driver (screw) 1| 9,0nAN, 2N, 2NAN, BN, BNAN 30-59
014 17021-A Wrench (adjustable) I | ON,ONAN,CN,2WAN, AN AR 39-59
€ B I7055-A Plisrs 1| ON,9FAN, 2N, 2NAN, BN ENAN 39-83
SN 17050 Grenk (starting) 25.28" long ON ,ONAN , o1, 2NAN BN ZNAN 39-49
2 17040 -p Crank (starting)-24,84" long 2N, 2NAT k347
oN 170L9 Cover (storm) 1 %ngjﬁibgtﬂﬁm)a!)mﬁm 351
oW 17052 Pump (tire)-power T | ON,ONAN, 2N, ZNAN, B, ANAY 39-40
59C 17125 Gun (nydraulic grease) with ewivel extension T | 2N, 2NAN, BN, BNAN L340
A 17130-A Bracket assy (grease gun) T 2, 20A B, T G345
B 17552 Plug (W/S wiper tube connection)-3/8"-2L x 3/8" Refer to 9N 9425
oN 17667 Clip (headlamp)-1.36" x .%0" x 1" Refer to 11653 Group
® ON 17668 Clip (wiring) Refer to BN 14405 & 8N 11653-A
® o 17668 Clip (wiring) Refer to GNAN 10883
®

Also furntshed in kit.

CopYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



S58A

CATALOGUE

TRACTOR

PARTS

“sared jo 3s1f Ul uAOYs sraqUnN Med AQ IPPIQ  UOHELSDI UO UAOYS AJUO sX3qminu djseq

SLYVd ILVTIIY ANV YONYTAAOI 67-8¥61

¥i-dl

67-8761-1038 |

§-S08VE
S-1B6EE

—>V3538)

S-E€BSSE

Sy

$-1808SE

L¥-6£61-00381

\}

S-8LE0S —
y6181 S-LOBYE ——

S-0EV¥9SE $-88%05 — |

6181

S
8181
S-L6¥9sE




3
PARTS | TRACTOR | CATALOGUE
PART NUMBER PART NAME P MODEL VEAR
Governor
GN 1R179-A Shaft and driver assy (governor)-chrome plated T [ oW,0NAN,ZW,ZNAN, AN, BWAW 30-0G
SN 1A182 Bearing (governor)-needle 1| 9N, SNAN,ZN, ZNAN, B, FNAN 30-49
gN 18183 Seal (govermor)-dust I| O, ONAN, 2N, ZNAN BN, BVAN 30-4G
gN 1718L Buehing (governor)-thrust T | ON,ONAN, 2N, PNAN, AN, ONAW 3059
356L01-5 Washer (buehing LErust)-.53" 1| oW, 2w, GG
dia., x 08" thick
oN 18135-C Body assy (governor) 1| oN,20,5N 39-49
ONAN 18185-B Body assy (governor)-for kerosene conversion 1| ONAN,ZNAN,BNAN 39-U9
40514 -8 Screw(gov. body)-No.8-32 x ,38"| 2| oW,2WAN,8V,BNAN 4349
355027 -8 Screw(gov. body)No.6-32 x .28"| 2| ON,ONAN,ZN,ANAN 39-43
ON 181%36-B Race asBy (governor lower bearing) 1| ON,ONAN,ZN,ZNAN, RN, ANAN 30-59
oN 18187-A Shaft asey (governor drive)-plated-use with 1| om, 2w, 8N %9.49
ON-18179-A y
35H0R1 5 Ball-5/7" |9, SNAN, 2N, 2NN, B, BVAN SRR
9N 1R1%8R-B Race (governor)-upper 1| ON,ONAN, 2N, PNAN, B, BNAN 30-43
9N 15189 Tever assy (governor) 1| 9W,2N, 5N 39-45
GNAN 181R9 Lever assy (governor) T | ONANW,2NAW , FNEN 3059
oN 18150 Lever assy {governor manual) 1| on, 20 3047
SHAN 18190 Lever assy (gml"ernor manual) 1| ONAN,ZMAN,NAN 39-4g
AN 15190 Lever aBsy (gOvernor manual) I BN s pe vy
355233-S7 Bolt (governor adjusting)-1/4"| 1| 9N, 9NAN,2N, 2NAN, 8N, SNAN 39-49
28 % 3 /1}"
33%21-57 Nut-1/4"
34805-58 Lockwasher-1/4"
9N 13191-B Base (governor ball bearing) 1| o, oNAN, 2N, 2NAN BN BNAN 35-19
oN 17192 Bearing (governor Gthrust)-ball 1| OF,oNAN, 2, ZNAN, B BNAN 35-49
ON 1710L Base (governor Tork bearing) 1| ON.ONAN,2N,ZNEN, BN, AR 39-49
" ON 18195 Clip (drive shaft) 1| 9N,GNAN,ZN, ZNAN, AN, BNAN 30-L0
356430-8 Washer (governor ball shim 1| 9N, 9NAN, 2N, 2NAN, 8N, 8NAN 39-4G
stop) ~to governor drive shaft
bt 1D, x 68 0D, x
05" thick
ON 191964 Spring (governor lever) T | ON,ONAN, 2N, ZNAN, TN, BNAN 3945
9N 18200-C Governor assy 1] on,2n 39-47
SNAW 1°200-B Governor assy-kerosSene converaion T | ONAW,2NEN, BNAN 35-19
B 1804 Governor asegy 1| & 48-49
20315-59 Bolt (governor 288y to timing T | oW, ONAN, 2N, 2NAN, BN BVAN 3559
gear side cover)-3/8"-16 x
15/16"-hex hd. -
20488-58 Bolt (governor assy to timing | -1| 9N, NAN,2N, 2NAN, 8N, SNAK 39-U¢
gear Bide cover)- 3/8" -16 x
1-5/8"
33900-88 Tut (governor assy L0 timing T | ON,ONAN, 2N, 2NEN 3949
gear side cover)-3/8' -used
with atud only
34 B307-58 Lockwasher-3 /8"
gl 18215-C Pipe (air cleamer to cerburetor) 1| o, 8N 39-lg
ONAN 15215 Pipe (vaporizer air intake) 1| ORAN,CNAN,FIAN 38-hG
N 1P°222 Gear (governor drive) T | ON,2N,BN,RNAN 39-49
9N 15224 Pin (governmor fork to lever shaft) T 9N, 2N, BN, ZNAN 35-19
oN 18225 Decal (air cleaner warning) Refer to 9600 Group
o 17235 Fork (governor) 1 ,2N, . 39-49
On 1R241 Shim (drive shaft ball stop) Bg | ON,GNAN,ZN ONAN, BN, BNAN 39-1%
; Reqd
8N 18275 Kit (implement lamp) Refer to BN 15500
N 182(8 it (front wheel)-16 x %,25-consists of two I 5, BN LB-k
8N 1015-B2. lNote- Kit not supplied &s unit,




*s33ed JO 291 Wl UMOYS SIdqUINN Wed AQ 1DPIQ 'UOHENSO[I UO UMOYS AJUO sIaqunu djseq

SLUVd AALVIIY ANV 9NV TIO “YILTIA TIO 6¥6£6L
Lidl L9981 6L981 98981 - S

EELD

99981

@l )~ 5 8v€03

§-LO8YE

CATALOGUE

LL98L

68981

(-
(-]
(™
L
-
(-4
-

88981

PARTS

S 6LOVE

68981
S-6E6FE

EL3O

L8981

SLogl

16981

60A




'
PARTS [TRACTOR | CATALOGUE
PART NUMBER PART NAME e Lol MODEL YRAR
Oil Filter
9N 18354 Kit (distributor point) Refer to 12100 Group
& 185388 Kit (lighting)-replacsd by &N 13109 & &N 18275 1| ON,ONAN,ZN,ZNAN, BN, BNAN 39-59
814 18442 Kit (eooling system cleaning) 1| om,9nAN, 2N, ZNAN, 8N , BRAN 39-h9
9N 1863k Decal (oil filter warning) 1| 9N,9NAN,ZH,ZNAN, 8N, BNAN 39-h9
oN 18635 Decal (o1l filter instruction) 1| 9N,9NAN,ZN, ZNAN, 8N, 8NAN 39-kg
oN 186L9 Kit (oil filter cartridge)-consists of four I [ ON,ONAN,2N,ZNAN, AN BNAN I9-49
9N 18662 cartridges
9N 18660 Filter and bracket sesy (oil) 1| 9N,9NAN,2N,2NAN, 8N, BNAN 39-k9
358042-3 Plug (oil fillter drain)- 1| ON,9NAN,2N,2NAN, 8N, 8NAN 39-k9
1/8'-27 x .56" overall length
2034858 Bolt (oll filter bracket to 2| O9N,9NAN, 2N, 2NAN, 8N, BNAN 39-49
cylinder head)-3/8"-16 x
3/411
3480758 Lockwasher-3/8"
® 9N 18662 Cartridge (oil filter)-also furnished in kit 1| oN,oNAN,2N,2NAN,EN, SNAN 39-Lg
9N 18549
9N 18666 Tube asgy (filter to block outlet)-1,96" x 1,5" x 1| Om,9NAN,2N, 2NAN %947
78°
2N 18666 Tube assy (filter to governor outlet)-23,38" long x 1| oN,QNAN,2N, 2NAN,8N, AN h2-Lg
2N 183667 Tuf:iﬁaaififﬂter inlst)-18.5" long x .250" 0.D. 1| ON,GNAN, N, 2NAN 3957
&7 18667 Tube assy (filter inlet)-9" x 10.75" x .250"0.D. x 1| &u,8nAN 18-
.190" I.D,
9N 18668 Elbow (o1l filter and oll gauge to block) 1| 9N, QNAN, 2N, 2Nal 3947
8N 6722 Elbow (o0il fllter and oil gauge to 1| &n,8NAN 48-49
block)
01A 18675 Gasket (oll filter cover cap acrew) 1| ON,SNAN,2N,2NAN,EN, BNAN 39-hg
9N 1RETH Tube assy (oll pressure gauge) 1 : LN, 2 38-I7
8y 18676-8 Tube asey (oil pressure gauge) 1| 8u,8AN L8-kg
9n 18677 Spacer (oil filter cartridge) 1| OK,9NAN,2H,ZHAN, 8N, BNAN 39-49
oN 15578 Nut (oll gauge tube) 2| oN,9NAN,2N,ZNAN, 8N , BNAN 39-49
9N 18679 Adapter (oil filter inlet) 1| ON,9NAN,2N,2NAN, SN, SNAN 39-49
on 18685 Adapter (oll gauge tube)-3/8"-2L x 72" x 1/2" 1| on, oNAN, 2N, 2NAK %047
én 18685 Adopter (oll gauge tube)-7/16"-24 x .B1" x 1/2" 1| 8n,8AN 48-49
oN 18586 Elbow (oil line)-oublat-filter to governor and 1| ON,ONAN,2N,2MAN, BNAN 39-49
filter to block 3| & 48-hg
9N 18687 Cover (o1l filter) 1| OK,GNAN,ZN, ZHAN, 8N , GNAN 39-4g
9N 18688 Gasket (oll filter cover) 1| ON,9NAN,2N,ZNAN, 8N, SNAN 39-49
01A 18689 Gasket (oil filter cartridge) 2| 9N,9NAN, 2N, 2NAN, 8, BNAN 39-49
014 18691-A Screw (oil filter cover cap) 1| ON,gNAN,2N,2NAN, 8N, BUAN 39-h9
® 8L 18954 Clamp (rear lamp wire to cowl wiring)  Refer to 8N 14405
Accessories
8\ 19546 Inhibitor (rust)-16 oz. As-| ON ONAN 2N ,2NAN, BN ,ENAN 39-l9
Reqd|
8a 19552 Rubber cemen:-5 1/2 oz. tube Refer to 8N 2217
84 1955L-B Perfect Seal-sealing compound-pint %5 | ON,ONAN, 2N, 2NAN BN BENAN 39-59
Reqd|
514 7004510-D Knob & elemsnt assy (cigar lighter) 1| ON,oNAN,2N,2NAN, 8N, SNAN 39-4g
8N 9004601-A | | Kit (cigar lighter) 1| ow,GNAN,2N,ZNAN, 8N, BNAN 39-49

'] Alse furnished in kit.

COPYRIGHT 1848 FORD MOTOR COMPANY DEARBORN. MICHIGAM. ALL RIGHTS RESERVED.



61A

PARTS

TRACTOR

CATALOGUE

Numerical List of Standard Parts

PART NUMBER PART NAME PART NUMBER PART NAME
20302-57 5/167-18 x 3/8" Hox Head Bolt 20878-57 7/16"-20 x 1.25" Hex Hoad Bolt
20304-87 14720 x 7/16" Hex Head Bolt 20878-58 7/16"-20 % 1.25" Hex Head Bolt
20308-57 1/4"-20 2 1/2" Hex Head Bolt 20879-87 7/16%-20 % 1,75" Hex Head Bolt
20310-87 5M6"-18 « 1/2" Hex Head Bolt 20880-87 7/16%420 % 1.38" Hex Head Bolt
20311-87 5/16"-2k x 1/2" Hex Head Bolt 20881-87 7/16"-20 % 1.56" Hex Head Bolt
20318-57 5/16"-18 x 9/16" Hex Head Bolt 20882-57 T/16"420 % 2,25" Hox Head Bolt
20325-58 1/4"-28 x 5/8" Hex Head Bolt 20885-87 7/16"-20 3 2.5%" Hex Head Bolt
20326-87 5/16"-18 x 5/8" Hex Head Bolt 20887-58 7/16"-20 x 3" Hex Head Bolt
203%6-87 5/16"-18 % 11/16" Hex Head Polt 20892-57 7/16"-20 % 1-1/8" Hex Head Bolt
202337-87 5/16".2k % 11 /16" Hex Head Polt 20894-58 7/16"-20 x 1.68" Hex Head Bolt
203L6-87 5/16"-18 x 3/u" Hox fead Bolt ensa-s7 5/8"-18 x 2.88" Hex Head Bolt
2034858 3/8"-16 x 3/4" Hex Head Bolt 2116187 5/81.18 % 5.312" Hex Head Bolt
20355-87 5/16"-18 x 13/16" Hox Head BPolt 21kho-s8 7/16%-1% x 75" Hex Head Bolt
20358-¢ 3/8"-16 x 13/16" Hex Heed Bolt 21411 -87 7/167-1h x 1.25" Hox Head Polt
20%66-87 5/16"-18 » 7/8" Hex Head Bolt 21kle-g 7/167-1k % 1.38" Hex Head Bolt
20368-ST7 3/8"-16 x 7/8" Hex Head Bolt 21443-58 7/16"-1k x .9k" Hex Head Bolt
20369-3 3/8".2h x 7/8" Hox Head Bolt 21446-57 T/16"-14 x 2,50" Hox Hoad Bolt
20378-8 3/8"-16 x 15/16" Hex Head Bolt 21k47-57 7/16"-1k x 1.50" Hex Head Bolt
2038858 3/8"-16 x 1" Hex Head Bolt 21kho-s7 T/16"-1k x 3.62" Hex Head Bolt
20L05-87 1/4%-28 x 1-1/8" Hex Head Bolt 21459-87 7/16%-1k x 1.62" Hex Head Bolt
20L08-57 3/8"-16 x 1-1/8" Hox Head Bolt 21464-a7 7/16"-1k x 3.31" Hex Head Bolt
2041387 1/27-20 % 1-1/8" Hex Head Bolt 21477-5 5/16"-18 x 1-5/8" Hex Head Bolt
20418-8 3/8"-16 x 1-3/16" Hex Head Bolt 22185-58 5/8"-18 x 5.56" Hex Head Bolt
20426-57 5/16"-18 x 1-1/4" Hex Head Bolt 20201-87 5/16"-24 x 5/8" Hex Head Bolt-End Drilled
20428-5 3/8"-16 x 1-1/4" Hex Head Bolt 22228-87 5/16"-24 x 1-1/4" Hex Head Bolt-End Drilled
20448-87 3/8"-16 x 1 3/8" Hex Head Bolt 22503-8 14720 x 5/8" Hex Head Bolt-Head Trilled
2048757 5/16"-0h x 1,62" Hox Head Bolt 23017-516 5/16"-18 x 1-1/4" square Head Bolt
2018888 3/8"-16 x 1-5/8" Hex Head Bolt 23423-57 5/167-18 x 1-1/8" Round Head Carriage Bolt
2049758 5/16"-24 x 1 11/16" Hex Head Bolt 23439-57 5/16"-2k x 1-1/4" Round Fead Carriage Bolt
20672-5 9/16"-12 x 1-1/4" Hex Head Bolt 24511-58 5/16"-24 x 1/2" Hex Head Pointed Bolt
20873-57 T/16"-20 x 1.06" Hex Head Bolt 2430787 5/16" -2k x 5/8" Hex Head Pointed Bolt
20874-57 7/16"00 % 68" Hox Head Bolt 2hs26-a7 5/16"-18 x 7/16" Tlat Head Machine Screw
20876-87 7/16"220 x 68" Hex Head Dolt 24667-5 3/8"-16 x 3/4" Flat Heed Machine Screw




62

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME PART NUMBER PART NAME

25231-87 No.10-32 x 1/2" Wlat Head Machine Serew 35965-87 3/6%-24 (21 64"z 9/16") Castle Mt
27161-87 N0.10-32 x 1-1/4" Round Head Machine Serew 33067-5 T/167-20(25/64" 5/8") castle Mt
aEms-ar No.12-24 % 3/8" Oval Head Machine Sorew 54029-57 5624 (21,64 x 1/5") Castle Nub
30178-513 No.8-32 x 5/8" Oval Head Screw 3405258 No.8-32(1/8" x 11/32") Hex Nut
%1027-87 No.8-%2 % 3/16" Fillister Head Much.Serew 34079-58 ¥0.10-32(1/8" x 3/8") Hex Nut
310%-57 No.8-32 % 1/4" F1lister Head Mach,Serew 34081-88 1/4 68 (3/16" x T/16") Hex Wut
31061-87 No.8+32 % 1/6" Tillister Head Mach.Screw 34090-88 7/16° -1k (3/8 x 11/16") Hox Nut
31077-87 No.8+30 x 5/8" TM11ister Head Mach.Serew 34141-57 No.10-32(1/8" x 3/8") sauare Mut
3109358 No.8-32 x 3/4" Fillister Head Mach. Screw 3414358 L/ 28 (3/16" x 7/16%) Square Nut
31583-87 No.10-32 % 1/4* Fillister Head Mach.Screw 3kh2o.-S2 3/8" -2k (21/64" x 9/16") Locknut
315%6-8 No.10-32 x 3/8" Fillister Head Mach.Screw k4433 5/16'-24 (21/6" x 1/2") Hug Look Nub
32940-58 No.14-10 x 3/4" Binding Head Mach. Sorew 34703-87 No.10 (3/64"  9/16™) Flat yeshor
337%2-58 7/16"-20(.370"x. 680") Hex Nut 34705-87 LA (5/8% % 3/A"Y Flat washer
33794-534 T/16"-20(.453"% .670") Hex Nut 34706-57 56" (116* x 7/8") Flat washer
33795-87 1/47-20(15/16"27/16™) Hex Wut 34707-58 3/8% (5/64" x 17§ Tat washer
33796-87 1/4"-28(7/32" x 7/16") Hex Mt 34708-57 /6" (.82 x 1.25") Flat Washor
3319151 5/16"-18(1/4"x1/2") Hex Mut 34745-58 1/4" (1/16" x 5/8") Flat Washer
Sl S/67-18(1/N"1 /%) Hex wat k65 516" (1/16% x 11/16™) Flat Vasher
33798-58 5/16"-24 (17/64"x1/2") Hex Nut 37787 3/6 (A6 %.13/16') Tlst Vaskor
15908 i et SThB-57 T/67 (.06 x .4") Flat Vasher
33800-S8 3/8" 24 (21/6L4"x9/16") Hex Nut 34761-8 5/8" (3/32" x 1-15/16") Flat Washer
3380653k 5/8"-18(.625" % 1") Hox Mut 3480p-57 No.8 (1/32" x 17/64") Lockuashor
330816-5 T/167-20(3/8%5/8") Hox Mt -Brass 34803-58 No.10 (152" x 21/64%) Lookvashor
33817-57 7/16"-20(.38"x. 68" ) Hox Slotted Nut s4B80k-g2 No.12 (1/16" x 5/16") Tockvasher
53805-8 5/16"18(.3%6" 562" Hox mut 31805-58 1/4" (1/16" x 15/52") Tockwasher
eso-et 5/87-18(.55" 1.050") castle mt 34806-58 5/16" (1/16" x 19/32") Lockvasher
33819-87 5/16"-2k(.328"¢.500") Hex Nut 34807-58 3/8" (9/32" % 21/52") Locknacher
el T/167-20(. 155" 625") Tox Mut 34808-57 TA6" (1/8" x £5/%") Lockwasher
33%e1-7 1/4-28(5/3" x 7/16") Hex Checl Mt 34809-57 1/6" (7/64" % 7/8") Lockwasher
3392367 5/16"-24 (3/16" x 1/2") Hex Check Mat 54810-5 S/16" (1/3" x 3/16") Tockvasher
33925-58 3/8"-2h (15/64"% 9A16") Hox Check ub 813 A" (/16" £ 1-516") Tociwasber
33929-58 1/2"20(.323"2.750") Hex Check Nut 34849.8 1/2' (7/8" x 11/84") Lockwasher Heavy
33935-57 3/4"-16(3/8"x1") #3 Hex Check Mut 349%8-58 Yo.8 (1/64" x 3/8%) External Tooth Lock-
33949-8 3/4"-16(3/8" x 1") #2 Hex Cheolk Nut Washer

COPYRIGHT 1849 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED,



62A

PARTS |[HLXXEEN] CATALOGUE
PART NUMBER PART NAME PART NUMBER PART NAME

34939-88 No.10 (13/32" x 1/64") External Tooth 73502-8 376" 2 1 ¢levis Pin
38051-5 No‘fgfgzrx 1/2" Braas Fillister Head Screw- T3912-87 3/ x 1—1/16" Clevis Pin
38631-513 Nol.)gfl‘;;e: 1/2" Binding Head Screw 73918-87 5/16" % 11/8" Clevis Pin
39075-87 5/167-2k % 5/8" Binding Head Pointed Bolt
7300k-5 14" 2 1-3/16" Clevis Pin
40514 -8 Wo.8-32 x 3/8" Self Tapping Screw-Binding
Hesnd-Type C 7393651 1/2" x 1-1/4" Clevis Pin
4155457 No.8-32 x 3/8" Binding Head Self Tapping 739398 /4" x 5/16" Clevis Pin
Screw-Type B
" 4184358 No:lfi % 5/8" Flat Head Self Tapping Type - 7394188 3/8" x 1-5/16" Clevis Pin
42750-88 7/1,2"-233?:“1/2" Hex Head Bolt and Lock- 73951-88 1/2" x 1-3/8"' Clevis Pin
60160-8 522'?11 :rl"’ Flat Head Solid Rivet 73956817 3/8" x 1-7/16" Clevis Pin
60k1L-5 147 % %/4" Round Head Solid Rivet 739845 14" x 1-11/16" ¢levis Pin
60klo-5 1/4" x 7/8" Round Head Solid Rivet Tho3h-8 5/16" x 2-1/8" Clevie Pin
60518-5 14" % 1-1/4" Round Head Solid Rivet Tho79-5T 1/2" x 2-5/8" ¢levis Pin
60530-8 14" x 1-3/8" Round Head Solid Rivet Th106-8 516" % 062" Bxpansion Plug
605h2-5 1/47 x 1-1/2" Round Head Solid Rivet Th120-8 1-3/16" x .080" Expansion Plug
6080k-57 5/16" & 3/16" Oval Head Solid Rivet 7h121-8 1-1/4% % 083" Expension Plug
61794-8 3/16" x 5/16" So11d Rivet-Wagon Box Head Th127-8 1-3/4" x 080" Expansion Plug
63345-87 3/16™ x 7/16" oval Head Tubular Rivet Th1568 1/h" x 1-1/8" Woouruff Key
T2003-8 1/16™ x 1/2" Cotter Pin T4175-5 5/32" % 5/8% woodruff key
72005-8 1/8" x 1/2" GCotter Pin 741818 1/4" x 7/8" Woodruff Key
T2008-8 1/16" x 5/8% cotter Pin TH186-S 1/4" % 1-1/8" Woodruff Key-Hardened
72009-87 3/32" x 5/8" Cotter Pin 74189-5 5/16" x 1-1/4" Woodruff Ky
72010-87 1/8" x 5/8" Cotter Pin 7ho11-87 3/8" x 531" x 375" Plug Button
TH016-8T7 3/35" & 3/4" Cotter Pin 8837158 5/16"-18 & 5/16"-24 x 1-1/4" Screw sﬁm
72017~ 1/8" x 3/4" Cotter Pin 8837658 5/161-18 & 5/16"-24 x 1-5/16" Screw Stud
72026-57 1/8" % 7/8% Cotter Pin 8838387 7/1'6"-11; & 7/16"-20 x 1-3/8" Serew Stud
72034-8 3/3" x 1% Cotter Pin 88398-57 7/16%-1k & 7/16%-20 % 1-9/16" Serew Stud
72035-8T 1/8" x 1" Cotter Pin 88Lo3-5 7/16"-1k & 7/16"-20 x 1-5/8" Serew Stud
T0036-ST7 5/32" x 1" Cotter Pin 884095 1/2M-13 &1/2"-20 x 1-11/16" Screw Stud
70038-8 7/32" % 1" Cotter Pin 88423-87 T/16"=14 & 7/16"~20 x 1-7/8" Screw Stud
720438 3/32" x 1 1/8" Cotter Pin 884635 7/16" -1k & T/16"-20 x 2 1/2" Screw Stud
780505 3/3™ % 1.25" cotter Pin 885118 5/15"-18 & 5/16"-2k x 3" Screw Stud
T72054-5 5/30" 2 1.25" Cotter Pin 8852887 7/16" -1k & 7/16"-20 x 3 3/16" Screw Stud
720608 1/8" x 1-3/8" Cotter Pin 88531-8 5/16"+18 & 5/16"-2% x 3-1/4" Serew Stud
7%3298-518 5/16" x 7/8" Dowel Pin 88541-87 716714 & 7/16%-20 x 3-3/8" Screw Stud
73339-518 3/8" x 1-1/4" Dowel Pin 896055 No.8-32 x 1/2" Set Sorew
733445 3/16" x 1-3/8" Dowel Pin 97013-8 3/8"-2k x 2-1/2" Adjusteble Clevie




)

PARTS TRACTOR | CATALOGUE
Numerical List of Special Bolts, Pins, Washers, etc.

PART NUMBER PART NAME PART NMUMBER PART NAME
350260-87 5/16M=2h x 75" &pecial Hex Head Bolt 351114 -58 11/16"-20 (1.06" x .94") Blind Nut
350308-S 1/b"-28 x 7/16" Hex Head Bolt 351117-87 13/16"-20 (.28" x 1") Hex tut
35032082 5/16"-2h x ,63" Carrisge Bolt 351119-5 13/16"-28 (24" x 1.06™) Hex Mut
3501008 5/16" -2k x 61" Hex Head Bolt 3511248 .6689"-20 Hex Nut
3504335 5/16"-18 x .T7" Hex Head Bolt 351129-8 34716 (1.23" % .58") castle Mut
35047687 5/16"-24 x 7/8" Carrisgs Bolt 351217-S7 1.06"(.25" x .30") Ext. Tooth Lockwasher
35048357 5/16"-24 x 1" Carrlage Bolt 3512h2-88 .330" I.D, x .550" 0.D. Flat Washer
350617 -S7 7/16'-20 x 1.09" Carriage Bolt 351260-3 J187"1.D.x.310"0.D,.x.020"Plain Brass Washer

551 260-8 5/16" (1/%32" x 3/47) Flat Washer
350645-8 7/16%-20 x 84" Hex Read Bolt-Head Irilled
3%51385-57 3/8" x 3/%" Flat Washer
350719-87 5/87-18 x 2.68" Round Head Bolt
351402-8 13/%" 1.0, x 1.5 0.D, Flat Washer
350761-57 7/16"-20 x .94 Oval Head Bolt
351408-5T7 T/16™ (1/8" x 29/32") Fat Washer
350764-5 5/8".18 x 1,3%8" carriage Bolt
3514365 716" (25/32" * 1-1/4") Lockwasher
350782-57 7/167-20 x 1-1/8" Hex Head Dolt
351499-5 68" 1.D. x .98" 0.D, Lockwasher
350789-58 5/8"-18 x 3.40" Hex Head Bolt
351500-58 5/8" (.19" x 1.09") Lockwasher
35080187 T/167-20 x 3.32" Square Head Bolt
351502-8 5/8" (3/32" x 1) Flat Washer
350802-87 7/167-20 x 5.00" Squere Head Bolt
351505-88 5/8" (5/32" x 1-1/4") Flat Washer
350816-8 7/16' 20 x .88" Hex Hezad Bolt
35154487 ' 13/16" x 1-1/2" Lockwasher
350836-A332 .18-3/8" x 5/8" Speed Nut
© 351621-8 1,14 (.025" x 1.75") Special Washer
35086787 o .10-32 Hex Nut
35164158 7/16"-14 x ,97" Special Carriage Bolt
350001~57 7/16"-20 x 2" Hex Head Bolt
3519265 5/32" x 3/16" Flat Head Countersunk Rivet
350920-88 7/16"-20 x 3.25" Hex Head Bolt
551663-8 3/16™ x .G4" Oval Head Rivet
550947-8T 5/16"-2k Hex Mut ;
351978-5 3/16" x 15/32" Flat Head Tubular Rivet
350990-87 5/16%-2% Wing Mut
| 3501 50-8 7/16" x 1-1/2" Rose Head Rivet
350991-832 No.lh-A Nut
3 350200-S .0k3" x 3/8" Cotter Pin
35099652 5/16" x .62" Push-on Speed Nut = /
350201-S 364" x 3" Gotter Pin
%51001-57 3/8%.0h (2164 x 9/16™) Hex Mut
35026 9-57 1/8" x 83" Clevis Pin
35102558 7/16"-20° (11/16" x T7/16") Heox Nut =
352L472-87 120" x 1.38" Rivet Pin
351047-87 /16720 Tocknut
3525478 1/ x 1" Clevis Pin
351068-58 7/16"-20 x 1.88" Hex Head Bolt
35258158 5/16" x 1-1/2" Flat Head Pin
351069-58 7/16"-20 x 1.82" Hex Head Bolt
35258L-5 5/16" x 1.62" Flat Head Pin
351083832 Speed nut for .395 dia. stud
-8 3/8" x 1-1/4" ¢levie Pin
35108557 7/16"-20 x 1.25" Hex Head Bolt-Hardened s 2 i
352594 -3 3/8" x 1.44" Clevis Pin
351.090-87 7/16%20 (.60" % .680") Heavy Tock Nut
351103-87 5/8"-18 (.94" x 1.06") Blind Nut 35062587 L705" x 2,9" Clevia Pin
CopYRIGHT 1948 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.




63A

PARTS TRACTOR CATALOGUE
PART NUMBER FPART NAME PART NUMBER PART NAME
352648 - 25" x 5/8" Drilled Straight Pin 355924-87 14128 Wing Mt
35265488 3/8" x 7-1/4" Hinge Pin 355640-57 1/4%-20 Wing Mt
35278058 5/8"-11 & 5/8"-18 x 2.L6" Screw Stud 3560115 3/8"-2L Hex Lock Nut
|
353027-AST 1/8" x L5/L" & 3/16" Tubricator Fitting ]
35603458 7/16"-20 (3/4* x 9/32") Square Nut :
353043-458 1/4" 28 Lubricator Fitting-Short 556051-8 1/2"-20 (LLh" 2 69") Hex Mut [
353052-55 1/8" x 3/8" Pipe Plug 556083-87 1/2"-20 (44" x 68") Hex Mt
353055-3 1/47-18 Pipe Plug 356084-87 1/2"-20 (45" x .69") Hox Mut
35306458 1/2" Pipe Plug Extended Head 35608758 5/8"-18 Self Locking Nut
35609582 Ignition Lock Nut
353075-S 3/8" Steel Pall
356181-S No.k (1/32" x 1/4™) Lockwasher
355000-819 No.4-36 x .29" Round Head Screw
355001-87 No.l4-36 % 3/16" Round Head Serew . 356211-87 14T (1/32" « 1/47) Flat Washer
35501687 No.6-32 x 5/16" Fillister Hd. Screw 35638488 3/8" Flat Wesher '
356430-8 Lk (05" x .68") Flat Wash
355027 -5 No.6-32 x ,28" Flat Head Screw ? * ) FLeY Vathar
356491-8 53" Dia, x .08 Thick Thrust Wesher
3550L7 57 No.8-32 x .19" Fillister Head Screw & Lock-
washer assy
35509857 No.8-32 x 1/4" R4, Hd. Screw & Lockwasher 25650 557 JT0" x 08" % 1.50" Flat Washer
assy
35514788 No.10-32 x 5/16" Screw 356677-532 Wiring Clip
- 357154-87 9/64" x 38" Putton Head Rivet
355233-87 1/4"-28 % ,75" Box Head Bolt
3572338 3/8" x 1.70M Dowel Pin
35504 5-87 No.12-2% x .62" Fillister Head Screw
355310-58 5/8"-18 x 6.12" Spl. Carriage Bolt 357623-58 5/8" x 4,68 Clevis Pin
39538758 5/16"-2k x 1 7/8" Hex Hd. Bolt 357T0L-ST 7/16" -1k & 7/16" 20 x 1-3/4" Screw Stud
357708-87 T/16"1k & T/16%.20 x 2.12" Sevew Stud
3554 71-87 5/16"-2h x . (5" Speclel Carriage Bolt
357724-87 761k & 7/16%-20 x 1.86" Serew Stud
355472-57 5M6"-2h x 56" Carriage Bolt
355494-88 3/8"-24 x 86" Spl. Hex Hd. Bolt 358011-57 1/8" x 7/16" x 23/30" Lubrication Fitting
355545-8 3/8"-16 x 1.25" Hex Head Bolt 358039-s 3/8" Pipe Plug
3580k2-8 1/8"-27 x .56" Brass Hex Head PI:
35558458 7/16"-20 x 2,68" Eyebolt / »e
358043-87 1/8" x 9/16" % 1/2" Pipe Plug
35559658 T/16"-20 x .68" Carriage Bolt
355650-8 1/2"-20 x .50" Hex Head Bolt 3580618 1/4" Pipe Plug
355693-97 7/16"-14 % 1-3/8" Hox Head Polt 358067 -7 #10-32 Hex Nut
358081-8 5/8" Steel Pall
35570987 7/16"-20 x 1,507 carrisgs Bolt
35808532 Wiring Clip
355767-87 7/16"<20 x 1,127 Carriags Bolt
; 358297832 Wiring Clip
3558708 3/16" Speed Nut




TRACTOR

PARTS CATALOGUE

64

SPECIAL NOTE on Indexing of Bolts, Nuts, Screws,
Washers, Rivets, etc.

Bolts, screws, studs and rivets are listed in order according to diameter thread and length.
For Example: 20308-52 %"—20 x %"—diameter Y4"—threads to one inch 20—Ilength 12",

Nuts are listed according to inside diameter and thread.
For Example: 33795-82 %4"—20 (4" x ++") inside diameter Y4"—threads to one inch 20—thickness '+
outside diameter across flats v,".

Washers are listed according to size of hole.

For Example: 34705-82 %4" (14" x %”) size of bolt on which used }4"—thickness {:"—outside diameter 34",

Nuts, Bolts, Screws, Washers, and Rivets
(Other Than Special) By Size

HEX HEAD BOLT 21kk2-s 7;'15" -1k x 1.38" HEX HEAD BOLT— ROUND HEAD CARRIAGE
214787 7/16"-1bk x 1.50% BOL
2145987  7/16"-1k x 1.62" HEAD DRILLED T
21hkEs7  7/16"-1h x 2,507
21khg87  7/16"-1k x 3,600
2146487  7/16"-1k x 3.31"
2087487  7/16M-2CG x 68V
20876-87  7/16"-20 x .BA"
20873-87  7/16"-20 x 1.06"
y - - 208g2-87  T/16"-20 x 1-1/8"
i ‘ 2087887  7/16"-20 x 1.25" 225038 1/W"-20 x 5/8" 2342387 5/16"-18 x 1-1/8"
2030%-92 1::::" 20 x 1/2' 2088037 T7/16"-26 x 1.38" 2343987 5/16"-24 x 1-1/4n
20308-87  1/W"-20 x 1/2" 0 i
s waiye | 2Ee vemae
2040587  1/4M-28 x 1-1/8" NS Cn
2030257  5/16"-18 x 3/8" 202;9“}7 1/ 12" 20 x ;?5“ FLAT HERD SCREW
23087 516018 x 1o || o02ST 7/160-20 x 2.5 HEX HEAD BOLT—
) 2088587 7 /16"-20 x 2,56" POINTED
Fon8e7 5/15;'12 x 9/16" 2088788  7/16"-20 x 3
2032:;—87 5/166" *18 x 5/8 5 4275058 7,]_ (T 1/2" .
:ggig;? 51/} ]1L ’“18 % ;i & 204137  1/2%-20 x 1-1/8" R
7T 5/16"-18 x L ; "_ R
2036687  5/16"-18 x 7/8" syigLEr 5 ),8,._18; 5:31,,
messr spee vy | S50 05105 By ol
203187  5/160-2k 1;2,, 4184358 Wo.lp-2h x 3/8'
2033757 '5)';’19':214 x Ty/260 BEES] 502 x g/
208787  5/16"-2k x 1-5/8" 2432787 5/16"-2k x 5/8" METS. 3816 x 3N
20k97-88  5/16"-24 x 1-11/16" HEX HEAD BOLT—
2034858  3/8"-16 x 3/u" END DRILLED
203585 3/8"-16 x 13/16" ROUND HEAD MACHINE
2036857  3/8"-16 x /8" SQUARE HEAD BOLT SCREW
20371888  3/8"-16 x 15/16"
2038888  3/8"-16 x 1"
2040837  3/8"-16 x 1-1/8"
204188 3/8"-16 x 1-3/16"
204288 3/8"-16 x 1-1/L»
2044887  3/8"-16 x 1-3/8"
2048888  3/8"-16 x 1-5/8" .
214088 7/16"-1k x 75" 220187  5/16"-24 x 5/8"
2144358  7/16"-1k x .ohv 2222887  5/16"-2k x 1-1/L"
2144187  7/16"-14 x 1.25M 20317816 5/16"-18 x 1-1/4" STIE1-8T No.10-32 x 1-1/4

CoPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN, MICHIGAN,

ALL RIGHTS RESERVED,



64A

PARTS TRACTOR CATALOGUE
OVAL HEAD MACHINE REGULAR HEX NUT CASTLE NUT STANDARD LOCKWASHER
SCREW
Ihopo-87  5/16-2k (21 /6Lx1/2) 34802-57  Wo.B(1/32 x 17/64)
28319-87 TNo.12-0k x 3/8 3405258 No.8-32(1/8x11/32) || 33%65-87 3/8-2h(e1/6hxg/16) || 3480388  No.10(1/32 x 21/6k)
30178513 X0.8-32 x 5/8 3407958 No.10-3?(1/8x3f8} 33067-5 « T/16-20(25/64x5/8) 3480k-52  No.12(1/16 x 5/16)
33795-52  1/4"-20(7/32"x7/16") || 33860-57 5/8-18(.55 x 1) 380558 1/M(1/16 x 15/32)
337%6-87  1/4%-28(7/%2 x T/16) 34806-58  5/16(1/16 x 19/32)
3408188  1/k-28 (.19 x .uk) 34807-88  3/8(9/% x 21/%)
33797-S7  5/16-18(7/32x7/16) 34808-87  7/16(1/8 x 25/%)
FILLISTER HEAD SCREW 33797816 5/16-18(7/32x7/16) LOCKNUT (MHBSDE“) 74809-s7  1/2(7/64 x 7/8)
3%805-8  5/16-18(.3% x.562) 34810-8  9/16(1/32 x 3/16)
3379888  5/16-24(17/64x1/2) 34813-s  3/4(3/16 x 1-5/16)
33879-87  5/16-24(.%28x. 500)
33799-58  3/8-16(,336x.562)
3380058  3/8-24(21/64x9/16) ‘
33816-5  7/16-20(3/8 x 5/8) HEADLESS SET SCREW—
33881-87  7/16-20(.L453 x.625)
335704-634  7/16-20(.453 x.670) || 3442082  3/8-24(9/16x21/64)
33790-38  7/16-20(.370 x.680) || 344435 5/16-24(1/2x21/6k)
31007-S7 No.8-% x 3/16 33805834 5/8-18(.625 x 1)
31032-87 No.8-32 x 1/4
31061-57 No.8-%2 x 1/2 FLAT WASHER
380518 No.8-32 x 1/2.Brass 896055  No.8-32 x 1/2
31077-S7 %o.8-% x 5/8 HEX CHECK NUT
3109358 No.8-32 x 3/h
31583-87 No.10-3 x 1/4
315%6-8  No.10-32 x 3/8 ROUND HEAD SOLID RIVET

BINDING HEAD SELF-
TAPPING SCREW

38631-513 No.6-% x 1/2
405148 No.8-32 x 3/8
L155h-5  Wo.8-% x .38
3204088  No.14-10 x 3/h
39075-S7 5/16-24 x 5/8

3%5021-67  1/4-28(5/32x7/16)
33003-87  5/16-2k(3/16x1/2)
33005-8  3/8-2k(15/64x9/16)
33929-88  1/2-20(.323x.750)
33935-S7  3/L4-16(3/8 x 1/16)
33940-5  3/4-16(3/8 x 1)
SQUARE NUT

Fo.10-32(1/8x3/8)
1/4-28(7/16 x 3/16)

34141-57
341k3-88

34703-87
347528
3h705-82
3470587
347h6-5

34705-87
34T707-58
3hrhrs7
3L 74857
34708-87
347618

No.10(3/64 x 9/16}
1/5(1/16 x5/8 )
/8" (1/16" x 3/4")
1/% (1/16 x 3/%)
5/16 (1/16 x 11/16)
5/16(1/16 x 7/8)
3/8(5/6% x 1)

3/8 (1/16 x13/16 )
7/16 (.06 x .o%)
7/16(.082 x 1.25)
5/8(.09 x 1.31)

60k1k-8 14 x 3/%
6£0L42-5 1% x 7/8
60518-5 14 x 1-1/%4
60530-5  1/4 x 1-3/8
605k2-5 14 x 1-1/2

EXTERNAL TOOTH
LOCKWASHER

3493858 TWo.B(1/64" x 3/8")

34939-58  No.lo(1/64'x13/32")

OVAL HEAD SOLID RIVET

61794-58
60894-57

32/16 x 5/16
5/16 x 3/16




PARTS

[TRACTOR]

CATALOGUE

65

FLAT HEAD SOLID RIVET

STRAIGHT PIN

60160-8  3/16 x 1

7334k 3/16 x 1-3/8
7%98-518 5/16 x 7/8

OVAL HEAD
TUBULAR RIVET

73336-18 3/8 x 1-1/%

CLEVIS PIN

PLUG BUTTON

T411-87

3/8 x .53L x .375

WOODRUFF KEY

88531-5

5/16-18 & 5/16-2k x
3-1/4

63345-87 3/16 x 7/16
73002-8 316 x 1
739398 /% x 5/16
7392ks  1/h x 1-3/16
COTTER PIN 73984-8 1% x 1-11/16 M-8 5/% x 5/8
73018-87 5/16 x 1-1/8 Th181-5 /4 x 7/8
ThoRM-5  5/16 x 2-1/8 4568 1/k x 1-1/8
ﬁ 73912-87  3/8 x 1-1/16 7h18-s  1/4 x 1-1/8
7394158  3/8 x 1-5/1€ hardened
739567  3/8 x 1-7/16 189-85 516 x 1-1/4
72003-8  1/16 x 1/2 739%-57 1/2 x 1-1/k
72008-s  1/16 x 5/8 7395188 1/2 x 1-3/8
72009-87 3/% x 5/8 Th0T79-87 1/2 x 2-5/8
T2016-87  3/%2 x 3/ SCREW STUD
T2034h-8  3/32 x 1 EXPANSION PLUG
720438 3/32 x 1-1/€
720525 3/32 x 1-1/%
72005-s  1/8x1/2
72010-57 1/8 x 5/8
72017-8  1/8 x 3/%
72026-57 1/8 x 7/8
72035-57 1/8 x 1
72062-5  1/8 x 1-3/8 TH106-8  5/16 x .082 8837187 5/16-18 & 5/16-24 x
720%-87 5/% x 1 7h20-8  1-3/16 x .080 1-1/4
T2054-8  5/7% x 1.25 ™h2l-s  1-1/% x .080 8837688 5/16-18 & 5/16-24 x
72038-s T/ x1 he7-8  1-3/% x .080 1-5/16

88303-57  7/16-1k & 7/16-20 x
1-3/8

88398-s7 7/16-1h & T/16-20 x
1-9/16

88403-s  7/16-14 & 7/16-20 x
1-5/8

88L23-57  7/16-1k & T/16-20 x
1-7/8

884538 7/16-14 & 7/16-20 x
2-1/e

8852887 7/16-1k & 7/16-20 x
3-3/16

88sh1-g7 7/16-14 & 7/16-20 x
3-3/8

884098 1/2-13 & 1/2-20 x
1-11/16

CLEVIS
o7013-8  3/8-2k x 2-1/2

CoPYRIGHT 1849 FORD MOTOR COMPANY DEARBORMN. MICHIGAN. ALL RIGHTS RESERVED.



65A

PARTS [ELEYEEXE| CATALOGUE
PART NUMBER PART NAME | Eaicent MODEL YEAR
Paints
M 2822 Enamel (verimillion)-1 quart, 1 gallon, 5 gallons 8N, BNAN 48-49
M 28388 Enamel (grey)-1 quart, 1 gallon, 5 gallons ON, GNAN,2N,2NAN 3947
M 13243 Epamel (medium grey)-l guart, 1 gallon, 5 gallons an, &N 18-k
Miscellaneous Accessories
9N 760-A1 Belt pulley assy (power teke off) 1| ON,ONAN,ZN,2NAN, N, 8NAN 39-49
& 1015-B2 Wheel (front)-16 x L.25-used with front end loader- 2| &n.8NAN 48-h9
6.00-6.50 x 16 tire sizes
8N 1163 Kit (rear dual wheel)-not supplied as unit, order 1| &uw,8NAN 4849
following parts for each kit requlred
2-9N 1108-D Rim 2.8N 1156-A Spacer
o.8n 1122 Disc 12-33806-53F Nut
16-8N 1132 Nut 12-350719-57 Bolt
12-351505-S8 Washer
2N 10655-A Battery assy-with electrolyte-13 plate-domestic 1| ON,9NAN,2N,2NAN,8N,8NAN 39-49
2§ 10657 Battery assy-dry for export 1| 9N,9NAN,2N,2NAN, SN, AN 39-49
2N 12426 Adapter {spark plug) 1| ON,ONAN,2N,2NAN, 8N, QAN 9-49
an 13109 Kit (tractor headlamp) 1| ON,9NAN,2N,2NAN,QN,8HAN 39-49
2N 13Lok Lamp and bracket assy (tractor rear) 1 %,M,ﬁ,m,ﬁ,m 39-4g
8N 13406 Support (license plate) 1| ON,ONAN, 2N, 2RAN, &N, BNAN 39-49
9N 17049 Cover (storm)-tractor 1| 9N,9NAN, 2N, 2RAN, SN, GNAN 39-49
of 17052 Pump (tire)-power 1| ON,ONAN,2N ,2NAN AN ,ANIN 39-59
59C 17125 Gun (hydreulic grease)-with ewivel extension 1| av,onaN, 8N, 8NAN 43-49
& 17130-A Bracket assy (grease gun) | 2] ow,oman,8n,8nan 43-L9
&N 18275 Kit (tractor implement lamp) 1| 9N,9NAN,2N,2NAN,E8N, BNAN 39-49
&N 18278 Kit (front wheel)-16xt,25-conaists of two GN-1015-B4 1| &n,GNAN 1859
Note-Kit not supplied as unit, order two
8N 1015-B2 for each kit required
81a 18LL2 K1t (cooling system cleaning) 1| O9N,9NAN,2N,ZNAN,8N,8NAN 39-k9
84 19546 Inhibitor (rust)-16 oz. can As| ON,9NAN,ZN,ZNAR, 8N, AN 39-L9
[Req
8 19552 Rubber cement-5-1/2 oz. tube Ma| 9N, GNAN, 2, ZNAN, 8N, 8NAN 39-k9
Reg
8A 19554 -B Sealing compound-Perfect Seal-1 pint As | ON,ONAN,2N,2NAN,7N,ENAN 39-49
‘ Reqd
BN 900LE01-A Kit (cigar lighter) ON, ONAN , 2N, 2NAN , AN, ANAN 39-49
51A TOOL610-D Enob & element assy (clgar lighter) 9N, 9NAN , 2N , 2NAN , &N, BNAN 39-49




66A

"TRACTOR]|

CATALOGUE

Kit Components and Respective Kit Numbers

PART MUMBER KIT WUMBER PART MUMBER KIT WUMBER PART MUMBER KIT RUMBER.
9N 51 9N L8y 9N 8507 9N 6008 18 11035 18 11057
18 11056 18 11057
N 5K6-C 9N k89 9N 8513 9N 6008
& 11653-B & 13109
88 2021-B & 2007 9N 9glk7 9N 6008 av 1165k & 13109
1A 3289-A 9N 3270 i 5502
88 3290 8y 3270 9N 9hL8 9N 6008 N 12113 ON 12259-A
78 3332-A 9N 3270 9N 12259-B
&M 3332 & 3270 ON 9502 9N 9590 91A 12114 gN 12104
78 3336 9N 3270 SNAN 9516 ONAN 9502 9N 121%0 9N 12104
& 3509 & 3545 9N 9519 9N 9502 9N 12143 9N 6008
8N 3526 8N 3554 GNAN 9519 INAN 9502 SN 12104
& 3527 & 3555 9N 9533 I 9590 9N 12162 9N 1835k
88 3552 8 3505
& 3571 8N 3505 9N 9540-C 9N 9590 68 12219 9N 1835k
88 3579 8N 3559 9 95k 9N 9590 9N 12276 9N 1210k
8N 3561 9N 9553 9N 9590 9N 12283 9N 12259-A
9N 9558-A 9N 9590 SN 12259-B
8N 3581 & 3559 12284 9N 12259-A
&y 3561 9N 9560 N 9590 SN 12259-B
& 3584 & 3561 9N 9563 9N 9502
& 3585 & 3554 SNAN 9563 INAN 9502 9N 12286 9N 12259-A
8N 3555 9N 9569 9N 9502 SN 12259-B
an 3557 SNAN §569 ONAN 9502 9N 12287-A 9N 12259-A
81 3586 84 355k 9N 9564 SN 9590 9N 12287-B gN 12259-B
8N 3555 9N 9578 9N 9590
& 3557 9N 9581-A 9N 9590 2N 13005-C 8N 13109
&N 3591 an 355k ON 9689 9N 9590 &N 13006-C & 13109
&N 3555 9N 9591 9N 9590
&¥ 3557 9N 9596 9N 9590 & 13102 & 13109
&N 3595-A 8% 3545 9N 13471 & 18275
&n 3549 9N 9608 9N 9502
& 3595-B &i 3545 9N 9622-A 9N 9590 &N 13472 & 13109
' &N 3549 9N 9692 9N 9590
88 3595-C 8N 3545 ON 969L-A 9N 9590 2§ 14305 2N 10042
& 3549 9N 9695 9N 9590 &N 1405 &n 18275
& 3595-D &1 3545 9N 991k SN 9590 & 14525-B &N 13109
v 3549 B 1h526 B 14527
L0 10069 Lo 10043 & 13109
o 6018 9N 6008 Lo 10070 Lo 10043 &1 14565 & 18275
9N 6020-A 9N 6008 9N 10098 9N 10045 B 1585 & 18275
9N 6020-B 9N 6008
ON 6022 9N 6008 9N 10121 SN 10045 & 15500 &v 18275
& 6051 o 6008 9N 10122 oN 10045
91A 6347 9N 6008 ON 10163 SN 10045 8y 15532 & 18275
ON 6781 2N 10176 2N 10181-B
THA 6521 9N 6008 2N 10177 2N 10181-B B 17005-A 9N 17004
9H 6619 9N 6008 20 10178 2y 10181-B 01A 17015 9N 17004
1GA 6669 9N 6008 A 10179 2y 10181-8 01A 17016 9N 17004
B 6700-A3 9N 6008 2N 10180 A 10181-2
9N 6781 2§ 10181-B 2N 100Lk2 B 17020 o 17004
9N 6710 9N 6008 B 17025-A 9N 1700k
_ o 6781 ON 10212 9N 10045 9N 17668 &y 18275
9N 6711 9N 6008 SN 1021k 9N 100L5
oN 6781 8N 10505-B o 10042 9N 18662 YN 18649
8n 6734 @ 6008 2N 10599 2N 100k2
9N 6781 91A 10882 2N 10042 8L 18954 &n 18275




67

<D

CATALOGUE

PARTS [(EHXYEXLE
. .
Miscellaneous Kits
9N 489 Kit (nydraulic 1ift yoke and plunger)-Consists of 1| ON,QNAN,2N,2NAN 3047
the following
1-98 541-C  Plunger 1-9N 546-C Yoke
8N 1163 Kit (rear dusl wheel)-not furnished as a unit, 1| &n,8NAN 4849
order following parte for each kit requlred
2- 9§ 1108-D Rim 2- 8N 1156-A Spacer
2-' 8§ 1122 Disc 12~ 33806834 Nut
16- 8N 1132 Nut 12- 350719-S8 Bolt
12- 351505-58 Washer
8N 2007 Kit (brake lining)-Consists of the following 1| &v,aman 48-kg
L4- 84 2021-B Lining 18- 3519158  Rivet
9N 3270 Kit (steering drag link front end)-Consists of the 2| 9N,9NAN, 2N, ZNAN 39-47
following
1-11A 3289-A End 1- 78 333  Retainer
1- 78 3332-A Cover 1- 3392988  Nut
1- 353043-A58 Lubricator
&n 3270 Kit (steering drag link front end)-Consists of the 2| 8n,8nAn L8-Lg
following
1- & 3290 #nd 1- 3392988 Nut
1- 8M 3332 Seal 1- 353043-AS8 Lubricator
8N 3505 Eit (steering gear bearing)-Consists of the 1| &n,&nan L8-L9
following
2- 8n 3552 Cup e- 88 3571 Bearing
an 3545 Eit (steering gear top cover & shim)-Consists of 1| &n,8mAN : 48-49
the following
1- &% 3509 Cover 1- 8 3595-B Shim-.005"

1- & 3595-4 Shim-.002" 1- 84 3595-C Shim--010"
1- & 3595-D Shim-.030"

an 3549 Set (steering gear cover shim)-Consists of the 1| &, & 48-49
following

1- 8§ 3595-A Shim-.002" 1- 8N 3595-C Shim-.010"

1- 8N 3595-B Shim-.005" 1~ 8§ 3595-D Shim-.030"

8N 355k Kilt (eteering gear sector shaft)-R.I,-Consists of 1| On,8mAN 48-hg
the following
1- 8N 3526 Shaft 1- & 33591 Retainer
1- 88 3585 Packing 1- 3393587 Nut
1- 89 3586 Seal ©1- 348138 Washer
8N 3555 Kit (steering gear sector shaft)-L.H.-Consists of 1| &n,8NAN L8-hg
the following
1- & 3527 Shaft 1- &m 3391 Retainer
1- & 3585 Packing 1- 3393587 Nut
1- 8 3586 Seal 1- 348138 Washer
& 3557 K1t (steering gear seal and retainer)-Consiste of 1| &u,8mAN L48-4g
the following
 2- 8N 3585 Packing 2- &V 3591 Retalner
2- 8N 3586 Seal 2- 3393587  Nut
2- 348138 Washer
8N 3559 Xit (steering gear side cover gasket)-Consists of 2| &, L8-L9
the followling

1- 8N 3579 Washer 1- 8 3581 Gasket

8N 3561 Kit (steering gear side cover)-Consiste of the 2| B8n,BNAN 48-49
following
1- 80 3579 Washer 1- 8y 3581 Gasket
1- 8§ 3584 Cover

COPYRIGHT 19040 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



67A

CATALOGUE

PARTS (ELENEXNN
PART NUMBER PART NAME R’;g;n MODEL YEAR
9N 6008 Eit (eng. overhaul gasket)-Consists of the following 1| ON,9NAN,2N,2NAN,8N,8NAN 39-L9
1- 9N-6018 Gasket (side cover)
1- 9N-6020-A Gasket (cyl., front cover)
1- 9N-6022 Gasket (timing gear cover)
1- 8N-6051 Gasket (eylinder head)
2-91A-6347 Packing (cylinder block)
2-THA-6501 Gasket (valve chamber cover)
1. 9N-6619 Gasket (oll pump cover)
1-1GA-6669 Gasket (oil relief valve nut)
2. B-6700-A3 Packing (cyl. front cover)
1- 9N-6710 Gasket (oil pan)-RE
1- 9N-6711 Gasket (oil pan)-LE
1- 8N-673k Gasket (drain plug)
1- 9N-8507 Gasket (water pump cover)
1- 9N_85i3 Gagket (water pump to eyl. block)
1. ON-QUhT Gasket (carburetor to manifold)
o_ ON-GLLE Gasket (manifold)
1- ON-12143 Gasket (distributor base)
9N 6781 K1t (oil pan gasket)-Consists of the following 1| ON,9NAN,2N 2NAN 8N ,BNAN 39-4g
2-91A-6347 Packing (cylinder bloek)
2. B-6T00-A3 Packing (cyl. front cover)
1. SN-6710 Gasket {oil pan)-RH
1- 9N-6711 Gasket (oil pan)-LH
1- 8N-6734 Gasket (drain plug)
9N 9502 Set (carburetor gasket)-Consists of the following 1| ON,2N,8N 39-L9
1- 9N-9QuL7 Gasket (carburetor to menifold)
1- 9N-9519 Gasket (throttle body to bowl)
1- 9N-9563 Gasket (high epeed needle)
1- 9N-9569 Gasket (float valve seat)
1- 9N-9608 Gasket (main nozzle)
ORAN 9502 Set (vaporizer gasket)-Consists of the following 1| ONAN,ZNAN,BNAN 39-k9
1_-9NAN-9516 Gasket (mixing chamber)
1_9NAN-9519 Gasket (float chamber cover)
1-9NAN-9563 Gasket (ad). needle seat plug)
1-9NAN-9569 Gasket (float velve seat)
SN 9590 Kit (carburetor repair)-Consists of the following 1| 9N,2n,8n 39-49
1- 9N 9502 Gasket kit 1- 9N 9581-A Shaft
1- 9N 9533 Jet 1- 9N 9591 Retainer
1- 9K 9539 Spring 1- 9N 9596 Jet
1- 9N 954k0-C  Spring 1- 9N 9622-A Packing
1- 9N 95k1 Neoadle 1- 9N 9689 Packing
1- 9N 9553 Blbow assy 1- SN 9692 Plug
1- 9N 9558-A Shaft 1- 9N 9694-A Strainer
1- 9N 9560 Spring 1- 9N 9695 Retainer
1- 9N 9564 Valve 1- 9N 991k Jet
1- 9§ 9578 Spring 2~ 355000-519 Screw
2- 356181-5 Lockwasher
2N 100k2 Kit (generator service)-Consiste of the following 1| &n,8NAN 39-47
1- 2N 10181-B Clamp 3- 33795-87 Nut
1- & 10505-B Regulator 3- 34805-87  Lockwasher
1- 2N 10599  Bracket  2- 34079-88  Nut
L-91A 10882  Clip 2. 3480388  Lockwasher
1- &N 14305  Wiring 1- 34081-88  Nut
1- 3482588 Lockwasher
40 10043 Set (genmerator brush) Consists of the following 1| oN,9HAN,2N,2NAN, G0, (AN 3518
2- 40 10069  Brush 1- 40 10070  Brush
9N 10045 Kit(gen. frt. end repair)-Consists of the following 1| ON,GNAN 2 ,ZNAN,8N ,8NAN 39-48

1- 9 10098  Retainer 1~ 9N 10163  Ring
1- 9N 10121 Retainer 1- ON 10212 Seal

1- 9N 10122 Seal 1- N 10214 Retainer




68

PARTS TRACTOR CATALOGUE
PART NUMBER PART NAME il MODEL YEAR
2N 10181-B it (generator belt adjustment)-Consists of the 1| 9N, SNAN, 2N, 2NAN %0-LT
following
1- 2 10176  Bolt 1- 3379888  Fut
1- 2§ 10177 Spring 1- 3396557  Rut
1- 2N 10178  Bracket 1- 3480657  Lockwasher
1- 2N 10179  Clamp assy 1- 72016-87 C/Pin
1- 2 10180  Nut 1- 35538788 Bolt
1- 356432-58 Lockwasher
18 11057 Set (starter brush)-Consists of the following 1| o, oNAN, 2, BVAN, BN, BNAN 3969
2-18 11055  Brush 2-18 11056  Brush
9N 1210k Kit (distributor gasket)-Consists of the following 1| ON,QNAN,2N,NAN,8N, SNAN 39-k9
1-91A 1211k  Gasket 1- 9N 12143  Gasket
1- 9N 12140  Gasket 1- ON 12276  Cover
9N 12259-A Kit (spark plug wire)-Consists of the following 1| 9N,9NAN, 2N, 2NAN 39-L7
- 2§ 12113 Insulator 1- 9N 12284 Wire-No.2 ;
1- 9N 12283  Wire-No.3 1- GN 12286  Wire-No.l
1- 9N 12287-A Wire-No.l
ON 12259-B Kit (spark plug wire)-Consists of the following 1| &, 8uN 48-L9
L- 2N 12113 - Insulator 1- 9N 12284  Wire-No.2
1- 9N 12283 Wire-No.3 1- 9N 12285 Wire-No.k
1- 9N 12287-B Wire-No.l
& 13109 Eit (headlamp)-Consists of the following 1| &n,8uAN Lg
1- SE 3209  Template 2-8N 13472 Bracket
1-SK8N 11653-B Sketch 1-85 14525-B Wiring
1- 8N 11653-B Wiring 1- B 1526 Fuse
1- & 11654 Switch 1- 34B07-88  Lockwasher
1- 2N 13005-C Headlamp 2~ 34809-88  Lockwasher
1- 2N 13006-C Headlamp 1- 351001-S8 Nut
2- BN 13102 Reinf. 2- 35608338 Nut
7- 358297532
B 1hs27 Eit (lighting circuit fuse) Tonsists of five B 1452 1| &Nn,8MAN L8-kg
fuses
& 18275 Eit (implement lamp)-Consists of the following 1| &n,8naAR kg
1-SK8N 11653-B Sketch 1- &7 15500 Lamp
1- ON 13471 Bucket 1~ 8§ 15532  Spacer
1- &Y 14405 Wiring 6- ON 17668  Clip
2- 8N 14565 Clip 2- 8L 18954  Clamp
1- B 14585 cClip 1- 34809-S8 Lockwasher
1- 35608358 Nut
oN 1700k Eit (tool)-Consists of the following 1| ON,ONAN, 2N, ONAN 8N, GNAN 39-48
1- B 17005-A Bag 1-01A 17015 Wrench
1-014 17016 Wrench 1- B 17020 Secrew Driver
1- B 17025-A Pliers
&N 18278 Kit (front wheel)-16 x L4,25-Consists of two 1| &u,8mN 18-4g
&y 1015-B2,
Note - Kit not supplied as unit, order two
8N 1015-B2 for emch kit required
oN 18354 Eit (aistributor point)-Consists of the following 1| 9N,9NAR,2N,2NAN, 8N , GNAN " 39-h49
1- 9N 12162 Am 1- 68 12219 Contact
81A 18442 Kit (cooling system cleaning) 1| ON,SHAN,2N,oNAN,EN,SRAR 39-hg
9N 18649 Kit (oil filter cartridge)-Consists of the followind 1| ON,ONAN,2N,ZNAN,8N,8NAN 39-49

4~ ON 18662 Cartridge

TorvRIGHT 1040 FORD MOTOR COMPANY DEARBORN, MICHIGAN, ALL RIGHTS RESERVED,



68 A

PARTS

TRACTOR

CATALOGUE

Alphabetical Index

Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.
Bearing (generator end plate) | 10128 Bracket (spark plug wire) 564
A Bearing (generator front end) |1009k4 Bracket (throttle control rod)| 5796
Bearing (governor) 18182 Bracket (throttle shaft) 982l
Bearing (governor thrust) 18192 Bracket & clamp (muffler) 5252
Bearing (leveling gear) 554 Bracket & shaft (governor) 9725
Bearing (main shaft pilot) 7120 Brake assy 2209-10
Adapter (o1l filter inlet) 18679 Bearing (power take-off) 712 Brake shoe & lining 2019
Adapter (o1l gauge tube) 18685 Bearing (power talke-off lever)| 715 Brake drum (rear wheel) 1126
Adapter (epark plug) 12426 Brake lining kit 2007
Adepter (tank to tank support) [9126 Bearing (starter end plate) |11052 Brake pedal 2455-6
Ameter assy 10850 Bearing (steering column) 3517 Brake rod o2he5
Anchor (brake spring) 2027 Bearing (stesring gear worm) |3571 Breaker assy (distributor) 12150
Anchor (chain) 581 Bearing (water pump) 8530 Brush (generator third) 10070
Anchor (1inch pin chain) 508 Bearing & slinger (water pump)| 8578 Brush assy (genmerator) 10069
Anchor(lower link check chain)|596-T Belt (fan) 8620 Brush assy (starter) 11055-56
Anti-rattler (fuel line) 9121 Belt pulley assy 760
Belt pulley assy 736 Bulb (rear lamp) 13466
Arm (brake pawl) 232} Block (cylinder) 6010 Bulb (headlamp) 13007
Arm (cluteh relesse shaft) 7511 Block (driving gear thrust) kigh-95 Buld (implement lamp) 15514
2rm (drevber control) 680 Board (running) 16450 Bulb (sediment) 9155
Arm (drawbar control) 693 Board (running) 16473 Bunper (grille to hood) 33
Am (fan belt idler) 8681 Bumper (hood to battery cover)|16758
Arn (front axle spindle) 3130-31 Body (governor) 18185 Bumper (seat to spring) 434
Arm (generator adjusting 10145 Body (o1l punp) 6603 Bus (solenoid to starter) 11518
Arm (hydraulic 11t rem) 545 Body (sediment bulb valye) 9164 Bushing (axle) %039
Arm (hydraulie 11ft shaft) 5Y3 Bolt (bearing cap) 6345-16 Bushing (brake camshaft) 2227
Arm (steering gear) 3590 Bolt (belt &djustment) 10176 Bushing (breke cross shaft) |2477
Arm (throttle rod) 9805 Bolt (cylinder head) 6065 Bushing (eclutch pedal) 7508
Armature assy (generator) 10005 Bolt (generator thru freme) 10120 Bushing (cluteh release sheft)| 7508
Armature assy (starter) 11005 Bolt (idler pulley axle) 8686 Bushing (connecting rod) 6207
Axle assy (front) 300607 Bolt (lug to wheel) 1155 Bushing (araft control) 691
Axle assy (front) 2010 Bolt (starter thru) 11091 Bushing (governor) 18184
Bolt(wheel disc to brake drum)|1117
Bolt (wheel hub) 1107 Bushing(hydraulic 1ift rocker)| 4110
Bolt (wheel to flange) 1117 Bushing (hydraulic 1ift shaft)|531
Bowl (8ediment bulb) 9162 Bushing (hydraulic pump valve)|625
B Box (hydraulic 1ift leveling) |569 Bushing (hydraulic pump valve)| 695
Box (leveling gear) 565 Bushing (indicator bulb) 10931
Box (tool) 17005 Bushing (lower magneto flange)| 12605
Bushing (magneto lower shaft) | 12607
Bag (tool) 17005 Bracket (ammeter clamp) 10879 Bushing (magneto upper shaft) 12607
Bail (distributor coil) 12137 Bracket (belt adjustment) 10167 Bushing (o1l pump body) 6612
Band (starter cover) 10142 Bracket (belt adjustment) 10178 Bushing (power take-off shaft) 649
Ber (battery clamp hold-down) |10728 Bracket (brake camshaft) 2304 Bushing (veverse ldler geer) 7143
Bar (battery clamp hold-down) |10748 Bracket (fan belt idler) 8680 i
Base (governor ball bearing) [18191 Bracket (fender lemp) 13470-71 Bushing (sector shaft) 3576
Base (governor fork bearing) |1819% Bracket (generator support) |10151 Bushing (spindle) 3109
Base (hydraulic pump) &0k Bracket (gresse gun) 17130 Bushing (steering ssctor) 3517
Bese & clamp (distributor) 12139 Bracket (indicator to dash) |10912 Bushing (upper magneto flange) 12606
Battery asey 1065557 Bracket (headlamp) 13472 Bushing (valve guids) 6510
Battery filler plug 10720 Bracket (lighting switch) 11671 Bushing(vaporizer cover plate)|9970
Bettery to ground etrap 14301 Bracket (muffler outlet pipe) |5260 Bushing (vaporizer needls) 9604
Battery support 10732 Bracket (resr lamp) 13468 Bushing (vaporizer needle) 96LY
Bearing (clutch pilet) 7600 Bracket (rear license) 13406 Bushing (vaporizing plate) 9967
Bearing (ecluteh relesase) 80 Bracket (regulator mtg.) 10599 Bushing (water pump housing) |8520
Bearing (driving pinion pilot)|4625 Bracket (running board) 16470 Button assy (starter switch) 11506
Bearing (fromt axle spindle) (3123 Bracket (shoe adjusting) 20ko




PARTS

[TRACTOR]

CATALOGUE

69

Alphabetical Index

Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.
Clamp (dist. hsg. to base) 121y Comnector (wiring) 14487
Clamp (muffler inlet pipe) 5251 Countershaft (transmission) 7111
C Clamp (muffler shield) 529% Coupling (magneto drive) 12608
Clamp (reer lamp wire) 18954 Coupling (reverse gear) 7145
Clamp (valve chamber) 609 Coupling(sliding trans, shift)| 7106
Clamp (water hose) 8287 Cover (air cleaner) 9602
Clamp & bracket assy (gen.) 10179 Cover (battery clamping) 10721
Ceble (starter solenoid) 1L300 Clamp & cover (battery) 5162 Cover (brake ad justing hole) |2092
Cable (starter switch) 14300 " Cover (brake camshaft hole)  |2224
Cable (switch to starter) k31 Cleaner assy (air) 9600 Cover (cylinder front) €019
el (AvaTbs satbisl) 685 Cleaning kit (cooling system) |18442 Cover (differential housing) |7158
Cem (hydraulic pump) 618 Clevie (lower link anchor) 582 Cover (distributor bresker) 12276
Cam (hydraulic pump block) 617 Clevis esey (drawbar) 8oz
Camshaft 6250 Clip (choke rod) 9718 Cover (fromt axle dust) 3352k
Camshaft (brake actuating) 224647 C1ip (arive shaft) 18195 Cover (hood top battery) 16938
Camshaft gear 6256 Clip (ariver's seat to spring)| 433 Cover (hydraulic 11ft housing)|501
Cap (brake adjusting bracket) | 2043 Clip (electric wiring) 14197 Cover (oil filter) 18687
Cap (brake shoe hold-down) 2067 Clip (headlamp) 14585-86 Cover (power take-off shaft) |T733
Cap(crankshaft cemter bearing)l 6330 Clip (headlamp) 17667-68 Cover (starter bore) 11004
Cap (crankshaft rear bearing) | 6325 Clip (linch pin) 572 Cover (sterter cable texrminal)|ihz21
Cap (distributor vent) 12147 Clip (wiring) 2279 Cover (starter switch) 11453
Cap (front hub) 1139 Clip (wiring) 10882 Cover (starter switch terminal)|11113
_ Clip (wiring) 14565 Cover (sterter terminal) 11115
Cap (fuel tank £iller) 9030 Clip & chain (1inch pin) 583 Cover (steering gear side) 3561 !
Cap (o011 £1ller) 6766 Cover (storm) 17049 5
Cap (power take-off cover) T26 Clutch pressure plate 563 Cover (timing gear side) €17 I
Cap (radius rod ball) 34Lo Cluteh disc T550 Cover (tranemiseion) 7211
Cap (radistor pressurs) 8100 Cluteh pedal 7520 Cover (valve chamber) 6520
Cap (steering column) 3669 Cock (drain) 8115 Cover (vaporizing chamber) 9968
Cap(trensmission cover filler) T4S5 Coil (generator field) 10175 Cover(vaporizer float chember) (9953 !
Cap serew (oll filter cover) | 18651 - Coil (ignition) 12024 Cover (water punp) 8508
Carburetor assy 9510 Coil (sterter field) 11083-85 Cover & bearing cup (P.T.0.) 761
Carburetor gasket set 9502 Collar (axle shaft bearing) h1z2 Cover & acrew (alr cleaner) 9661
Carburetor repair kit 9590 Collar (brake ceamehaft) 2248 Cover & tube (steering hous Ing)[35h5
Cartridge (o1l f£ilter) 18662 Condenser assy 12300
Case (differential gear) L20k Conduit (spark plug wiring) [12112 Crank (sbarting) 17040
Case (power take-off seal) 728 Conduit & wire (spark plug) 12281 Crankshaft 6303
Case (transmission) 7005 Crankshaft gear 6306
Cone(shaft to housing bearing)| 3575 Cup (air cleaner oil) 9658
Cement (brake dust seal) 19552 Cone & roller (axle bearing) |4221 Cup (axle shaft bearing) 4222
Cement (felt to steel)-rubber |19552 Cone & roller (countershaft) |T7066 Cup (brake shoe epring) 2066
Chain (center hsg.to yoke pin) [Loh Cone & roller (differential) (L4221 Cup (countershaft bearing) TOET
Chain (center hsg.to yoke pin)|h4g7 Cone & roller (front hub) 1201 Cup (driving pinion bearing) |4616
Chain (link pin & linch pin) |573 Cone & roller (front hub) 1216 Cup(front wheel inner bearing) |1202
Chain (upper link pin) 588 Cone & roller (pinion besring)|L&21 Cup(front wheel cuter bearing) |1217
Chain assy (fixed safety) 5370 Cone & roller (P.T.0. bearing)| 752 Cup (generator bearing oil) 10141
Chain & clevis (anchor) 598 Cone & roller (P,T.0, gear) 743
Chain & eye (linch pin) 505 Cone & roller (P.T.0, shaft) |T743 Cup (main drive gear bearing) |7067
Chain anchor 581 Cone & roller (shaft bearing) |T066 Cup (main shaft bearing) TOET
Chamber (hydraulic pump valve)| 621-22 Cone & roller (trans. bearing)| 7066 Cup (power take—off bearing) |753
Chamber (vaporizer float) 9951 Connecting rod 6200 Cup (power take-off gear) hly
Chamber (vaporizer mixing) 520 Comnector (ground) 10037 Cup (power take-off shaft) Thl
Chember & plug (vaporizer) o521 Connector (headlamp) 14487 Cup (stesring gear bearing)  [3552
Cigar lighter 9004601 Connector (ignition switch) w377 Cup (steering worm bearing) 3552
Clamp (air cleaner) 9628 Connector (shaft to coupling) | 7108 Cut-out assy (gemerator) 10505
Clamp (air cleaner hose) 9653 Connector (trans, countershaft) 7105 '

[+

GFYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN.

ALL RIGHTS RESERVED.

|



m B9A

PARTS [NNETXN CATALOGUE
Alphabetical Index

Part Name Basic Part Name Basic ) Part Name Basic
Part No. Part No. . Part No.
Cylinder assy €011 Elbow (o1l 1ine) 18686 Gasket (carb. to manifold) Suh7 4
Cylinder block 6010 Elbow & strainer (carburetor) | 9553 Gasket (carb. needle) 9563
Cylinder head €050 Enemel (medium gray) 132k3 Gasget (carb., main nozzle) 9608
Cylinder head gasket 6051 Enamel (vermillion) 2822 Gasket (caxb. throttle body) |9519
Cylinder (hydraulic 1ift) 510 End assy (spindle arm) 3270 Gaskot (carb.float vlave seat) |9569
Cylinder sleeve 6055 Engine assy 6005 Gasket (center hsg.cover) k131
Engine overhaul gasket kit 6008 Gasket(center housing to axle)|LO35
Equalizer (brake) ' 2030 Gasket (oyl. blocs to head) 6051
Extension assy (steel wheel) | 116k Gesket (cyl. fwont cover) €020
D Eyelet assy (check chain) 660 Gasket (A1ff.to trans,housing) | L4662
Gasket (distributcr base) 12143
Gasket (distributor coil) 1210
Gasket (distributor housing) [1211h4
F Gasket (gear shift houeing) T722%
Decal (air cleaner instruction)9638 ' Gasket (governor to cover) 6022
Decal (air cleaner warming) 18225
Decal (center housing) BT Gasket (hyd.pump drain plug) |7011
Decal (oil filter instruction)|18635 Gaskst (housing drain plug) 61k
Decal (o1l filter warning) 18634 Facing (clutch dise) 549 G sket (hyd. cyl. to cover) 552-553
Differential assy (rear axle) | 4201 Fan asay 8600 Gesket (hydreulic 1ift cover) | 502
Disc (clutch) T550 Fen belt 8620 Gasket (link support plate) 523
Dise (lever to quadrant) 518 Fan pulley 8606 Gasket (lock plunger seéat) 7259
Dise (rear wheel) 1122 - Fan pulley 8510 Gagket (magneto drive) 1252} 1
Distributor assy 12100 Felt ring (brake dust seal) 2217 Gasket (magneto lower housing)|12143
Distributor & coll asey 12000 Felt (epring seat) F 529 Gasket (menifold) L8
Distributor breaker 12150 Fender assy 16312 Gasket (o1l filter cap screw) |186T5
Distributor gasket kit 12104 Filter & bracket (oi11) 18660 Gasket (o1l filter cartridge) | 18689
Distributor point kit 18354 Float & lever (carburetor) 9550 Casket (o1l filter cover) 18688
Door (headlamp) 13045 Float & lever (vaporizer) 9550 Gasket (o1l pan)-kit 6781 J
Door assy (headlamp) 13043 Fly (carburetor choke) k9 Casket (o1l pen) 6710-11
Fly (carburetor throttle) 58 Gasket (oil pan drain plug) 6754 |
Door (implement lamp) ‘15214 Flywheel assy 6375 Gasket (oil pump cover) 6619 |
Door (resr lamp) 13448 Gasket (oil relief valve nut) | 6669
Dowel (cyl. block to trans.) | 6397 Fork (clutch release shaft) | 7515 Casket (power take-off cover) | Th7 :
Dowel (flywheel to crankshaft)| 6387 Fork (governor) 18235 Gasket (power take-off cover) |L4129 ‘
Dowel (front cover) 6397 Fork (he.m} 1ift control) 504 Gasket (pump base to housing) | 611
Dowel (generator end plate) 10088 Fork (hydraulic 11ft rod) 585 CGasket (quadrent to cover) 532
Dowel (starter end plate) 10088 Fork (power take-off shifter) | 720 Gasket (rear axle bearing seal)s2zs
Drain cock 8115 Fork (trans. reverse shifter) | 7231 Gasket (rear axle housing) 4130
Dravbar 5182 Fork(trans. 1st & 3rd shifter)| 7230 Gasket (rear axle shaft) L2gh
Dravbar stay 5374-5 Fork(trans, 2nd & Uth shifter)| 7236 Gasket (rear lamp door) 13460
Drive shaft 4605 Fork(trens.2nd & rev, shifter)| 7231
Drive (magneto) 12600 Fork (spring control) 540 Gesket (sediment bulb) 9160
Drive (starter) 11350 Funnel (air cleaner) 9684 Geekst (shifter plate cover) |4131
Driver (screw) 17020 Fuse (lighting circulit) 14526 Gasket (spark plug) 12410
Drum (rear wheel brake) 1126 Fuse kit 1527 Gasket (starter button) 12410
Gasket (starter switch) 11467
Gasket (starter ewitch) 11529
Gaekst (steering gear housing)| 3581
E G Gasket (timing gear side cover)| 6018
Gesket (trans, brg. retainer) | 7086
Gasket (trans. drain plug) 011
Gasket (trens. £iller cap) 37
Gasket (upper to lower housing)|3593-Sk
Elbow (fuel line) 9697 Gasket (air cleaner body) 9623 Gagket (valve chamber to base)| 613
Elbow (o1l filter to block) 18668 Gasket (axle bearing retainer) |L4130 Gaskst (valve chamber cover) | 6521
Elbow (oil gauge to block) 6722 Gasket(axle housing to brake) | k130 - Gaslet (vaporizer chamber) %16




PARTS

TRACTOR

CATALOGUE

7
Alphabetical Index
Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.
Gasket (vaporizer float) 9956 Tnsulator (battery atrap) 10726
Gasket (vaporizer flozt cover] 9519 Tnsulstor (cub-ouwt terminal) | 10563
Gasket (vaporizer fuel valve)| 9569 H Tnsulstor(generator end plate)| 10208
Gasket (vaporizer plug) 9563 Insulator(gen.terminal screw) | 10206 .  °
Gasket (water pump) 813 Insulator (spark plug wire) |12113
Gasket (water pump cover) 8507 Tnemlater’ (spark plug vire) 12278 - "
Gauge & bracket (oil pressure)| 273 Tosalatar {ekarter fvams) 11107
Handle (drawbar control) £86
Gear assy {steering) 3503 Hendle & stud (battery cover) |16625
Gear (camehaft) 6256 Heed (eylinder) 6050
Gear (countershaft) 7113 Headlamp asey 13005-06 J
Gear (erankshaft) 6306 Hinge (driver's seat spring) |436
Gear (driving) k203 Hinge (hood top battery cover)| 16689
Gear (flywheel starting) 6384 Holder (generstor brush) 10051
Gear (governor drive) 18222 Hood assy 16612
Gear(hydraulic lever leveling)| 568 Hose (air cleaner outlet pipe)|9652 Jet (carburetor fuel limiting)| 9533
Gear (magneto drive drive) 12693 Hose (cyl. head to radiator) |8260 Jet (carburetor econamizer) 9914
Gear (magneto drive driven) 12604 Home (water pump to radiator) |8286 Jet (carburetor idle) 9596
Gear (main drive) ™17 Jet (vaporizer fuel) 9971
Housing (center) Lo25
Housing (distributor terminal) |12106
Gear (o1l pump driven) 6610 Housing (lower magneto drive) 12599
Gear (oil pump drive) 6614 Housing (resr sxle) L4010-11 K
Gear (rear axle driving) k210 Housing (rear axle shaft) 4012-13
Gear (rear axle shaft diff.) [k236 Housing (stesring gear) 3548
Gear (reverse idler) Ak Housing (steering gear) 3550-51
Gear (trans. countershaft) T112-24 Hovsing (upper magneto drive) |12598
Gear (trans. main shaft) 7110 Housing (water pump) 8505 Key (ignition) 3685
Gear (trans, s1iding) 7100 Housing & bearing cup (P.T.0.)| 762 Koy (ignition)-blank 11576
Gear (transmission sliding) 7101-02 Housing & bushing (center) ko21 Key (velve spring retainer) 6518
Gear housing & pulley (P.T.0.) [T60 Key (wheel to shaft) 3609
Gear set (P.T.0. matched) T3 Hub {eluteh release bearing) |T7561 Kit (brake lining & rivets) 2007
Gear & bushing (reverse 1dler) (7141 Bub (power take-off clutech) | 716 Kit (carburetor gasket) 9502
Gear & case assy (aiff.) kaot Hub & bolt (front wheel) 110k Kit (carburetor repair) 9590
Gear & shaft (o1l pump drive) |6608 Hub & stud (rear wheel) 17 Kit (cooling system cleaning) |18hi2
Hydraulic 1ift kit ‘| 489 Kit (distributor gasket) 12104
Hydraulic pump exhaust valve | 640 Kit (aistributor point) 18354
Generator assy 10000 Hydraulic pump outlet valve | 628 Kit (engine overhaul gasket) |6008
Generator belt adj. kit 10181 Hydraulic pump safety valve 638 Kit (front whesl) 18278
Generator amature 10005 Hydraulic pumnp valve 698 Kit (gen., front end repair) 100ks
Generator brush 10069-T0 Kit (genorator service) 10042
Generator brush set 10043
Generator front end repair kit [10045 Kit (hydraulic 11ft) 489
Generator pulley 10130 I Kit (implement lamp) 18275
Generator service kit 10042 Kit (headlemp) 13109
Kit (lighting circult fuse) 1hs527
Governor assy 18200 Kit (oil filter) 18649
Governor assy 1820k : Eit (oil pan gasket) 6781
Grille assy (radietor) 8204-06 Ignition coil 12024 Kit (gen, belt adj.) 10181
Grommet (starter switch lead) [14605 Impeller (water pump) 812 Kit (rear dual wheel) 1163
Gromiet (steering column) 3578 Tmpeller (water pump) 8516 K1t (spark plug wire) 12259
Guard (power take-off pulley) |755 Indicator (heat) 10883 Kit (steering drag link end) [3270
Guide (power take-off spring) [730 Indfcator (oil level) 6750 Kit (steering gear bearing)  |[3505
Gilde (valve chamber valve)  |626 Indicator (trans, oil level) | 7137 Kit (steering gear cover shim) |35k49
Gun (hydraulic grease) 17125 Inhibitor (rust) 19546 Kit (str.gear seal & retainer){3557
Insert (exheuet valve sest) €057 Kit (str.gear sector shaft)-IH|3555
Insert (intake valve seat) 57 Kit (str.gear sector shaft)-RH|355k

COPYRIGHT 1848

FORD MOTOR COMPANY DEARBORN. MICHIGAN,

ALL RIGHTS RESERVED.



70A°

PARTS [HHXXEXXE CATALOGUE
Alphabetical Index

Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.,
Kit (etr.gear side cover) 3561
Kit (etr.gr.side cover gasket)'3559 M _
Kit (str.gear top cover & shim)35hs P
Kit (veporizer gasket) %502 '
Knob (choke) 9703
Enob (1light switch) 9703
Knob & element (cilgar lighter)| 7004610 Magneto assy 12500
Knuckle (léveling box) 566 Manifold gasket ahks Packing (carb. throttle shaft)|9622
Knuckle (rod to hyd. 1ift amm)| 566 Menifold (intaeke & exhaust) | Gh25 Packing (o1l pan & cyl.block) |6347
Manifold (intake & exhaust) ok28 Packing (oil pan & cyl. cover)|&700
Medallion (headlamp mounting) | 13472-T3 Packing (steering gear sector)|3585
Muffler assy ' 5030 Packing (steering sector) 3670
L ; Packing(vaporizer ad}. needle)|9622
Pad (fuel tank support) 9067
Pad (radiator filler neck) 8032
N Pad (radiator support) 8125
Paint (verimillion ensmel) 2822
Lamp (head) 13005-06 : Palnt (grey ensmel) 2868
Lamp & bracket (rear) 13hok Paint (medium grey ensmel) 13243
Lamp ( implement) 15500
Latch (starter safety) 7229 ‘Needle(carb. 1dling adjusting)| 9541 Pan (engine oil) 6675
Lens (headlamp) 13060 Needle (carb, main adjusting) |9565 Panel (hood side) 16618-19
lens (rear lamp)-white 13445 Needle (vaporizer adjusting) |9565 Pahel (instrument) 3512
Lens (rear lamp)-red 13450 Nozzle (carburetor main) 9530 Pavl (brake) . ' 2786
Lever (brake camshaft) 2315 Tut (bearing cap studs) 6348 Pedal (brake) 245556
Lever (choke control) 9700 - Nut (belt adjustment) 10180 Pedal (clutch) 7520
Lever (gear opsrating) 504 Nut (brake adjusting screw) 2223 Pin assy (drawber clevis) 8ok
Lever (gear shift) 7209 Nut (commecting rod) 6212 Pin (brake shoe hold-down) 2069
Lever (governor) 18189-90 || Mut (driving pinion lock) L6304 Fin (clutch release shaft arm)|7533
Lever (hydraulic 1ift) 512 Nut (fuel line tube) 2133 Pin (control shaft brit.) 9828
Lever (P.T.0. shifter) 723 Nut (o1l gauge tube) 18678 Pin (differential) k256
Lever (starter push) 11515 Nut (o0il relief valve) 6666 Pin (drawbar clevis pin) 7221
Lever (throttle control rod) |9807 Nut (rear axle shaft) 4179 Pin (front axle) 3126
Lever (valve control) 643 Nut (rear wheel bolt) 1134
lever & rod (vaporizer) 9581 Nut (rear dual whesl flange) |1132 Pin {gear shift lever) 7221
Lift (hydraulic) 500 Nut (sediment bulb thumb) 9167 Pin (governor fork) ) 18221
Lighter (cigar) 9004601 Nut (vaporizer outlet tube) G959 Pin (hyd.pump exhaust viave) |641
Line (fuel) 9080 Niut (wheel hub bolt) 1012 Pin (kmuckle to hyd. 1ift arm)|595
Line (fuel) | 9202 Pin _(imuck_le to leveling rod) [595
Liner (center main bearing) |6331 Pin (linch) 574
Liner (connecting rod bearing)|é21l Pin (piston) 6135
Liner(front & rear main brg.) [6333 O Pin (reverse idler gear shaft)|7155
Lining (brake shos) 2021 Pin (epindle) 3122
Link (brake shoe) 2042 Pin (starter pinion drive) 11365
Link (conn, draft control) 540 Pin (throttle control lever) |9819
Link (drawbar control) £90 011 filter kit 186h9
Link (hyd. lower 1ift) 555-56 011 pan 6675 Pin (upper link to rocker) 560
Link (steering drag) 3304-05 011 pan gasket kit 6781 Pin (vaporizer choke plate) |9972
Link (upper) 576 01l seal (crankshaft rear brg.)6335 Pin (veporizer float lever) 9558
Link (upper halves) 666 011 seal (gen. frt. end plate)| 10212 Pin (yoke) 486
Lock (air cleaner toggle) 9612 0il seal{gen. front end plate) L0122 Pinion (differential) k215
Lock,cyl. & wire (ignition) 3679 0il seal(main drive gear brg.)|7052 Pinion (driving) LE09
Lock & cyl. (ignition) 3686 0il seal (P.T.0.) 703 Pinion & barrel(starter drive)|11367
Lock (gear shifter) 7229 0il seal (P.T.0. gear) Th Pipe (air clemner to barb.) [18215
Lockwasher (hydraulic 1ift) 550 01l seal (P.T.0. shaft) 750 Pipe (muffler outlet). 5255
Lockwasher (pinion) L6365 0il seal (rear axle housing) |L2L8 Pipe (0il filler) 6763
Lug (wheel) 1158 0il seal(rear axle shaft brg) |hos51 "




71

'TRACTOR

PARTS CATALOGUE

Alphabetical Index

Part Name Basic Part Name Basic Part Name Basic
s Part No. Part No. Part No.
Pipe (vaporizer air intake) 18215 Pulley, (fan) 8606 Retalner (f/wheel dowel & bolt)7609
Piston (hydraulic 1ift) 530 Pulley (fan) Bg10 Retainer (generator brg.) 10121
Piston (hydraulic pump) 615 Pulley (fan belt idler) 2679 Retainer (gen. end plate) 10098
Piston, pin & retainers 6108 Pulley (generator) 10130 Retainer (generator oil seal)l 10214
Piston pin 6135 Pulley (idler) 8678 Retainer (hyd.pump vlave) 637
Pivot (trens. shifter plate) | 7238 Pulley (power take-off) 7ho Retainer (implement lamp door) 15539
Plate assy (generator end) 10050 Pump (hydraulic) 600 Retainer(main drive gear brg.} 7050
Plate assy (gen. front end) 10138 Pump (tire) 17052 Retainer (ma2in shaft brg.) 7085
Plate (battery cover) 10737 Pump (water) 8501 Retainer (piston pin) 6140
Plate (brake carrier) 2213 Push rod (valve) 6500 Retainer (P.T.0. bearing) 734
Plate (brake support) eg12 Retainer (steering column oil) 3598
Plate (carburetor throttle) 9585 Retainer (eteering gear) 3591
Plate (cut-out) 10597 Retainer (steering gear) 3661
Q Retainer (steering linkage) 3336
Plate (distributor breaker) 12151 Retainer (throttle rod spring) 9812
Plate (drawbar control cam) 689 Retainer (throttle shaft) 9591
Plate (Ford identification) | 16600 Reteiner (valve guide bushing) 6512
Plate (gear shift fork rod) 72825 Retainer (valve epring) 651k
Plate (generator brush end) 10129 Quadrant (hydraulic) 515 Retainer & cup (rear axle) Lk
Plate (governor epring anchor) 9855 Quadrant (throttle control) 9820
Plate (hand 1ift cover) 527 Quadrant (throttle control) 9889 Rim (rear wheel) 1108
Plate (heat indicator warning) 10888 Ring (brake dust seal) 2252
Plate (hyd. guadrant friction) 516 Ring (camshaft gear locking) | 6258
Plate (lower link support) 562 Ring (driving pinion brg.) u627
Plate (magneto drive adapter)| 12597 R Ring (gen. brg. stop) 10163
Plate (manifold vaporizer) 9966 Ring (gen. pulley retainer) | 10096
Plate (P.T.0, shifter) 721 Ring set (hyd, 1ift piston) | 675
Ring (linch pin locking) 575
Plate (regulator mounting) 10673 Ring (P.T.0. seal) 731
Plate (starter brush end) 110kg Race (driving pinion brg.) Lé26 Ring set (piston) 6149
Plate (etarter rear end) 11130 Race (governor) 18188 Ring (starter drive) 11370
Plate (starter spring anchor)| 11372 Race (governor lower brg.) 18186 Ring (starter drive) 11373
Flate (trans. reverse shift) | 7216 Race (idler inmer brg.) 8684 Rivet (distributor clamp) 12145
Plate (trans, 2nd & 4th shift) 7225 Race (idler outsr brg.) 8635
Plate (vaporizer alr choke) 9964 Radiator assy 8005 Rocker (hydraulic 1ift) 335
Plate(vaporizer main air choke)9shs Radlator cap 8100 Rod (brake) ehés
Plate (vaporizing plate cover) 9969 Radius Bod (front) 3405 Rod (choke control) 9700
Plate (vaporizer throttle) | 9585 Radius rod ball cap 3440 Rod (clutch-release) 733k
Plate & cover{clutch pressure) 7563 Rail (P.T.0. shifter) 719 Rod (connecting) 6200
Plate & lever (friction}) 51h Rail (lat & 3rd shifter) Toko Rod (drawbar control) 683
Pliers | 17025 Rail (trans. reverse shifter) [T72h2 “Rod (front radius) 3405
Rail (2nd & Lth shifter) T2k Rod (gear shift selector) 7240-41
Plug (battery filler) 10720 Rod (governor to carb.) 9818
Plug (brake carrier plate) 11664 Rem arm (hyd. 1ift shaft) 545 Rod (governor control lever) [ 9772
Plug (cerb.strainer expansion) 9692 Ratchet({carb. main adjustment)|9536
Plug (gen. brush end plate) 101k6 Ratchet (ecrankshaft) 6319 Rod (hyd. 1lift leveling) 56k
Plug (hyd.pump drain) \ 7010 Ratchet(vaporizer adj. needle)|9536 Rod (piston comnecting) 526
Plug (hyd. pump valve chamber) 636 Reflector (headlamp) 13028 Rod (valve push) 6500
Plug (eperk) i 12405 Regulator (generator) 10505 Rod (starter push) 11512
Plug & screen {oil pan drain) 6730 Reinforcement (headlemp brikt) |13102 Rod (starter push lever) 11511
Plug (trans,, drain) 7010 Resistor (ignition coil) 12250 Rod (throttle control) 9805
Plug (vaporizer adj. needle) | 9522 Retainer (battery cover hinge)| L6651 Rod (throttle control) 9815
Plug (w/s wiper tube conn.) 17552 Retainer (control lever) 520 Rod (throttle shaft) 9815
Plunger (draft control spring) 54l Retainer (counter shaft brg.) |T7134 Rod & yoke (clutch releass) 7530
Plunger (oil relief valve) 6663 Retainer (distributor ceam) 12177 Rotor (distributor) 12200
Power take-off assy 700 Retainer (distributor weight) | 12212 Running board 16450
Pulley (crankshaft) 6312 Retainer (drawbar control arm)| 7238 Rust inhibitor 19546

CorYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN,

ALL RIGHTS RESERVED.



71A

PARTS |[REVYEINE CATALOGUE
Alphabetical Index
Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.
Shaft (brake pedal cross) 2516 Spacer (front axle) 3027
Shaft (carb, float lever) 9558 Spacer (front hub dust cap) 1191
S Shaft (clutch release) 7510 Spacer (implement lamp) 15532
Shaft (drive) Lgos Spacer (oil filter cartridgs) | 18677
Shaft (governor drive) 18187 Spacer (radius rod ball) 3hk2
Shaft (hyd. lever) 517 Spacer (roar dual wheel) 1156
Shaft (hyd. 1ift) Skl Spark plug 12405
Screen (alr cleaner) 9619 Shaft (leveling gear) 579 Spark plug wire kit 12259
Screen (air clesner fummel) 9669 © shaft (lower link support) 563
Screen (sediment bulb) 9161 Shaft (P.T.0. pulley) Thé Spider (differentisal) k21l
Screw (brake adjusting) 2041 Spindle (frent axle) 3105-06
Screw (cap)-oil filter cover | 18691 Shaft (rear axle) 4235 Spring (air clesner toggle) | 9678
Screw (condenser primary cont.)12159 Shaft (reverse idler geer) 7140 Spring (battery opening cover)| 16948
Screw (dist. to front cover) | 12148 Shaft (steering sector) 3540 Spring (belt adjustment) 10177
Screw (gear case) 4216 Shaft (throttle control) 9802 Spring (brake adjusting) 2296
Serev (generator terminal) 10211 Shaft (trans. main) TO6L Spring (brake camshaft hole) | 2322
Screw (magneto to engine) 12148 Shaft (vaporizer air intake) | 9962 Spring (brake shoe hold-down) | 2068
Screw (pole piece) 1004k Shaft & ball nut {steer_ing) 3575 Spring (brake shoe retracting)| 2297
Screw (trans. geer shifter) T2k5 Shaft & driver (governor) 18179 Spring (brake shoe return) 2034-36
Screw (vaporizer alr intake) | 9963 Shaft & flange ( rear axle) L3k Spring (brake shoe secondary) | 2299
Screw(vaporizer float chamber) 9957 Shaft & lever (carb. throttle)| 9581 Spring (cemshaft thrust) 6276
Screw (vaporizer throttle) 9586 Shaft & lever (choke) 9546 Spring (carb, adj. screw) 9589
Serew driver 17020 Shaft & pinion (steering) 3525 Spring (carb. choke retainer) | 9539
Screw & lockwasher (dist.) 12182 Sheft & sleeve (P.T.0.) 710 Spring(carb.idle adj. needle) | 9578
Screw & shaft (serter drive) | 11366 Shaft,cam & weights (dist.) 12187 Spring(carb.main ad}. needle) | 9540
i Spring (clutch releass brg.) | 7562
Seal (ceamshaft rear brg.) 6266 Shield (brake dust) 2255
Seal(crank shaft rear brg.oil)| 6335 Shield (muffler) 5290 Spring (distributor base) 12146
Seal (brake dust) 2217 Shim (drive shaft ball stop) [182k1 Spring (draft control) 539
Seal (fan belt idler pulley) | 8683 Shim (rear axle brg.) k229 Spring (drawbar control) 68l
Seal (front hub dust) 1190 Shim (steering gear housing) | 3595 Spring (drawbar control arm) |723%
‘Beel (gear shift lever dust) | 7277 Shim set (steering gear hsg,) | 3549 Spring (driver's seat) Lol
Ssal (governor) 18183 Shim (trans. brg. retainer) 7135 Spring (duet seal) 3699
Seal (valve guide bushing) 6571 Shoe & lining (brake) 2019 Spring (gear shifter lever) 1227
Seal (P.T.0. bearing) 127 Shroud (fan) 81k6 Spring (generator brush) 10057
Seal (spindle dust) 3528 Skid band 1033 Spring (governor compensating)| 9827
Seal (steering gear column) 3570 Sleeve & brg. cups (pinion) Le1h Spring (governor lever) 18196
‘Seal (steering gear dust) 3660 Sleeve (cylinder) 6055 Spring (headlamp lens) 13061
Seal (steering gear sector) 3586 Sleeve (P.T.0. clutch) 7 Spring (headlamp reflector) 13031
Seal (steering linkage stud) | 3332 . Sleeve (power take-off) 735
Slinger (crank shaft oil) 6310 Spring (hyd. check valve) &5
Seal (water pump) 8551 Spring (hyd. fork retraction) |539
Seal (water pump) 8564 Snap ring (counter shaft) 7070 Spring (hyd. inlet valve) 647
Sealing compoumd-Perfect Seal | 19554 Snap ring (power takeoff) 732 Spring (hyd. intake valve) 697
Seat (driver's) 400 Snap ring (P.T.0. bearing) 75k Spring(hyd.lift draft control)|547
Seat (gear shift lever spring)| 7228 Snap ring (rear axle nut) L8y Spring (hyd. outlet valve) 646
Seat (hyd. 1ift spring adj.) [52% Snap ring (1dler gear shaft) |7155 Spring (hyd. pump valve) 632
Seat (steering column brg.) 3518 Snap ring (water pump brg.) 8531 Spring (hyd. valve retainer) |6Lk
_ Beat (trans, plunger spring) | 7238 Snap ring (water pump housing)| 8576 Spring (o0il relief valve) 6654
Seat (vaporizer fuel valve) 9567 Snap ring (water pump seal) 857k ; Spring (P.T.0. seal) 729
Sector (brake pawl) 2796 Socket (brake acrew) 20k8 Spring (starter brush) 11059
Sector (steering gear) 3554-55 Socket (hyd. pump valve guide)| €27 Spring (starter drive) 11369
Sediment bulb 9155 Socket (throttle) 9810 Spring (starter drive) 11375
Set (carburetor gasket) 9502 Socket & wire (headlamp) 13075 Spring (starter drive meshing)| 11368
Set (generator brush) 10043 ‘Socket & wiring 13603 Spring (sterting crank) 17042
Set starter brush) 11057 Spacer (fan belt idler) 8682 Spring (steerding column bre.) | 3520
Set (vaporizer gasket) 9502 Spacer (front axle) 3024 ‘h_spr:mg (throttle control rod) [9806




72

PARTS CATALOGUE
Alphabetical Index
Part Name Basic Part Name Basic Part Name Basic
Part No. Part No. Part No.
Spring (trans, shifter fork) 7234 Thermostat assy 8575 Wesher (distributor cam) 12179
Spring (trans. shifter shaft) 7234 Tongue(hood top battery cover)| 16656 Washer (drive shaft thrust) TOT1
Spring (valve) 6513 Tool bag 17005 Washer (hub brg. retainer) 1195
Spring (vaporizer choke lever) 962k Tool box 17005 Washer (lever to shaft) 522
Spring (veporizer washer) 9540 Transmission assy 7000-01 Washer (pinion brg. thrust) Lge7
Spring (water pump seal) 8560 Transmission case 7005 Washer (P,T.0. case) 72k
Starter assy 11002 Trough (differential bearing) |4150 Washer (rear axle shaft) 4293
" Starter brush 11055-56 Tube (center housing oil) 567 Washer (reverse idler thrust)| 7143-49
Starter brush set 11057 Tube (filter inlet) 18667
Starter switch cable 14300 Tube (filter to block outlet) | 18666 Washer (starter armature) 11036
Starter & drive assy 11001 Tube (filter to governor) 18666 Washer(starter field terminal) 11094
Starter drive 11350 Tube (o0il pressire gauge) 18676 Washer (steering gear housing) 3579
Stay (drawbar) 537475 Tube (trans, oil level short) | 7020 Washer(steering sector thrust) 3543
Steering gear bearing kit 3505 Tube (vaporizer primary air) |9960 Washer(steering sector thrust) 3563
Steering gear cover shim kiti 3549 Tube (vaporizer vapor outlet) |9958 Washer (steering wheel nut) | 3673
Steering gear seal & ret. kit 3557 Tube & screen cover(oil inlet)| 6615 Washer (vaporizer adj. needle) 9643
Steering gear sector shaft kit 3554-5 Washer (water pump) 8557
Steering gear side cover kit 3561 Washer (water pump seal) as57
Str.gear side cover gasket kit 3559 Water pump 801
Str. gear top cover & shim kit 3545 \Y Wedge (brake adjusting) 2041
Steering wheel 3600 Wedge (brake operating shaft)| ogs50
Stem (brake adjusting) 2108 Welght asey (distributor) 12188
Stem (hyd. pump valve) gz
Stop (lever retainer) 521 Wheel 1015
Stop (P.T.0. rail) 722 Valve (exhaust) 6505 Wheel kit (rear dual) 1163
Strainer (card. lower body) 9604 Valve guide bushing 6510 Wheel (steering) 3600,
Strap (battery to ground) 14301 Valve (hydraulic pump) 698 Wick (distributor shaft) 12133
Strap (extension to wheels) 1169 Valve (hyd. pump exhaust) 640 Wick (@en. end plate brg.) 10147
Stud (bearing cap) 6345-16 Valve (hyd. pump inlet) 629 Wick(mag. drive 0il reservoir) 12610
Stud (brake shoe spring) 2104 Valve (hyd. pump outlet) 628 Wire (brush to terminal lead); 10036
stud (cyl, head) 6066 Valve (hyd. pump safety) 638 Wire(dist,to epark plug) 12283-87
Support (battery) 10732 Valve {intake) 6503 Wire (headlamp ground) 1317k
Support (battery & brkt,) 10732834 Valve (intake) 6507 Wire (ignltion switch) 14498
Support (front axle) 3029 Valve push rod 6500 Wire (magneto to spark plug)' | 12283-87
Support (grille) 8430 Valve (veporizer air intake) |9961 Wire (voltage reg. to gen. arm)14596
Support (instrument panel) 3532 ‘|| velve (vaporizer drain) 9523 Wire & screw (sediment bulb) 9166
Support (P.T.0. shaft) 718 valve (vaporizer float) 9564 Wiring (gen. to voltage reg.)| 14305
Support (running board) 16486-87 Valve (vaporizer fuel) 9566
Support (epring seat) g2l Valve & gasket (carb, float) |956k Wiring (ignition lock) 14los
Support (starter cable) 14550 Valve & sediment bulb (fuel) | 9155 Wiring (lighting kit) 11653
Support (starter safety latch) 7257 Vaporizer assy 9510 Wiring (1light switch feed) 14525
Switch (implement lamp) 137L0 Vaporizer gaeket kit 9502 Wiring (main) 14401
Switch (starter dash) 11450 Vent (vaporizer float chamber)| 9954 Wiring (switch to rear lamps) | 1:405
Switch (starter solenoid) 11450 Venturi (carburetor) 9586 Wrench (adjustable) 17021
Switch (starter) 11500 _Venturi (vaporizer) 9586 virench (open end) 17014-16
Switch & wiring (lighting) 11652454 Wrench (spark plug & cyl.head) 17017
Swivel (draft control) 692
A\
T Y
Washer (arm to shaft) 551
Washer (bearing retainer) Tik Yoke (control spring) 546
Tank assy (fusl) go02 Washer (Qiff, gear thrust) 228
Terminal (starter flsld) 11102 Washer (diff. pinion thrust) | k230

COPYRIGHT 1949 FORD MOTOR COMPANY DEARBORN. MICHIGAN. ALL RIGHTS RESERVED.



PARTS IIWYSEXNE CATALOGUE

13

PART NO. NAME AND DESCRIPTION e
: REQ.
NOTE: The 8NNN-6005-F Engine used on the Models 16-13 and 16-14 Dearborn-
Wood Bros. Combines is identical tothe 8N Engine (8N-6005-B) used onthe Ford Tractor,
except for the deletions and additions listed below. 'All engine parts required for the
Models 16-13 and 16-14 Combines should be ordered on the Tractor Monthly Parts Stock
Order Pad. -
Also listed below are the related engine parts carrying Ford numbers which Wood
Bros., Inc. adds to the Models 16-13 and 16-14 Combines. These parts should also be
ordered on the Tractor Monthly Parts Stock Order Pad.
Deletions
9N-12000 DISTRIBUTOR ASSEMBLY . . . ...t i v v i v e SR T RN § e E O 5 e 1
B-7600-A3-4 BEARING, Clutech Pilot .., ....... oo s & s & weE0s s di 1
8N-10000-B GERERATOR ASEEMBEY: s o swn s susdis sma ¥ €45 5 855 § 465 & 4595 a4 1
8N-10145 ARM, Generator Adjusting . . . . v v v v v vt v v v v v e vnnn I 1
20388-58 BOLT, 3/8" - 16 x 1" Hex. Hd.
n
34707-58 WAS.HE.R’ 3/8 Flat" Generator Arm to Bracket . ........... . 1
34807-S8 LOCKWASHER, 3/8
33799-88 NUT, 3/8" - 16 Hex.
8N-12281-B CONDUTIT and WIRING ABSEMBLY . . ¢ v s e s 5 Leivie s sieie 8 %% 5 493 1
34803-58 LOCKWASHER, No. 10 } Generator Terminals . .. ... v v v v it nnnnnss 2
34079-58 NUT, No. 10 - 32 Hex. :
34803-58 LOCKWASHER, No. 10 } Primary Wireto Coil ........ SR W W e 8 e 1
34079-38 NUT, No. 10 - 32 Hex.
34803-53 LOCEWASHER, No..24 }Starter Wire to Solenoid « .. v vvv v veennenn.s 1
34079-88 NUT, No. 10 - 32 Hex.
24825-88 LOCKWAS"HER’ 1/4 }Generator Wire to Armature Terminals . . .. .o oo, 1
34081-58 NUT, 1/4 - 28 Hex.
IN=-8620-Bl=2=3 | BELT, Fall| o coovwis sivin e & wisis o ims & e760s o aiecvie s s saoein & elete ¥ 6wk eisee 1
9N-14564 BRACKET, Spark PRug WIS i ¢ 503 5 5975 5 soeie 5 sse s Siatet # sois o moos sisedin 1
8N-11001 STARTER and DRIVE ASSEMBLY . ¢ svs s ssi6 s it & s ¥ s00e o a6 s o sia 1
8N-11450 SWITCH ASSEMBLY, Starter Solenoid . ... . v v e v ivecnonenn N, 1
355147-58 SCREW, No. 10 - 32 Rd. Hd. - Solenoid to Starter..... SRATER W B W SRie aRiNRE 2
8N-11518 BUS BAR, Starter Solenoid to Starter . v « v« v v v i vt e vttt v s e st a e 1L
n
34806-58 LOCKWASIEER’ 5/16 } Bus Bar to Starter Solenoid .. ... . i 1
33798-58 NUT, 5/16 " Hex.
91A-7550 DISC ASSEMBLY, Clutch .. ... T R e W eSeVERR W WY O WNTE SO 8 iele 1
08A-T7563 PLATE and COVER ASSEMBLY, Clutch Pressure ... .......ooeueeesnnn 1
1 n '
350433-8 BOLT, 5/16" - 18 x 3/4" Hex. Hd. }Pressure Plate to Flywheel . . ... .. .. .. 6
34846-8 LOCKWASHER, 5/16" ;
Additions
2N-12500-A MAGNETO ASSEMBLY. « v o e 5 eeis o 0w iaie s o el @ um i aares 1
2N-12600 MAGNETODRIVE ASSEMBLY. . . v vt vttt oo n v e e nennnsnns e R 1
n
351385-58 WASHER, 3“/8 Spec. FlaLtT1 Magneto Assembly to f
20428-58 BOLT, 3/8" - 16 x 1;1/4 Hex. Hd. Magneto Drive Assembly « .. ..., ..
20388-S8 BOLT, 3/8 - 16 x 1" Hex. Hd. 1

COPYRIGHT 1949, DEARBORN MOTORS CORPORATION, DETROIT 3, MICHIGAM




T3A

PARTS |[EI¥XIEXXN| CATALOGUE
4 QTY.
PART NO. NAME AND DESCRIPTION
REQ.
Additions (Continued)
2N-8678 PULLEY ASSEMBLY, IAlEr. & v v v v v vt ot e e oo nessenennnenennansnns _ 1
355767-S BOLT, 7/16" - 20 x 1.12" Carr.
351436-S LOCKWASHER, 7/16" Spec. Pulley Adjusting . . v v v v v v v v v eenennns 2
33792-58 NUT, 7/16" - 20 Hex.
20894-8 BOLT, 7/16" - 20 x 1.68" Hex. Hd. } Piilley BFACKSt 16 O Pafi s o sens s wins 9
351436-S LOCKWASHER, 7/168" Spec. :
2N-12281-A CONDUIT and WIRE ASSEMBLY .. . i vvvvrnnennnnnnnns e 1
2N-8620-A2 BELT, Fan: s v 5 sows wavn ¥ ons i vaes s 06 & e § oo s sl e 1
2N-11004 COVER, Starter Bore. . « « « « « + o SRR RO W e SR ea e B N e enETe 1
20310-S8 BOLT, 5/16" - 18 x 1/2" Hex, Hd. - Cover to Block. . . ... ¥ EE5G e S5 & e 2
Related Engine Parts Added by Wood Bros., Inc.
8N-8005 RADIATOR ASSEMBLY . . . ... 00 vvvnonsiienssns 5| B
23530-8 |BOLT, 3/8" - 16 x 2-1/4" Carr.
34807-S LOCKWASHER, 3/8" } Radiator and Crank Support to Engine 2
2N-8125 PAD
2N-8032 PAD, Radiator Filler NecK . . v v v v v v v o B K § AW T EEE b RRNE Salae 1
2N-8100A CAP, . BABIBIOE 1 vumens imvss = svages «vbiss & wads ¥ eveissh sgoossn © Eopee WS & S 1
2N-8260 HOSE; Radiator UDPeT « ¢eis 5 ves ¥ i dah Eoei s ¥eis v aed 54wl s soies o ae 1
IN-8286 HOBE, Radiator LOWET: s ¢ svmis wwie « sodis soeies & siids 5 sleius §5060% o v 1
60-8287 CLAMP, Radiator HoSe .. ... .4 .. -~ 4
9N-8575-A1 THERMOSTAT ASSEMBLY. ...... sewi § e D8 seres i {F RN PR ¥ G 1
40-8115-A COCK ASSEMBLY, Drain .. .... e e e R 1
2N-8146 SHROUD Fan o vave s wiaiess & swie s a0 1
41554-S7-8 SCREW, No. 8 - 32 x 3 /8“ Rd. Hd. } SRR S RAMEEE oo & sovsrs sias & oram -
34938-S7 LOCKWASHER, No. 8
9N-9002 TANK, Gl o sobns sravers o sesar wiusmss % eise 5 swiete s mvse v @uies sems & s 1
20388-S BOLT, 3/8" - 16 x 1" Hex. Hd. 5
9N-9067 PAD 3
34707-8 WASHER, 3/8" Flat Gas Tank to Hood and Gas Tank Support . ... 5
34807-S LOCKWASHER, 3/8" 5
33799-8 NUT, 3/8" - 16 Hex. 5
9N-9030 BB RS BRI et & enve pares & oo PSS §WES § WA § RS § SR B 1
2N-9155-B FILTER ASSEMBLY, FUEL « v 4ttt e et v e tneesenennsenssnnennnnnss 1
9N-9282-A TUBE, Carburetor toFuel-FilteT s 5 sy s s oo § @i & e v vewie St 1
IN-9121-A ANTI-RATTLER, Carburetor to Fuel Filter Tube. . « 4 v ¢ v ¢ 0. el T - 1
9N-9652 HOSE, Pipe to Air Cleaner and Carburetor . ......... g s O R 2
9N-9653 CLAMP, HOS€. « « v v « s s s 0 s s 0a i e e e oy W BN SIS N 4
8NNN-9015 CONTROL ASSEMBLY, Carburetor Throttle GOVEINOTr. « « v v « « o s s ¢ o v s ¢ s ¢ s 1
9N-17040 CRANK, Starting. « v o o o v v e v os ¥ v R DR S i s Wi 1
9N-5251 CLAMP, Exhaust Pipe to Mamfold ....................... e T 2
20504-8 BOLT, 5/16" - 18 x 1-3/4" Hex. Hd.
34806-S LOCKWASHER, 5/16" } Exhaust Pipe to Manifold Clamp ..... 2
355959 NUT, 5/16" - 18 Hex.

]



	1949-may-ford-tractor-parts-catalogue_page_001
	1949-may-ford-tractor-parts-catalogue_page_002
	1949-may-ford-tractor-parts-catalogue_page_003
	1949-may-ford-tractor-parts-catalogue_page_004
	1949-may-ford-tractor-parts-catalogue_page_005
	1949-may-ford-tractor-parts-catalogue_page_006
	1949-may-ford-tractor-parts-catalogue_page_007
	1949-may-ford-tractor-parts-catalogue_page_008
	1949-may-ford-tractor-parts-catalogue_page_009
	1949-may-ford-tractor-parts-catalogue_page_010
	1949-may-ford-tractor-parts-catalogue_page_011
	1949-may-ford-tractor-parts-catalogue_page_012
	1949-may-ford-tractor-parts-catalogue_page_013
	1949-may-ford-tractor-parts-catalogue_page_014
	1949-may-ford-tractor-parts-catalogue_page_015
	1949-may-ford-tractor-parts-catalogue_page_016
	1949-may-ford-tractor-parts-catalogue_page_017
	1949-may-ford-tractor-parts-catalogue_page_018
	1949-may-ford-tractor-parts-catalogue_page_019
	1949-may-ford-tractor-parts-catalogue_page_020
	1949-may-ford-tractor-parts-catalogue_page_021
	1949-may-ford-tractor-parts-catalogue_page_022
	1949-may-ford-tractor-parts-catalogue_page_023
	1949-may-ford-tractor-parts-catalogue_page_024
	1949-may-ford-tractor-parts-catalogue_page_025
	1949-may-ford-tractor-parts-catalogue_page_026
	1949-may-ford-tractor-parts-catalogue_page_027
	1949-may-ford-tractor-parts-catalogue_page_028
	1949-may-ford-tractor-parts-catalogue_page_029
	1949-may-ford-tractor-parts-catalogue_page_030
	1949-may-ford-tractor-parts-catalogue_page_031
	1949-may-ford-tractor-parts-catalogue_page_032
	1949-may-ford-tractor-parts-catalogue_page_033
	1949-may-ford-tractor-parts-catalogue_page_034
	1949-may-ford-tractor-parts-catalogue_page_035
	1949-may-ford-tractor-parts-catalogue_page_036
	1949-may-ford-tractor-parts-catalogue_page_037
	1949-may-ford-tractor-parts-catalogue_page_038
	1949-may-ford-tractor-parts-catalogue_page_039
	1949-may-ford-tractor-parts-catalogue_page_040
	1949-may-ford-tractor-parts-catalogue_page_041
	1949-may-ford-tractor-parts-catalogue_page_042
	1949-may-ford-tractor-parts-catalogue_page_043
	1949-may-ford-tractor-parts-catalogue_page_044
	1949-may-ford-tractor-parts-catalogue_page_045
	1949-may-ford-tractor-parts-catalogue_page_046
	1949-may-ford-tractor-parts-catalogue_page_047
	1949-may-ford-tractor-parts-catalogue_page_048
	1949-may-ford-tractor-parts-catalogue_page_049
	1949-may-ford-tractor-parts-catalogue_page_050
	1949-may-ford-tractor-parts-catalogue_page_051
	1949-may-ford-tractor-parts-catalogue_page_052
	1949-may-ford-tractor-parts-catalogue_page_053
	1949-may-ford-tractor-parts-catalogue_page_054
	1949-may-ford-tractor-parts-catalogue_page_055
	1949-may-ford-tractor-parts-catalogue_page_056
	1949-may-ford-tractor-parts-catalogue_page_057
	1949-may-ford-tractor-parts-catalogue_page_058
	1949-may-ford-tractor-parts-catalogue_page_059
	1949-may-ford-tractor-parts-catalogue_page_060
	1949-may-ford-tractor-parts-catalogue_page_061
	1949-may-ford-tractor-parts-catalogue_page_062
	1949-may-ford-tractor-parts-catalogue_page_063
	1949-may-ford-tractor-parts-catalogue_page_064
	1949-may-ford-tractor-parts-catalogue_page_065
	1949-may-ford-tractor-parts-catalogue_page_066
	1949-may-ford-tractor-parts-catalogue_page_067
	1949-may-ford-tractor-parts-catalogue_page_068
	1949-may-ford-tractor-parts-catalogue_page_069
	1949-may-ford-tractor-parts-catalogue_page_070
	1949-may-ford-tractor-parts-catalogue_page_071
	1949-may-ford-tractor-parts-catalogue_page_072
	1949-may-ford-tractor-parts-catalogue_page_073
	1949-may-ford-tractor-parts-catalogue_page_074
	1949-may-ford-tractor-parts-catalogue_page_075
	1949-may-ford-tractor-parts-catalogue_page_076
	1949-may-ford-tractor-parts-catalogue_page_077
	1949-may-ford-tractor-parts-catalogue_page_078
	1949-may-ford-tractor-parts-catalogue_page_079
	1949-may-ford-tractor-parts-catalogue_page_080
	1949-may-ford-tractor-parts-catalogue_page_081
	1949-may-ford-tractor-parts-catalogue_page_082
	1949-may-ford-tractor-parts-catalogue_page_083
	1949-may-ford-tractor-parts-catalogue_page_084
	1949-may-ford-tractor-parts-catalogue_page_085
	1949-may-ford-tractor-parts-catalogue_page_086
	1949-may-ford-tractor-parts-catalogue_page_087
	1949-may-ford-tractor-parts-catalogue_page_088
	1949-may-ford-tractor-parts-catalogue_page_089
	1949-may-ford-tractor-parts-catalogue_page_090
	1949-may-ford-tractor-parts-catalogue_page_091
	1949-may-ford-tractor-parts-catalogue_page_092
	1949-may-ford-tractor-parts-catalogue_page_093
	1949-may-ford-tractor-parts-catalogue_page_094
	1949-may-ford-tractor-parts-catalogue_page_095
	1949-may-ford-tractor-parts-catalogue_page_096
	1949-may-ford-tractor-parts-catalogue_page_097
	1949-may-ford-tractor-parts-catalogue_page_098
	1949-may-ford-tractor-parts-catalogue_page_099
	1949-may-ford-tractor-parts-catalogue_page_100
	1949-may-ford-tractor-parts-catalogue_page_101
	1949-may-ford-tractor-parts-catalogue_page_102
	1949-may-ford-tractor-parts-catalogue_page_103
	1949-may-ford-tractor-parts-catalogue_page_104
	1949-may-ford-tractor-parts-catalogue_page_105
	1949-may-ford-tractor-parts-catalogue_page_106
	1949-may-ford-tractor-parts-catalogue_page_107
	1949-may-ford-tractor-parts-catalogue_page_108
	1949-may-ford-tractor-parts-catalogue_page_109
	1949-may-ford-tractor-parts-catalogue_page_110
	1949-may-ford-tractor-parts-catalogue_page_111
	1949-may-ford-tractor-parts-catalogue_page_112
	1949-may-ford-tractor-parts-catalogue_page_113
	1949-may-ford-tractor-parts-catalogue_page_114
	1949-may-ford-tractor-parts-catalogue_page_115
	1949-may-ford-tractor-parts-catalogue_page_116
	1949-may-ford-tractor-parts-catalogue_page_117
	1949-may-ford-tractor-parts-catalogue_page_118
	1949-may-ford-tractor-parts-catalogue_page_119
	1949-may-ford-tractor-parts-catalogue_page_120
	1949-may-ford-tractor-parts-catalogue_page_121
	1949-may-ford-tractor-parts-catalogue_page_122
	1949-may-ford-tractor-parts-catalogue_page_123
	1949-may-ford-tractor-parts-catalogue_page_124
	1949-may-ford-tractor-parts-catalogue_page_125
	1949-may-ford-tractor-parts-catalogue_page_126
	1949-may-ford-tractor-parts-catalogue_page_127
	1949-may-ford-tractor-parts-catalogue_page_128
	1949-may-ford-tractor-parts-catalogue_page_129
	1949-may-ford-tractor-parts-catalogue_page_130
	1949-may-ford-tractor-parts-catalogue_page_131
	1949-may-ford-tractor-parts-catalogue_page_132
	1949-may-ford-tractor-parts-catalogue_page_133
	1949-may-ford-tractor-parts-catalogue_page_134
	1949-may-ford-tractor-parts-catalogue_page_135
	1949-may-ford-tractor-parts-catalogue_page_136
	1949-may-ford-tractor-parts-catalogue_page_137
	1949-may-ford-tractor-parts-catalogue_page_138
	1949-may-ford-tractor-parts-catalogue_page_139
	1949-may-ford-tractor-parts-catalogue_page_140

